117

(Battery)

Rider Scrubber
Parts Manual

e

ES® Extended Scrub System

TennantTrue® Parts ‘ e C H = o

IRIS® a Tennant Technology

_/ An ORBIO” Technology

Walo Hygiéne en Reinigingssystemen B.V.

0187-605374
welkom@walo.nl WA L 0
www.walo.nl

hygiéne en reinigingssystemen

9020192
Rev. 14 (12-2022)



Ref Part No. Serial Number Description Qty.
82681 Bracket WIdt, Lpg Mount 1
63810 Latch Assy, Lpg Tank Mtg, W/Nut 4
51839 Nut Adjustable, Lpg Tank Mtg 2
1 49263 Tie, Cable 3
D 82556 Bracket, Vaporizer 1
6 54930 Vaporizer, LPG 1

1.
2.
3.

EN| 4

HOW TO ORDER PARTS - See diagram above

Only use TENNANT Company supplied or equivalent parts. Parts and supplies may be ordered online,
by phone, by fax or by mail.

Follow the steps below to ensure prompt delivery.

(A) Identify the machine model.

(B) Identify the machine serial number from the data plate.

(C) Ensure the proper serial number is used from
the parts list.

. Identify the part number and quantity.

Do not order by page or reference numbers.

Provide your name, company name, customer ID number,
billing and shipping address, phone number and
purchase order number.

Provide detail shipping instructions.

(D) V - Identifies an assembly
A — Identifies parts included in assembly

Please fill out at time of installation for
future reference.

Model No. -

Serial No. -

Machine Options -

Sales Rep. -

Sales Rep. phone no. -

Customer ID Number -

Installation Date -

Walo Hygiéne en Reinigingssystemen B.V.

0187-605374

welkom@walo.nl WA L 0

www.walo.nl

hygiéne en reinigingssystemen

Specifications and parts are subject to change without notice.

Original Instructions, copyright © 2014 - 2022 TENNANT Company, Printed in The Netherlands




BG

KAK OA NMOPBYBAME YACTU - Buxcte cxemarta no-rope

WanonssainTe camo yactu, goctaseHn oT TENNANT unu TexHu ekBuBaneHTu. Yactute u 4OCTaBKUTE MOraT Aa ce nopbyaT OHMawiH,

no TenedoH, akc unv no nowara.

CnepBaiiTe AONYNOCOYEHUTE CTBIKKM, 3@ Aa CY OCUTypuTe 6bp3a U TOYHa AOCTaBKa.

(A) MocoyeTe Moaena Ha MawwMHaTa.

(B) MocoyeTe cepuiiHMA HOMEpP Ha MallvMHaTa oT TabenkaTa ¢ TEXHUYECKUTE AaHHU.

(C) YBepeTe ce, 4e CTe U3NON3BanM TOHHUA CEPUEH HOMEP OT CMINCHKA C YacTu.

> e np o

MocoyBa HoMeEpa Ha YacTTa 1 KonnyecTBoTo. He nopbyBanTe yacTn
cropef, cTpaHuuaTa unu pethepeHTHUTe Homepa.

5.  TlocoyeTe CBOETO UME, HAMMEHOBAHUETO Ha hupMaTa, KIMEeHTCKUA

HOMep, afipeca 3a noslyyaBaHe Ha CMeTKaTa W JOCTABKaTa, TeN.HOMep W HOMepa Ha rnopbyKara.

6. TMocoyeTe NoApobHN MHCTPYKLUMK 3a JocTaBKaTa.

(D) V - nocoyBa Ha4MH Ha MOHTaX
A — Noco4Ba 4acTuTe, BKITIOYEHN B MOHTaXa

MonsA, nonbnHeTe No BpeMe Ha MOHTa)ka 3a 6baela cnpaska.

Mopen 3 -

CepueH 3 -

Onuwn Ha MawmHaTa -

Tbproecku npeacTasuTen —

Ten. O Ha Tbpr. NpeAcTaBuTen —

Knunentckn 3 -

[aTta Ha MOHTax —

cz

OBJEDNAVANI DILU - Viz schéma vyse.

telefonem, faxem nebo postou.

Aby bylo zajisténo rychlé dodani, postupujte podle krokl uvedenych nize.
1. (A) Zjistéte model stroje.
2. (B) Zjistéte sériové &islo stroje z vyrobniho Stitku.
3.  (C) Poutzijte spravné sériové Cislo ze seznamu dild.

4.  Urcete Cislo a mnozstvi dild.
Neobjednavejte podle stran nebo referencnich &isel.

5. Uvedte jméno, nazev spolecnosti, €islo ID zakaznika, fakturacni a
dodaci adresu, telefonni €islo a &islo objednavky.

6. Uvedte podrobné pokyny pro dodani.

Pouzivejte pouze dily dodané spole¢nosti TENNANT Company nebo jim odpovidajici. Dily a material Ize objednat online,

Vypliite béhem sestavovani pro budouci potiebu.

Cislo modelu -

Sériové Cislo -

Doplriky zafizeni -

Obchodni zastupce -

(D) V - oznaduje sestavu
A - oznacuje dily v sestavé

Tel. &. obchodniho zastupce -

Cislo ID zakaznika —

Datum instalace -

DE

BESTELLEN VON ERSATZTEILEN - Siehe oben stehendes Diagramm.

Verwenden Sie nur von TENNANT gelieferte oder gleichwertige Ersatzteile. Ersatz- und VerschleiBteile kdnnen online, telefonisch, per Fax oder per E-Mail bestellt werden.

Befolgen Sie fiir eine umgehende Lieferung die folgenden Schritte.
(A) Geben Sie das Modell der Maschine an.
(B) Geben Sie die Seriennummer der Maschine an (auf dem Datenaufkleber).

> e np o

Geben Sie die Ersatzteiinummer und die Menge an.
Bestellen Sie nicht nach Seitenzahl oder Referenznummern.

5. Geben Sie lhren Namen, den Firmennamen, die Kundennummer,
die Rechnungs- und Lieferadresse, die Telefonnummer und die Einkaufsauftragsnummer an.

6. Erteilen Sie genaue Versandanweisungen.

(C) Achten Sie darauf, dass die richtigen Seriennummer aus der Ersatzteilliste verwendet wird.

(D) V - steht fiir eine Einheit
A - steht fUr Einzelteile einer Einheit

Bitte bei der Inbetriebnahme als Referenzangabe ausfiillen.

Modellnr. -

Seriennr. -

Maschinenoptionen -

Verkéaufer —

Telefonnummer des Verkaufers —

Kundennummer -

Installationsdatum -

DK

BESTILLING AF RESERVEDELE - Se ovenstéende tabel.

Brug kun reservedele, der er fremstillet af TENNANT, eller dele af tilsvarende kvalitet. Reservedele og tilbehar kan bestilles online, pr. telefon, pr. fax eller pr. brev.

Folg nedenstaende trin for at sikre hurtig levering.

(A) Identificér maskinmodellen.

(B) Identificér maskinens serienummer p& datameerkaten.

(C) Kontrollér, at det rigtige serienummer bruges i reservedelslisten.

Identificér reservedelsnummeret og antallet. Bestil ikke efter side- eller referencenumre.

o » 0 np

Angiv dit navn, firmanavn, kunde-id—-nummer, faktureringsadresse
og leveringsadresse, telefonnummer og indkebsordrenummer.

6.  Angiv detaljerede instruktioner til forsendelse.

(D) V - identificerer en enhed
A - identificerer reservedele i en enhed

Udfyld venligst pa installationstidspunktet til fremtidig brug.

Modelnr. -

Serienr. -

Maskinekstraudstyr —

Salgskonsulent. -

Salgskonsulentens tif. —

Kunde-id-nr. -

Ir ionsdato -




EE

KUIDAS VARUOSI TELLIDA - vaadake alltoodud joonist
Kasutage ainult TENNANT Company poolt tarnitud véi samavaarseid varuosi. Varuosi ja tarvikuid saab tellida Interneti, telefoni, faksi voi posti teel.

Kiire kohaletoimetamise tagamiseks jargige alltoodud juhiseid.

1.

> 0n

(A) Markige masina mudel.
(B) Mérkige andmesildil olev masina seerianumber.
(C) Veenduge, et olete valinud varuosade loendist dige seerianumbri.

Mérkige varuosa number ja kogus.
Arge tellige lehekdlje— voi viitenumbri alusel.

Markige oma nimi, ettevotte nimi, kliendinumber, arveldus— ja saatmisaadress,
telefoninumber ja ostutellimuse number.

Lisage tapsed saatmisjuhised.

(D) V' — tahistab komplekti
A — téhistab komplektis olevaid osii

Palun téitke paigaldamise ajal edaspidiseks viitamiseks.

Mudeli number -

Seerianumber -

Masina lisavarustus —

Muugiesindus —

Muugiesinduse telefoninumber —

Kliendinumber —

Paigaldamise kuupéev —

ES

COMO SOLICITAR PIEZAS - Consulte el diagrama anterior.

Utilice sélo las piezas suministradas por TENNANT Company o piezas equivalentes. Puede solicitar las piezas a través de internet,
por teléfono, por fax o por correo.

Siga los siguientes pasos para que la entrega sea rapida.

1.
2.
3.

(A) Indique el modelo de maquina.
(B) Indique el nimero de serie de la etiqueta de datos.
(C) Asegurese de que indica el nimero de serie correcto de la lista de piezas.

Indique la cantidad y el nimero de la pieza.
No realice el pedidoindicando el nimero de pagina o el de referencia.

Incluya su nombre, el nombre de la empresa, el ID de cliente,
las direcciones de envio y facturacién, el nimero de teléfono y el nimero del pedido de compra.

Facilite instrucciones de envio.

(D) V - identifica un conjunto
A - identifica piezas de un conjunto

Rellene estos datos cuando realice la instalacion para utilizarlos

como referencia en el futuro.

N¢ modelo -

Ne serie -

Opciones de la maquina -

Vendedor -

N¢ teléfono vendedor -

Ne cliente -

Fecha de instalacion -

Fl

KUINKA VARAOSIA TILATAAN - katso kuvaa ylla.

Kéayta ainoastaan TENNANTIN toimittamia tai niitd vastaavia varaosia. Voit tilata varaosia ja tarvikkeita internetista,
puhelimitse, faksilla tai sdhkdpostilla.

Noudata seuraavia ohjeita tdsmallisen toimituksen varmistamiseksi.

1.

o »> DN

(A) Katso koneen malli.

(B) IKatso koneen sarjanumero sen tunnustarrasta.

(C) Varmista, ettd osaluettelosta, etta kaytét oikeaa sarjanumeroa.

Katso osanumero ja kappalemaara. Al4 tilaa ilmoittamalla sivu- tai viitenumeroita.

limoita nimesi, yrityksesi nimi, asiakasnumero, laskutus- ja
toimitusosoite, puhelinnumero ja ostotilauksen numero.

limoita yksityiskohtaiset toimitusosoitteet.

(D) V - tarkoittaa kokoonpanoa
A - tarkoittaa kokoonpanoon sisaltyvia osia

Ole hyva ja tayta ottaessasi koneen kayttoon

myohempia tarpeita varten.

Mallinumero -

Sarjanumero -

Koneen lisavarusteet —

Myyntiedustaja -

Myyntiedustajan puhelinnumero -

Asiakasnumero —

Asennuspéiva -

FR

COMMENT COMMANDER DES PIECES DETACHEES - Voir le schéma ci-dessus.

Utilisez uniquement des pieces fournies par la société TENNANT ou équivalentes. Les pieces et fournitures peuvent étre commandées en ligne, par téléphone, fax, ou par
courrier.

Suivez les étapes ci-dessous pour assurer une livraison rapide.

1.

o »> 0N

(A) Identifiez le modéle de la machine.
(B) Identifiez le numéro de série de la machine, a partir de I'étiquette signalétique.
(C) Assurez-vous que le numéro de série correct est utilisé a partir de la liste de piéces détachées.

Identifiez le numéro de piéce et la quantité. Ne commandez pas par page ou numéros de référence.

Fournissez votre nom, le nom de votre société, votre numéro d’identification de client, 'adresse
de facturation et d’expédition, le numéro de téléphone et le numéro du bon de commande.

Fournissez des instructions d’expédition détaillées.

(D) V - identifie un assemblage
A - identifie les pieces composant I'assemblage

A remplir au moment de I'installation a titre de référence.

N¢ du modeéle -

N¢ de série -

Options de la machine -

Agent commercial -

N tél. de 'agent commercial -

Numéro d'identification client —

Date d’installation —




GR

TPOMOZX NAPATTEAIAZ ANTAAAAKTIKQN - BA. napanave didypapya.

Xpnotpononote povo avtalAakTika napexopeva and Tnv TENNANT Company 1} t0odUvapa. Ta avTaAAaKTIKA Kat avaA®@olpa propouv va napayyeABouUv online,

AedwVIKA, pe Gag n Taxudpoutka.

AKOAOUBNOTE Ta MAPAKATW Bripata yia va e§aodalioeTe TNV £yKalpn anooToAn TOuG.
1. (A) Bpeite T0 HOVTEAO pUnXavnuatog.
2. (B) Bpeite Tov aplBuod 0elpag TOU PNXaviHaTog amnod TNV £TIKETA OTOIXEIWV.

3. (C) BeBawwBeite OTL xprolponoleital 0 woTdg aptbpog oelpdg anod
TOV KATAAOYO QVTAAAGKTIK®V.

4. Bpeite KwdIKO AVTAAAAKTIKOU KAl T0oOTNTa.
Mnv napayyeAvete Baoel oeAidag 1 aplOp®v avapopdag.

5. Amote To Ovoua oag, ovopa etatpeiag, ID (kwdikod) meAdtn, dielBuvon TioAdynong
KAl ArMooTOANG, aptBpd TNAEG®OVOU KAl aplOpd eVTOANG mMpounBelag.

6. AnoTe AemTopepeiq MANPodOopieg AnMooTOANG.

(D) V - urnodnA@velumooUoTtnua
A - urodnlwvel ta pépn nou nepthapBavovral oTo
unoouoTnpa

MNapakaloUpe CUPTTANPWOTE KATA THV WPA TG EYKATAGTAONG Yia

peAdovTiki) avadopa.

Ap. Movtélou -

Ap. Oe1pag —

Eruloyég Mnxavnpatog -

EKT. TwANOEWV -

TnA. EKMPOOMTOU MWANTEWY —

Ap1Buog meAatn —

Hpepopnvia eykatdotaong -

HU

HOGYAN RENDELJUNK ALKATRESZEKET - Lasd: fenti diagramm.

Kizarolag TENNANT vagy azzal egyenértéki cserealkatrészeket hasznaljon. Az alkatrészeket és anyagokat meg lehet rendelni az Interneten keresztiil, vagy telefonon, faxon és

e-mailben.
A pontos szallitas érdekében kdvesse az alabbi épéseket.
1. (A) Adja meg a gép tipusat.
(B) Az adatcimke alapjan adja meg a gép gyartasi szamat.

(C) Ugyeljen arra, hogy a megfelel6 gyartasi szamot valassza ki az alkatrészlistarol.

> en

Adja meg a rendelési szamot és a mennyiséget. A rendeléshez ne az oldalszamot vagy a
hivatkozasi szamot hasznalja.

5. Adja meg a nevét, a cége nevét, az ligyfélazonosité szamat,
a szamlazasi és szallitasi cimét, a telefonszamat és a rendelési szamot.

6.  Adjon részletes szallitasi utasitasokat.

(D) V - ajel csomagra utal
A - ajel acsomagban talalhaté alkatrészekre utal

A késébbi vi k ések érdekében kérijiik,

hogy a rovatokat az els6 lizembehelyezéskor toltse ki.

Tipusszam -

Gyartasi szam. -

A gép felszereltsége -

Kereskedelmi képvisel6 —

Kereskedelmi képvisel6 telefonszama -

Ugyfél azonosité szama -

Uzembehelyezés datuma —

COME ORDINARE LE PARTI - Vedere schema precedente.

Utilizzare solo ricambi forniti da TENNANT o equivalenti. Ricambi e forniture possono essere ordinati online, per telefono, via fax o per posta elettronica.

Per ottenere una consegna rapida, seguire i passaggi indicati di seguito.

(A) Identificare il modello della macchina.

(B) Identificare il numero di serie della macchina dall’etichetta dei dati.

(C) Utilizzare il numero di serie corretto presente nell’elenco delle parti di ricambio.
Identificare numero di parte e quantitd. Non ordinare per numero di pagina o di riferimento.

o » 0 np o

Fornire nome del contatto, nome della societa, numero di ID cliente, indirizzo di fatturazione e
di spedizione, numero di telefono e numero di ordine di acquisto.

6.  Fornire istruzioni dettagliate per la spedizione.

(D) V - identifica un gruppo
A - identifica parti comprese in un gruppo

Compilare il modulo al momento dell’installazione

per poterlo consultare in futuro in caso di necessita.

N. Modello -

N. Serie -

Opzioni della macchina -

Venditore —

Tel. venditore —

Numero ID cliente -

Data di installazione -

LT

KAIP UZSISAKYTI DALIS — 2r. diagrama vir$uje

Naudokite tik "Tennant” kompanijos tiekiamas arba lygiavertes joms dalis. Dalis galite uzsisakyti internetu, telefonu, faksu bei elektroniniu pastu.

Kad uzsakymas baty greitai jvykdytas, laikykités iSvardyty taisykliy.

1. (A) Nurodykite masinos modelj.

2 (B) Norodykite masinos serijos numerij, kurj rasite ant duomeny zymés.
3. (C) Isitikinkite, kad nurodomas tikslus serijos numeris i$ daliy sara$o.
4

Nurodykite dalies numerj ir reikiama kieki.
Neuzsakinékite pagal puslapius ar nuorodos numerius.

5. Nurodykite savo varda, kompanijos pavadinima, kliento ID numerj,
saskaitos iSraSymo ir vezimo adresa, telefono numer; ir
pirkimo uzsakymo numer;.

6.  Nurodykite iSsamias gabenimo instrukcijas.

(D) V - symi sistema
A — nurodo sistemos dalis

Prasome uzpildyti montavimo metu,
siekiant gauti informacija ateityje.

Modelio nr. —

Serijos nr. —

Masinos parinktys —

Prekybos atstovas —

KomivojaZieriaus tel. nr. —

Pirkéjo ID numeris —

Sumontavimo data —




Lv

KA PASUTIT REZERVES DETALAS — Skat. diagrammu iepriek$

izmantojiet tikai TENNANT Company piegadatas vai tam lidzvértigas rezerves detalas. Dalas un piegadi var pasutit interneta, pa talruni, pa faksu vai pastu.

Lai nodrosinatu savlaicigu piegadi, sekojiet zemak aprakstitajiem soliem.

> 0 p o~

(A) Nosakiet masinas modeli.
(B) Nosakiet masinas sérijas numuru uz tehnisko datu uzlimes.
(C) Parliecinieties, ka tiek uzrakstits attiecigais sérijas numurs no detalu saraksta.

Nosakiet detalas numuru un skaitu.
Veicot pasutijumus neatsaucieties uz lappusu vai norades numuriem.

Uzrakstiet savu vardu, uznémuma nosaukumi, klienta identitates numuru, adresi rékina
piesutiSanai un piegadei un pirkuma pasutijuma numuru.

Sniedziet detalizétu informaciju par piegadi.

V - nosaka ierici i
A — nosaka detalas, kas ir komplekta ar ierici

(D)

Veicot uzstadi$anu, ladzam pierakstist attiecigo informaciju
izmantos$anai turpmak.

Modela Nr. —

Sérijas Nr. —

lekartas papildaprikojums—

Pardosanas parst. —

Pardosanas parst. talr. Nr. —

Klienta identitates numuru—

Uzstadisanas datums—

NL

HOE ONDERDELEN TE BESTELLEN - Zie schema hierboven.

Gebruik alleen onderdelen die door TENNANT Company zijn geleverd of soortgelijke onderdelen. Onderdelen en voorraden kunnen online, per telefoon, fax of schriftelijk besteld
worden.

Volg de stappen hieronder om een juiste levering te garanderen.

1.

o »> 0N

(A) Bepaal het machinemodel.

(B) Lees het serienummer van de machine af van het gegevenslabel.

(C) Zorg dat het juiste serienummer wordt gebruikt uit de onderdelenlijst.

Bepaal het artikelnummer en het aantal. Bestel niet aan de hand van pagina’s of referentienummers

Geef uw naam, bedrijfsnaam, klantnummer, factuur- en leveringsadres,
telefoonnummer en bestelnummer op.

Geef gedetailleerde leveringsinstructies op.

(D) V - geeft een eenheid aan
A - geeft de onderdelen van de eenheid aan

Vul tijdens installatie de onderstaande gegevens in voor eventueel

toekomstig gebruik.

Modelnr. -

Serienr. -

Machine-opties -

Verkoopvert. -

Telnr. verkoopvert. —

Klantnummer -

Installatiedatum -

NO

HVORDAN BESTILLE DELER - Se diagram over.

Bruk kun deler levert av TENNANT Company eller ekvivalente deler. Deler og forsyninger kan bestilles online, per telefon, per faks
eller per post.

Folg trinnene under for & sikre rask levering.

1.

o »> DN

(A) Angi maskinmodellen.

(B) Angi maskinens serienummer fra typeskiltet.

(C) Forsikre deg om at korrekt serienummer brukes fra delelisten.

Angi delenummer og antall. Bestill ikke ut fra side- eller referansenumre.

Angi ditt navn, firmanavn, kunde-ID-nummer, fakturerings- og
forsendelsesadresse, telefonnummer og innkjepsordrenummer.

Angi detaljerte forsendelsesinstruksjoner.

(D) V - angir en delegruppe
A - angir deler inkludert i en delegruppe

Fyll ut ved installasjonstidspunkt for fremtidig bruk.

Modellnr. -

Serienr.. -

Maskinens tillegg -

Salgsrep. -

Salgsrep. telefonnr. -

Kunde-ID-nummer -

Installasjonsdato —

PL

JAK ZAMAWIAC CZESCI - patrz schemat powyzej.

Nalezy uzywa¢ wytgcznie czesci dostarczanych przez firmg TENNANT Company lub réwnowaznych. Czesci i dostawy moga by¢é zamawiane online, przez telefon, faksem lub
poczta.

Aby zapewni¢ szybka dostawe, nalezy przestrzega¢ nastepujacych wskazéwek.

1.
2.
3.

(A) Okresli¢ model maszyny.
(B) Okresli¢ numer seryjny maszyny znajdujacy sie na tabliczce znamionowe;j.
(C) Odszukaé ten numer seryjny w wykazie czesci.

Okresli¢ numer czesci i ilos¢. Nie zamawiaé na podstawie numeru strony lub liczby porzadkowe;j
wykazu.

Poda¢ swoje nazwisko, nazwe firmy, numer identyfikacyjny klienta, adres dostawy i
dostarczenia rachunku, numer telefonu i numer zaméwienia zakupu.

Podac¢ doktadne instrukcje dotyczace dostawy.

(D) V - oznacza zespét
A - oznacza czesé w zespole

Prosimy wpisa¢ date instalacji do pézniejszego wykorzystania.

Nr modelu-

Nr seryjny -

Opcje maszyny —

Przedst. sprzedazy -

Nr tel. przedst. sprzed. -

Nr ident. klienta -

Data instalacji -




COMO ENCOMENDAR PECAS - Consulte o diagrama acima.

Utilize apenas pegas fornecidas pela TENNANT Company ou equivalentes. As pecas e consumiveis podem ser encomendados online,

por telefone, fax ou correio.

Siga os passos abaixo para garantir uma entrega rapida.
1. (A) Identifique o modelo da maquina.
2. (B) Identifique o nimero de série da maquina que se encontra na etiqueta de dados.
3.  (C) Certifique-se de que usa o nimero de série correcto da lista de pegas.

4. Identifique o nimero de produto e a quantidade. Nao encomende através de nimeros de
péagina ou de referéncia.

5. Fornega o seu nome, o nome da empresa, o numero de ID do cliente,
os enderecos de facturacao e entrega, o nimero de telefone e
o numero da nota de encomenda.

6. Forneca instrugcdes de entrega detalhadas.

(D) V - identifica uma unidade
A - identifica pecas incluidas numa unidade

Preencha na altura da instalagéo para futura referéncia.

Modelo n® -

N¢ de série -

Opcodes da maquina -

Vendedor -

Telefone do vendedor -

Numero de ID do cliente -

Data de instalagao -

RU

KAK 3AKA3ATb 3AMYACTU - Cm. cxemy Huxe.

Wcnonb3yiTe TonbKo 3anyacTu, noctaesnAemMble KomnaHven TENNANT unu ux aHanorv. 3anacHble 4acTu U pacxofHble MaTepuarbl MOXHO 3aKa3aTb B PEXVMME OHNauH,

TenedoHoM, HhakCoM VNN 3NEKTPOHHOW MOYTOW.
[lnA cBOEBpeMeHHOW AOCTaBKW CNeaynuTe ONUCaHHBIM HUXE UHCTPYKLMAM.

1. (A) YkaxuTe moaenb MalmnHbl.

(C) YnocToBepbTech, YTO HaANeXallMA CePUHbLIA HOMEP MEPEYUCTIEH B CNIMCKE 3anyacTen.

o > 0N

YKaxuTe CBOe UMHA, Ha3BaH1e KOMMNaHUW, UAEHTU(NKALMOHHBIN HOMEP
nokynaTens, pacyeTHbI aApec 1 afpec AOCTaBKM, TENeMOHHbIN HOMEP
1 HOMep 3aKasa Ha MOKyrKy.

6. VYkaxwuTe noapobHble CBEAEHNA O AOCTaBKe.

(B) YkaxunTe cepuiiHbIi HOMEP MaLUHbI, 0603HAYEHHbBIN Ha TaBINYKE TEXHUYECKUX AaHHbIX.

YKaxuTe HOMep AeTanu v Hy>KHOe KOnM4ecTso. He NCnonb3yiTe HOMepa CTPaHWL, U CCbIMOK.

(D) V - o03HavaeT ysen
A - obo3Hauaet getanb yana

Bo BpemA ycTaHOBKM 3anonHuTe, NoXanyincra, 3Tu CBeAeHNA And

TOro, 4TO6bI CCbINATLCA B nanbﬂeﬁmem.

Mogenb 3 -

CepuiiHbIn 3 —

Onummn MatnHbl —

ToproBbIil npeacTaBuUTENb —

TenedoH TOpProBoro NpeacTaBuTena —

M aeHT. Homep nokynaTtens —

[arta yctaHoBKM —

SE

BESTALLNING AV RESERVDELAR - Se ovanstdende schema.

Anvand endast delar frdn Tennant Company eller likvérdiga. Delar och material kan bestéllas online, telefoniskt, per fax eller post.

Folj nedanstaende steg for en snabb leverans.

(A) Identifiera maskinens modell.

(B) Identifiera maskinens serienummer pa typskylten.

(C) Kontrollera att ratt serienummer anvands fran dellistan.

Identifiera artikelnumret och mangden. Bestall inte med hjélp av sido- eller referensnummer.

o H 0 np

Uppge ditt namn, féretagets namn, kundens ID-nummer, faktura- och leveransadress,
telefonnummer och ordernumret vid inkdp.

6. Ge detaljerade transportanvisningar.

(D) V - identifierar en modul
A - identifierar delar som ingér i en modul

Fyll i vid installation och spar for framtida bruk.

Modellnr. -

Serienr. -

Tilvalsutrustning —

Forsaljare -

Forsaljarens tel.nr. -

Kundnummer -

Installationsdatum —

SK

POSTUP PRI OBJEDNAVANI CASTI - Pozri vyssie uvedeny diagram.

Vyuzivajte vyhradne dielce dodané spolo¢nostou TENNANT, alebo ich ekvivalenty. Dielce a polozky je mozné objednat online,

telefonicky, faxom, alebo postou.

Na zabezpecenie promptného doruc¢enia sa riad'te nasledovnymi krokmi.
1. (A) Identifikujte model stroja.

(B) Z etikety s udajmi identifikujte sériové Cislo stroja.

(C) Ubezpecte sa, ze ste zadali spravne sériové Cislo zo zoznamu dielcov.

o > 0N

Zadajte VaSe meno, meno spolo¢nosti, ID &islo zakaznika, fakturaénu a
prepravnu adresu, telefénne Eislo a objednavacie Cislo dielu.

6.  Uvedte podrobné prepravné pokyny.

Identifikujte Cislo dielu a mnozstvo. Neobjednavajte pomocou Cisel stran, alebo referenénych &isel.

(D) V - identifikuje sadu
A - identifikuje Casti sady

Vypliite prosim pri instalacii pre pripad potreby v budticnosti.

€. modelu -

Sériové ¢. -

Zvlastne prislusenstvo stroja -

Obchodné zastupenie -

Obch. zastupenie tel. €. -

ID €. zékaznika -

Datum instalacie —




SL

NAROCANJE NADOMESTNIH DELOV - glejte zgornjo sliko.

Uporabljajte samo originalne nadomestne dele Tennant ali enakovredne dele. Dele in potro$ni material lahko narocite prek spleta,
po telefonu, faksu ali posti.

Za zagotovitev ¢imbolj hitre dostave sledite spodnjim navodilom.

1.

o > 0N

(A) Ugotovite model stroja.

(B) Na plos¢ici s podatki pois¢ite serijsko Stevilko stroja.

(C) Poskrbite, da na seznamu nadomestnih delov pois¢ete pravilno serijsko Stevilko.

Poiscite Stevilko dela in potrebno koli¢ino. Pri narogilih ne navajajte strani ali referen¢ne Stevilke.

Navedite svoje ime, ime podjetja, ID Stevilko stranke, naslova za dostavo
in izdajo racuna, telefonsko Stevilkoin Stevilko naro€ila.

Navedite podrobna navodila za dostavo.

(D) V - oznaduje sklop
A - oznacuje dele sklopa

Prosimo, da ob vgradniji izpolnite te podatke, da vam bodo v

prihodnje na voljo.

St. modela -

Serijska Stevilka -

Dodatna oprema stroja -

Prodajni predstavnik —

Telefonska $t. prodajnega predstavnika -

Stevilka stranke —

Datum vgradnje -

TR

PARGALARIN SiPARIS EDILMESi - Yukaridaki semaya bakin.

Yalnizca TENNANT Company'den saglanan veya esdegerde pargalar kullanin. Parga veya sarf malzemeleri gevrimici olarak,
telefonla, faksla veya postayla siparis edilebilir.

Zamaninda teslimati saglamak igin agagidaki adimlari izleyin.

1.

o s 0N

(A) Makine modelini belirtin.

(B) Veri etiketinden makine seri numarasini belirtin.

(C) Parga listesinden uygun seri numarasinin kullanildigindan emin olun.

Parga numarasini ve miktarini belirtin. Sayfa veya referans numaralarini kullanarak siparis vermeyiry

Adinizi, sirketinizin adini, misteri kimlik numaranizi, faturalama ve sevkiyat adreslerini,
telefon numarasini ve satin alma siparisi numarasini belirtin.

Ayrintili sevkiyat talimatlarini belirtin.

(D) V - bir tertibati belirtir
A - tertibattaki parcalari belirtir

ileri tarihlerde bagvurmak igin litfen kurulum sirasinda doldurun.

Model No. -

Seri No. -

Makine Segenekleri -

Satis Temsilcisi -

Satis Temsilcisi telefon no. -

Musteri Kimlik Numarasi -

Kurulum Tarihi -




GENERAL RECOMMENDED MAINTENANCE

CE
General Recommended Maintenance Items
Ref. Part No. Serial Number Description Qty.

v 9020270 (0000- ) Service Kit [T17] 1
A 1207086 (0000- ) Blade, Front Squeegee 56.6I (Linard) 1
A 1207087 (0000- ) Blade, Rear Squeegee 60.6l (Linatex) 1
A 1213211 (0000- ) Blade, Sqge, Side, Linatex 2
A 1037822 (0000- ) Filter, Panl, Dust, 2.0 X 06.1 X 07.6 1
A 1206370 (0000- ) Hose Assy, Drain, 3.01d 35 L 1
A 1207661 (0000- ) Hose Assy, Rear Squeegee 1
A 9020233 (0000- ) Caster Assy, Sq, Rear, Afmkt [T17] 2
v 9020271 (0000- ) Squeegee Kit, Rear_Side, Linatex [T17] 1
A 1207086 (0000- ) Blade, Front Squeegee 56.6l (Linard) 1
A 1207087 (0000- ) Blade, Rear Squeegee 60.6l (Linatex) 1
A 1213211 (0000- ) Blade, Sqge, Side, Linatex 2
v 9020272 (0000- ) Squeegee Kit, Rear_Side, Urethane [T17] 1
A 1208356 (0000- ) Blade, Front Squeegee 56.61 (Urethane) 1
A 1208357 (0000- ) Blade, Rear Squeegee 60.6l (Urethane) 1
A 1213266 (0000- ) Blade, Sqge, Side, Ure 2

1067452 (0000- ) Bag, Vacuum, Paper [1pick=1pkg(=10pc)] 1

361144 (0000- ) Key, Ignition, Sgl 1

9020237 (0000- ) Belt, Kit, Cyl, Afmkt [T17] 2
A 1204640 (0000- ) Belt, Drive 1
A 1212849 (0000- ) Tool, Installation, Belt 1

)

T17 9020192 (12- 2022) 1-1



GENERAL RECOMMENDED MAINTENANCE

1-2

T17 9020192 (5-2014)



STANDARD PARTS

SECTION 2

Contents Page
Fig. 1 - Replacement Brushes, Scrub Head . ... .. 2-2
Fig. 2 - Replacement Brushes,

Side Brush and Pre-Sweep .......... 2-4
Fig. 3 - Main Frame Group ................... 2-6
Fig. 4 - Front Covers Group .................. 2-8
Fig. 5 - SteeringGroup ..................... 2-10

Fig. 6 - Brake and Directional Pedals Group ... 2-14
Fig. 7 - Instrument Panel and

Front Electrical Group .............. 2-16
Fig.8-SeatGroup ......................... 2-18
Fig. 9 — Deluxe SeatKit ..................... 2-20
Fig. 10 — Drive Wheel Group (0000-0399) ..... 2-22
Fig. 11 — Drive Wheel Group (0400- ) ... 2-24
Fig. 12 - Drive Wheel Electrical Group

(0000-0399) .......coiviiiiiiienn 2-26
Fig. 13 - Drive Wheel Electrical Group

(0400- ) 2-28
Fig. 14 - Rear Wheels and Brake Group ...... 2-30
Fig. 15 - Scrub Head Lift Group .............. 2-32
Fig. 16 — Scrub Head and Drive Motor Group,

Disk ..o 2-34
Fig. 17 — Scrub Head Frame Group,

Cylindrical ........................ 2-36
Fig. 18 — Scrub Head Drive Motors Group,

Cylindrical ........................ 2-38
Fig. 19 — Scrub Head Side Squeegee Group,

Right Hand (0000-U01850) ........ 2-40
Fig. 20 — Scrub Head Side Squeegee Group,

Right Hand (U01851- ) ......... 2-42
Fig. 21 — Scrub Head Side Squeegee Group,

Left Hand (0000-U01850) . ......... 2-44
Fig. 22 — Scrub Head Side Squeegee Group,

Left Hand (U0O1851-  )........... 2-46
Fig. 23 - Solution Tank Group . ............... 2-48
Fig. 24 - Solution Supply Group .............. 2-50
Fig. 25 - Recovery Tank Group .............. 2-52
Fig. 26 - Tank Drains Group ................. 2-54
Fig. 27 - Vacuum Fans and Rear Side

DoorGroup .. ...ooviiiiie e 2-56
Fig. 28 - Rear Squeegee Lift Group .......... 2-58
Fig. 29 - Rear Squeegee Linkage Group ...... 2-60
Fig. 30 - Rear Squeegee Group .............. 2-62
Fig. 31 — Right Hand Door and Battery

CoverGroup ........ccovivvvinnn.. 2-64
Fig. 32 - Electrical Box Group . . ... ........... 2-66
Fig. 33 - Electrical Box Wires Group .......... 2-68
Fig. 34 - Electrical Schematic (0000-0399) .... 2-70
Fig. 35 — Electrical Schematic (0400-1199) .... 2-76
Fig. 36 - Electrical Schematic (1200-1337) .... 2-82
Fig. 37 - Electrical Schematic (1338- ) ... 290
Fig. 38 — Wire Harnesses Group ............. 2-99
Fig. 39 - LabelGroup ...................... 2-107

T17 9020192 (12-2022) 2-1



STANDARD PARTS

Fig. 1 - Replacement Brushes, Scrub Head

)

-0399

MACHINES S/N: 0000

(

T17 9020192 (5-2019)

2-2



STANDARD PARTS

Part No.
386230
386240
386250
1223636
9014666
1223637
9014666
1223639
9014666
1223638
9014666
370095
397980
09198
41579
10 994539
10 994540
10 994541
10 994542
10 994543
11 14967
12 15539
13 14838
14 24299
15 01684
16 32746
11 14953
12 15539
13 14838
14 24299
15 01684
16 32746
11 378951
12 15539
13 14838
14 24299
15 01684
16 32746
17 397920
18 370080
19 15539
20 14838
21 24299
22 370090
23 09198
24 41579
25 32746
26 01684

)
OCONOOAODRWNWNDOWOWN = =2 2B

[ N N i R RN R

[ S S N S S i RN S S S R o i i S SR o S i RN

Fig. 1 - Replacement Brushes, Scrub Head

Serial Number

0000-
0000-
0000-
0400-
0400-
0400-
0400-
0400-
0400-
0400-
0400-
0400-
0400-
0400-
0400-
0000-
0000-

0000-0399
0000-0399
0000-0399
0000-0399
0000-0399
0000-0399
0000-0399
0000-0399
0000-0399
0000-0399
0000-0399
0000-0399

—— e e e e e e e e e e e e e e v e e n v e e e e e e e e e e e N S e e S S S N S S S S S N S ~—

Description

Brush, Scrub, 39I, 20sr, Polypropylene, Spline
Brush, Scrub, 39I, 20sr, Super Abrasive, Spline
Brush, Scrub, 39I, 20sr, Nylon, Sp

Brush Assy, Disk, Scb, 20.0d, Nylon

Brush Kit, Hub Assy, Drive, Ci [Uhmw]

Brush Assy, Disk, Scb, 20.0d, Polypropylene
Brush Kit, Hub Assy, Drive, Ci [Uhmw]

Brush Assy, Disk, Scb, 20.0d, Super Abrasive
Brush Kit, Hub Assy, Drive, Ci [Uhmw]
Driver Assy, Pad, 20.0d

Brush Kit, Hub Assy, Drive, Ci [Uhmw]
Device, Centering, Clip On, Tl [Gf Pp]

Disk, Driver, Pad, W/ Face, 20.0d

Screw, Pan, Phl, M4 X 0.70 X 35, Ss

Washer, Flat, 08, Ss

Pad, Polish, 20.0/510, White [5pc]

Pad, Buff, 20.0d /510, Red [5pc]

Pad, Scrub, 20.0inch /510, Blue [5pc]

Pad, Strip, 20.0/510, Brown[1pick=5pads]
Pad, 20.0/510 [3m, Hi-Pro, 5pc]

Brush Assy, Disk, Scrub, 20.0 D, Nylon
Adaptor, Brush

Spring, Wir, 0.16d, Brush Retaining

Bracket, Retainer, Spring

Washer, Flt, .25 Ss

Screw, Pan, M06 X 1.0 X 35, Ss

Brush Assy, Disk, Scrub, 20.0 D, Polypropylene
Adaptor, Brush

Spring, Wir, 0.16d, Brush Retaining

Bracket, Retainer, Spring

Washer, Flt, .25 Ss

Screw, Pan, M06 X 1.0 X 35, Ss

Brush Assy, Disk, Scrub, 20.0 D, Super Abrasive
Adaptor, Brush

Spring, Wir, 0.16d, Brush Retaining

Bracket, Retainer, Spring

Washer, Flt, .25 Ss

Screw, Pan, M06 X 1.0 X 35, Ss

Driver Assy, Pad, 20.0D

Disk, Pad Drive, W/ Face, 20d

Adaptor, Brush

Spring, Wir, 0.16d, Brush Retaining

Bracket, Retainer, Spring

Device, Centering

Screw, Pan, M04 X 0.7 X 35, Ss

Washer, Flt, #08 Ss

Screw, Pan, M06 X 1.0 X 35, Ss

Washer, Flt, .25 Ss

356889-CE

Qty.

—_ W W W= = a2 a2 aNDW = =2 aNNDW - 1 aaa DW= 2 2 a2 POV W =2 a2 N OO DND

T17 9020192 (5-2019)

2-3




STANDARD PARTS

Fig. 2 - Replacement Brushes, Side Brush and Pre-Sweep

SCRUBBING
SWEEPING

SCRUBBING
PREVIOUS BRUSH PARTS

PRE- SWEEP
SWEEPING

2-4

T17 9020192 (5-2019)



STANDARD PARTS

356505-CE
Fig. 2 — Replacement Brushes, Side Brush and Pre-Sweep

Ref. Part No. Serial Number Description Qty.
1 1211934 (0000- ) Brush, Sweep, 28L, Wedge, Polypropylene, Spiral 1
2 87419 (0000- ) Brush, Disk, Sweep, 19.0D, Polypropylene 2
v 3 1223630 (0000- ) Brush Assy, Disk, Scb, 16.0d, Super Abrasive 1
A 4 9014662 (0000- ) Brush Kit, Hub Assy, Drive, Ci [Hdpe In] 1
v 3 1223631 (0000- ) Brush Assy, Disk, Scb, 16.0d, Nylon 1
A 4 9014662 (0000- ) Brush Kit, Hub Assy, Drive, Ci [Hdpe In] 1
v 3 1223623 (0000- ) Brush Assy, Disk, Scb, 16.0d, Polypropylene 1
A 4 9014662 (0000- ) Brush Kit, Hub Assy, Drive, Ci [Hdpe In] 1
v 3 1223628 (0000- ) Brush Assy, Disk, Scb, 16.0d, Heavy Duty Polypropylene 1
A 4 9014662 (0000- ) Brush Kit, Hub Assy, Drive, Ci [Hdpe In] 1
v 5 1223629 (0000- ) Driver Assy, Pad, 16.0d 1
A 6 9014664 (0000- ) Brush Kit, Hub Assy, Drive, Ci [Hdpe] 1
A 7 370095 (0000- ) Device, Centering, Clip On, Tl [Gf Pp] 1
A 8 09198 (0000- ) Screw, Pan, Phl, M4 X 0.70 X 35, Ss 3
A 9 41579 (0000- ) Washer, Flat, 08, Ss 3
10 994523 (0000- ) Pad, Stripping, 16.0/406, Brown[5pc] 1
10 994524 (0000- ) Pad, Scrub, 16.0/406, Blue [5pc] 1
10 994525 (0000- ) Pad, Buff, 16.0/406, Red [5pc] 1
10 994526 (0000- ) Pad, Polish, 16.0/406, White [5Spc] 1
10 1051027 (0000- ) Pad, Surf Prep, 16.0d, Maroon [1pick=1pad] 1
11 01684 (0000- ) Washer, Flt, .25 Ss 1
12 1017368 (0000- ) Hub, Drive, Brush, Disk, 3 Hole 5.8Bc 1
13 14838 (0000- ) Spring, Wir, 0.16d, Brush Retaining 1
14 24299 (0000- ) Bracket, Retainer, Spring 1
15 01684 (0000- ) Washer, Flt, .25 Ss 1
16 32746 (0000- ) Screw, Pan, M06 X 1.0 X 35, Ss 3
17 15539 (0000- ) Adaptor, Brush 1
18 14838 (0000- ) Spring, Wir, 0.16d, Brush Retaining 1
19 24299 (0000- ) Bracket, Retainer, Spring 1
20 32746 (0000- ) Screw, Pan, M06 X 1.0 X 35, Ss 3

T17 9020192 (2-2021) 25



STANDARD PARTS

Fig. 3 - Main Frame Group

T17 9020192 (1-2020)

2-6



STANDARD PARTS

356415
Fig. 3 — Main Frame Group

Ref. Part No. Serial Number Description Qty.
1 1205154 (0000-0399 ) Frame Widt, Main [T17] 1
1 1221285 (0400-1199 ) Frame Widt, Main [T17] 1
1 1239252 (1200- ) Frame Widt, Main [T17] 1
2 01685 (0000- ) Washer, Flat, 0.38b 0.88d .08, Ss 8
3 1208363 (0000- ) Bracket Widt, Lh, Mtg, Door 1
4 1208364 (0000- ) Bracket Widt, Rh, Mtg, Door 1
5 09011 (0000- ) Screw, Hex, M8 X 1.25 X 30, Ss 2
v 6 9020273 (0000- ) Bumper Kit, Rear, Afmkt [T17] 1
A 7 09023 (0000- ) Screw, Hex, M8 X 1.25 X 35, FI, Ss 2
A 8 222516 (0000- ) Sleeve, P/m 0.32B 0.50D 0.3L [430Ss] 2
A 9 87172 (0000- ) Cable, Glv.13d 010.0l .52eye /.52eye 2
A 10 01685 (0000- ) Washer, Flat, 0.38b 0.88d .08, Ss 2
A 11 08713 (0000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 2
A 12 1210711 (0000- ) Tread, Non-Skid-Step, 5.5w 13.8| 1
A 13 1212350 (0000- ) Bumper, Strip. 1.0 2
14 1205863 (0000- ) Door Widt, Brush, Lh 1
15 1205864 (0000- ) Door Widt, Brush, Rh 1
16 1037346 (0000- ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 4
17 1202779 (0000- ) Magnet, Latch, Brush Door 2
18 19312 (0000- ) Nut, Hex, Std, .25-20 4
19 1205257 (0000- ) Channel WIidt, Bumper 1
20 1052962 (0000- )  Wheel, 05.0d 2.00w 0.75b, Gray, W/ Bshg 6
21 1206367 (0000- ) Pin, Hitch, .750d X 7.00I, PI 2
22 1057780 (0000- ) Horn, 36vdc, 110dba 1
23 08716 (0000- ) Screw, Hex, M6 X 1.00 X 20, Ss 1
24 01684 (0000- ) Washer, Flat, 0.27b 0.69d .05, Ss 2
25 08712 (0000- ) Nut, Hex, Lock, M6 X 1.00, NI, Ss 1
26 71579 (0000- ) Strap, Static, W/Grommet, .19 1.1w 25.0I 1
27 763045 (0000- ) Screw, Hex, M8 X 1.25 X 20, Fmg 1
28 41141 (0000- ) Washer, Lock, Int-Ext, 0.31 1
29 1205048 (0000-0399 ) Panel Widt, Cover, Brush 1
29 1225506 (0400- ) Panel Widt, Cover, Brush 1
30 1020341 (0000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 5
31 1212248 (0000- ) Tread, Non-Skid-Step, 3.75W 8.5L, Sba 1
32 09023 (0000- ) Screw, Hex, M8 X 1.25 X 35, FI, Ss 4
33 222516 (0000- ) Sleeve, P/m 0.32B 0.50D 0.3L [430Ss] 4
34 08713 (0000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 2
35 09010 (0000- ) Screw, Hex, M8 X 1.25 X 25, Ss 4
36 1017218 (0000- ) Washer, flat, 0.32B 1.00D .12, Ss 4
37 1238848 (1200- ) Tray Widt, Battery 1
38 1037354 (1200- ) Screw, Hex, M8 X 1.25 X 30, 9.8, Sems 4

T17 9020192 (5-2019) 2-7



STANDARD PARTS

Fig. 4 - Front Covers Group

T17 9020192 (2-2018)

2-8



STANDARD PARTS

356416

Fig. 4 - Front Covers Group

Ref. Part No. Serial Number Description Qty.
1 1204732 (0000- ) Platform, Oprtr, Front 1
2 1208188 (0000- ) Bracket WIdt, Mtg, Platform, Front 1
3 1209246 (0000- ) Bracket WIdt, Mtg, Platform, Front, Rh 1
4 16931 (0000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 6
5 1017218 (0000- ) Washer, Flat, 0.32b 1.00d .12, Ss 6
6 39349 (0000- ) Washer, Flat, 0.31, Sae 4
7 1208045 (0000- ) Nut, U, M8 X 1.25 4-7 Thk 2
8 1037355 (0000- ) Screw, Hex, M8 X 1.25 X 35, 9.8, Sems 2
v 9 9020216 (0000- ) Shroud, Front, Afmkt [T17] 1
A 10 1204077 (0000- ) Nameplate, Tennant, Domed 1
11 09740 (0000- ) Screw, Hex, M8 X 1.25 X 20, Ss 4
12 1205397 (0000-0399 ) Channel WiIdt, Steering 1
13 39283 (0000- ) Screw, Hex, M10 X 1.50 X 25, 8.8 5
14 32492 (0000- ) Washer, Flat, 0.38, Std 5
15 09010 (0000- ) Screw, Hex, M8 X 1.25 X 25, Ss 1
16 32485 (0000- ) Washer, Flat, 0.38, Sae 2
17 04051 (0000- ) Grommet, Rbr, 1.31id, F/1.6h, .12 Matl 1
18 1202868 (0000- ) Clip, Tie, 0.25d, Plstc 6
19 1218213 (0400- ) Channel Widt, Sppt, Steering 1

T17 9020192 (2-2018) 2-9



STANDARD PARTS

Fig. 5 - Steering Group

70 Nm
(50 ft Ib)

[ (Pro-panel Only)

2-10 T17 9020192 (12-2022)



STANDARD PARTS

356417
Fig. 5 - Steering Group

Ref. Part No. Serial Number Description Qty.
1 1056412 (0000- )  Wheel, Steering, 14.4d 1
2 1059073 (0000- ) Nut, Hex, Jam, 1.12-12 1
3 1057785 (0000- ) Bearing, Journal, 0.75b 0.88d 0.75I 2
4 1208612 (0000-0399 ) Tube, Column, Steering 1
4 1224341 (0400- ) Tube, Column, Steering 1
5 1057043 (0000- ) Bearing, Fing, 2hole, 1.25b 1
6 32491 (0000- ) Washer, Flat, 0.31, Std 8
7 16931 (0000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 8
8 08709 (0000- ) Nut, Hex, Lock, M8 X 1.25, NI 5
v 9010942 (0000-0399 ) Sprocket Kit, 1.12B, Afmkt [T12] 1
A 9 1053825 (0000-0399 ) Sprocket, Steering, 1.12B 1
A 10 09162 (0000-0399 ) Screw, Set, M6 X 1.00 X 8, NI 2
v 9014999 (0400- ) Sprocket Kit, 1.12B, Afmkt [T17/M17] 1
A 9 1224700 (0400- ) Sprocket, Steering, 1.12B 1
A 10 1224893 (0400- ) Screw, Set, M8 X 1.25 X 8, Lock 1
11 00912 (0000- ) Key, Sq, 0.19 X 0.19, 1.00I 1
12 1073181 (0000- ) Chain, RIr, 35 X 41 Pitches 1
13 14799 (0000- ) Link, Chain, Rlr, 35 1
14 70651 (0000-0399 ) Ring, Retaining, Ext, 1.12d 1
14 70651 (0400- ) Ring, Retaining, Ext, 1.12d 2
15 1054654 (0000- ) Bearing, Pillowblock, 1.12b 1
16 06961 (0000- ) Screw, Hex, M10 X 1.5 2
17 32485 (0000- ) Washer, Flat, 0.38, Sae 2
18 1208625 (0000- ) Plate Widt, Brg 1
19 1034731 (0000- ) Screw, Hex, M6 X 1.00 X 16, Ss, Sems 2
20 1057572 (0000-1606 ) Plate Widt, Sppt, Brg (Only used with old Power Steering 1
Motors)
21 222505 (0000- ) Screw, Hex, M8 X 1.25 X 45, Ss 1
22 1057554 (0000- ) Bearing, Fing, 2hole, 0.75b 2
23 16735 (0000- ) Screw, Hex, M8 X 1.25 X 16, 8.8 4
24 07791 (0000- ) Nut, Hex, Fing, M8 X 1.25 4
25 26428 (0000- ) Ring, Retaining, Ext, 0.75d, Hd 1
A\ 9010943 (0000-0399 ) Sprocket Kit, 0.75B, Afmkt [T12] 1
A 26 1057171 (0000-0399 ) Sprocket, Steering, 0.75B 2
A 27 09162 (0000-0399 ) Screw, Set, M6 X 1.00 X 8, NI 2
v 9014998 (0400- ) Sprocket Kit, 0.75B, Afmkt [T17/M17] 1
A 26 1224699 (0400- ) Sprocket, Steering, 0.75B 2
A 27 1224893 (0400- ) Screw, Set, M6 X 1.00 X 8, NI 2
28 1205296 (0000-0399 ) Bracket, Brg 1
28 1225503 (0400- ) Bracket, Brg 1
29 223065 (0000- ) Bearing, Fing, 2hole, 0.75b [Nyl] 1
30 1020341 (0000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 4
31 1208113 (0000- ) Shaft, Steering, Mnl 1
32 1256311 (1607- ) Bracket WIdt, Mtg, Bearing, Steering 1
33 9015635 (1200- ) Panel Kit, Pod, Afmkt [Std, T20] 1
34 1225119 (1200- ) Cap, Usb, Universal 1
35 09162 (0000- ) Screw, Set, M6 X 1.00 X 8, NI 2
36 1226141 (0400- ) Sleeve, P/M, 0.75B 0.88D 0.6L [841Brz] 2
37 1224454 (0400- ) Sleeve, P/M, 1.13B 1.38D 1.0L 1

T17 9020192 (12-2022) 2-11



STANDARD PARTS

Fig. 5 - Steering Group

Ref. Part No. Serial Number Description Qty.
v 38 9015633 (1200- ) Panel Kit, Pod, Afmkt [Pro, M20/M30/T20](Pro-panel Only) 1
A 39 1225119 (1200- ) Cap, Usb, Universal (Pro—panel Only) 2
40 1218851 (1200- ) Camera, Color, Fixed (Pro—panel Only) 1
41 1218852 (1200- ) Cable, Camera, 197.0L [Hvs] (Pro—panel Only) 1
42 1219037 (1200- ) Bracket, Mount, Camera (Pro-panel Only) 1
43 360973 (1200- ) Screw, Pan, Phl, 12-16 X 0.50, F/Plstc (Pro—panel Only) 2
44 19066 (1200- ) Washer, flat, 0.25B 0.56D .05, PI, 10 (Pro—panel Only) 2
45 763114 (1200- ) Tie, Cable, 11.3L, 2.75D Max (Pro-panel Only) 6
46 1040049 (1200- ) Inductor, 32.0mml [Ferrite 0-300mhz] (Australia Only) 2
(Pro-panel Only)
47 04846 (0000- ) Washer, Thrust, 0.79b 1.42d 0.06[Garlok] 1
48 00912 (0000-0399 ) Key, Sq, 0.19 X 0.19, 1.00I 1
48 00911 (0400- ) Key, Sq, 0.19 X 0.19, 1.00I 1
2-12 T17 9020192 (12-2022)



STANDARD PARTS

T17 9020192 (5-2019) 2-13



STANDARD PARTS

Fig. 6 - Brake and Directional Pedals Group

T17 9020192 (1-2020)



STANDARD PARTS

356418
Fig. 6 — Brake and Directional Pedals Group

Ref. Part No. Serial Number Description Qty.
1 1207177 (0000-0399 ) Shaft Widt, Pivot, Front 1
2 1213461 (0000- ) Spring, Tens, .750d X .08S 7.0L 1
3 1212400 (0000- ) Switch, Snap, 15a Nc 1
4 15678 (0000- ) Screw, Hex, M6 X 1.00 X 16, Ss 2
5 08712 (0000- ) Nut, Hex, Lock, M6 X 1.00, NI, Ss 2
6 14595-1 (0000- ) Clevis, Adj, 0.25pin, 0.25-28 Rh, PI 1
7 605070 (0000- ) Pin, Clevis, 0.25d X 0.79I 1
8 08178 (0000- ) Pin, Cotter, .062 X 0.75 1
9 32899 (0000- ) Nut, Hex, Jam, .25-28 1

10 1209015 (0000-0399 ) Bracket WIdt, Support, Brake 1
10 1218580 (0400- ) Bracket Widt, Support, Brake 1
11 09010 (0000-0399 ) Screw, Hex, M8 X 1.25 X 25, Ss 3
11 09011 (0400- ) Screw, Hex, M8 X 1.25 X 30, Ss 3
12 01685 (0000- ) Washer, Flat, 0.38b 0.88d .08, Ss 3
13 1207654 (0000- ) Pad, Pedal, Brake, 2.791 1.84w .75t 1
14 56166 (0000- ) Bushing, Fing, 1.00b 1.13d 0.75I 2
15 1207174 (0000-0399 ) Bracket, Brake, Front 1
15 1218579 (0400- ) Bracket, Brake, Front 1
16 1016331 (0000- ) Washer, Flat, 0.34b 1.25d .11, Ss 1
17 09740 (0000- ) Screw, Hex, M8 X 1.25 X 20, Ss 1
18 46657 (0000- ) Pin, Clevis, 0.37d X 1.25I 1
19 08179 (0000- ) Pin, Cotter, .094 X 1.00 1
20 1207566 (0000- ) Link Widt, Brake 1
21 1207981 (0000- ) Pin, Clevis, Grvd, 0.38d X 1.25I 1
22 9016734 (0000-0799 ) Brake Kit, Replmt, Afmkt[T17/M17] 1
23 1236066 (0800- ) Bracket, Mtg, Pedal, Painted 1
24 1234792 (0800- ) Pin, Spindle, Spring 1
25 630358 (0800- ) Washer, Flat, 0.75b 1.00d .03, Nyl 1
26 1230885 (0800- ) Pedal, Window 1
27 1230821 (0800- ) Stop, Lock, Pedal 1
28 1234554 (0800- ) Spring, Torsion, Brake 1
29 04843 (0800- ) Bushing, Fing, 0.63b 0.72d 0.25I 1
30 32491 (0800- ) Washer, Flat, 0.31, Std 2
31 08709 (0800- ) Nut, Hex, Lock, M8 X 1.25, NI 2
32 1234789 (0800- ) Pin, Mtg, M8 X 1.25 Thrd 1
33 15331 (0800- ) Washer, Flat, 0.62, Sae 1
34 1229005 (0800- ) Plate Widt, Shaft, Pedal 1
35 830207 (0800- ) Sleeve, 0.65b 0.87d 0.6, PI 1
36 09026 (0800- ) Screw, Hex, M8 X 1.25 X 40, Ss 1
37 32491 (0800- ) Washer, Flat, 0.31, Std 1
38 1209411 (0000- ) Pedal Assy, Accelerator, W/O Brake [T17] 1
39 1217475 (0400- ) Shaft Widt, Pivot, Front 1

T17 9020192 (1-2020) 2-15



STANDARD PARTS

Fig. 7 - Instrument Panel and Front Electrical Group

2-16 T17 9020192 (5-2019)



STANDARD PARTS

356890 - CE
Fig. 7 - Instrument Panel and Front Electrical Group

Ref. Part No. Serial Number Description Qty.
1 222290 (0000- ) Diode, Ele, Plug 1
2 1206546 (0000-0399 ) Bracket, Ele, Cb 1
3 1208411 (0000-0399 ) Label, Circuit Breaker 1
4 1052726 (0000- ) Alarm, 9-48vdc, 95 Db(A) [Ec-H20] 1
5 1020341 (0000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 1
6 41141 (0000- ) Washer, Lock, Int-Ext, 0.31 1
7 1201534 (0000-1199 ) Panel, Console, Lh 1
8 1204170 (0000-1199 ) Label, Opertnl, Console, Lh 1
9 1011735 (0000- ) Switch, Safety, Shutoff 1
10 1058679 (0000- ) Switch, Rocker, Dpdt, On / None / On 1
v 11 361076 (0000- ) Switch, Ignition [Merit Gmbh] 1
A 361144 (0000- ) Key, Ignition, Sgl 1
12 140825 (0000- ) Screw, Pan, Phl, 06 X 0.50, Fmg/Ab, BIk 10
13 1208185 (0000- ) Panel, Console, Rh 1
14 1208416 (0000- ) Label, Opertnl, Console, Rh 1
15 398501 (0000- ) Plug, Hole, Rt, Rocker Switch, .87 X 1.7 4
16 9020226 (0000- ) Panel, Access, Ce, Afmkt [T17] 1
16 9020227 (0000- ) Panel, Access, Tj, Afmkt [T17] 1
17 1208187 (0000- ) Handle, Panel 1
18 1045525 (0400- ) Screw, Pan, Phl, M6 X 1.00 X 12, Blk 4
19 1069322 (0400- ) Washer, Flat, 0.25, Sae, Blk 4
20 1217573 (0400- ) Bracket, Ele, Circuitbreaker 1
21 1218920 (0400- ) Label, Circuitbreaker, Steering 1
22 1201534 (1200- ) Panel, Console, Lh 1
23 1204170 (1200- ) Label, Opertnl, Console, Lh 1
24 398501 (1200- ) Plug, Hole, Rt, Rocker Switch, .87 X 1.7 2

T17 9020192 (5-2019) 2-17



Fig. 8 - Seat Group

STANDARD PARTS

AN

7\

// \ \
YN
- \/I\m/ A

VAR AN
Ve ;N

/

T17 9020192 (10-2021)

2-18



STANDARD PARTS

s
(1]
o

Part No.
1207922
223163
1017218
1020341
1239681
1206785
1212415
1205073
9 1037355
10 1201894
11 1077071
12 1077067
13 1051052
14 49177

15 1048955
16 01685

17 41437

18 1209194
19 06942

20 32483

21 1077073
22 76955

oO~NO O~ WN =

Serial Number
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-

~— O N e e v N e e N N e S N N N N N N S S

Fig. 8 — Seat Group

Description

Bracket WIdt, Sppt, Tank

Screw, Hex, M8 X 1.25 X 30, 8.8, NI
Washer, Flat, 0.32b 1.00d .12, Ss
Screw, Hex, M8 X 1.25 X 20, Ss, Sems
Angle, Sppt, Seat

Plate WIdt, Mtg, Platform

Platform Set, Oprtr [T17]

Plate, Mtg

Screw, Hex, M8 X 1.25 X 35, 9.8, Sems
Seat, Std [Milsco]

Track, Locking, 12.51, No Stud W/Handle
Track, N-Lkg, Seat, 12.5I, No Stud
Spacer, Rnd, .38b .88d .38

Screw, Pan, Phl, .31-18 X 1.00, G2
Switch, Seat, No [Delta 6440-04]
Washer, Flat, 0.38b 0.88d .08, Ss

Nut, Hex, Lock, .31-18, NI, Ss

Angle, Latch

Screw, Hex, M6 X 1.00 X 16, 8.8
Washer, Flat, 0.25, Sae

Nut, Push, Bolt Retention, Stl,5/16 Thrd
Screw, Hex, .31-18 X 1.00, G5

356420

Qty.

NN =

—
—

A DA A a4 aa DD A DD A A AN = AN

T17 9020192 (10-2021)

2-19




STANDARD PARTS

Fig. 9 - Deluxe Seat Kit

FRONT

T17 9020192 (10-2021)

2-20



STANDARD PARTS

356421

Fig. 9 — Deluxe Seat Kit

Ref. Part No. Serial Number Description Qty.
v 9020103 (0000- ) Seat Kit, Deluxe, Ci [T17] 1
AV 1 1201428 (0000- ) Seat, DIx, W/ Armrests & Seatbelt 1
AA 2 1248442 (0000- ) Seatbelt, Orange, Retractable, Afmkt 1
A 3 1077071 (0000- ) Track, Locking, 12.5I, No Stud W/Handle 1
A 4 1077067 (0000- ) Track, N-Lkg, Seat, 12.5l, No Stud 1
A 5 1051052 (0000- ) Spacer, Rnd, .38b .88d .38l 4
A 6 49177 (0000- ) Screw, Pan, Phl, .31-18X1.00, G2 4
A 7 41437 (0000- ) Nut, Hex, Lock, .31-18, NI, Ss 4
A 8 01685 (0000- ) Washer, Flat, 0.38b 0.88d .08, Ss 4
A 9 1077073 (0000- ) Nut, Push, Bolt Retention, Stl,5/16 Thrd 4
A 10 76955 (0000- ) Screw, Hex, .31-18 X 1.00, G5 4

T17 9020192 (10-2021) 2-21



STANDARD PARTS

Fig. 10 - Drive Wheel Group (0000-0399)

o OO

[
Z
)
o
L

VA

T17 9020192 (1-2020)

2-22



STANDARD PARTS

356422
Fig. 10 - Drive Wheel Group (0000-0399)

Ref. Part No. Serial Number Description Qty.
v 9013267 (0000-0399 ) Transmission Assy, Str, Afmkt [T17] 1
A 1 1209073 (0000-0399 ) Plate Widt, Attachment, Frame 1
A 2 1208971 (0000-0399 ) Bearing, Ball, 0.67b, 1.85d, 0.55w 2
A 3 9015632 (0000-0399 ) Tensioner Kit, Str Trans, Afmkt [T17/M17] 2
A 4 26315 (0000-0399 ) Pin, Roll, .250X 1.5L, .250/.256 4
A 5 1208974 (0000-0399 ) Tensioner, Chain, Dbl 2
A 6 1208986 (0000-0399 ) Shaft, Input, Transmission 1
A 7 1208985 (0000-0399 ) Ring, Retaining, Ext, 16.2mm Id, Hd 1
A 8 1208989 (0000-0399 ) Sprocket, Dbl 1
A 9 1208983 (0000-0399 ) Ring, Retaining, Ext, 11.5mm Id 1
A 10 1208987 (0000-0399 ) Chain, Double, 3/8 Pitch, Transmission 1
A 11 1208999 (0000-0399 ) Washer, Large, Transmission 1
A 12 1208977 (0000-0399 ) Screw, Soc, M10 X 1.5 X 20, 12.9 5
A 13 1209052 (0000-0399 ) Housing, Input [As Machined] 1
A 14 33925 (0000-0399 ) Washer, Flat, M12 4
A 15 1209966 (0000-0399 ) Retainer, Shaft, Transmission 1
A 16 368176 (0000-0399 ) Screw, Hex, M10 X 1.50 X 35, 10.9 4
A 17 1210286 (0000-0399 ) Housing, Output, Machined 1
A 18 1209969 (0000-0399 ) Bearing, Ball, 3.74b, 6.69d, 2.19w 1
A 19 1209968 (0000-0399 ) Cover, Transmission 1
A 20 1209965 (0000-0399 ) Retainer, Housing, Transmission 1
A 21 1062386 (0000-0399 ) Screw, Soc, M6 X 1.00 X 14, NI 16
A 22 32483 (0000-0399 ) Washer, Flat, 0.25, Sae 8
A 23 41358 (0000-0399 ) Screw, Soc, M10 X 1.50 X 35, 12.9 6
A 24 1209964 (0000-0399 ) Sprocket WIdt, Output, Transmission 1
A 25 1209995 (0000-0399 ) Seal, Axial, Transmission [199 Vs R] 1
A 26 1209960 (0000-0399 ) Gasket, Steering, Transmission 1
A 27 07259 (0000-0399 ) Fitting, Grease, Str Pm04 .47I 1
A 28 1211952 (0000-0399 ) Tube, 0.74id 1.240d 0.47I1, Pyu 2
A 29 32492 (0000-0399 ) Washer, Flat, 0.38, Std 7
A 30 39285 (0000-0399 ) Screw, Hex, M10 X 1.50 X 40, 8.8 7
A 31 16960 (0000-0399 ) Screw, Soc, M12 X 1.75 X 40, 12.9 4
v 32 1206485 (0000-0399 )  Wheel Assy, Drive, Ac, W/O Brake 1
A 9020266 (0000-0399 ) Tire, Assy, Front, Std, Red [T17] 1
v 32 1208899 (0000-0399 )  Wheel Assy, Drive, Ac, W/O Brake, White (Optional) 1
A 9020267 (0000-0399 ) Tire Assy, Front, Opt, White [T17] (Optional) 1

T17 9020192 (1-2020) 2-23



STANDARD PARTS

)

Fig. 11 - Drive Wheel Group (0400-

T17 9020192 (5-2019)

2-24



STANDARD PARTS

356615

Fig. 11 - Drive Wheel Group (0400- )
Ref. Part No. Serial Number Description Qty.

v 9014997 (0400- ) Transmission Assy, Str, Afmkt [T17/M17] 1
A 1 1217322 (0400- ) Plate Widt, Attachment, Frame 1
A 2 1208971 (0400- ) Bearing, Ball, 0.67b, 1.85d, 0.55w 2
A 3 9015632 (0400- ) Tensioner Kit, Str Trans, Afmkt [T17/M17] 1
A 4 26315 (0400- ) Pin, Roll, .250d X 1.50I, .250/.256

A 5 1208974 (0400- ) Tensioner, Chain, Dbl 2
A 6 1208986 (0400- ) Shaft, Input, Transmission 1
A 7 1208985 (0400- ) Ring, Retaining, Ext, 16.2mm Id, Hd 1
A 8 1208989 (0400- ) Sprocket, Dbl 1
A 9 1208983 (0400- ) Ring, Retaining, Ext, 11.5mm Id 1
A 10 1208987 (0400- ) Chain, Double, 3/8 Pitch, Transmission 1
A 11 1208999 (0400- ) Washer, Flat, 0.50b 0.75d .02, Stl 1
A 12 1208977 (0400- ) Screw, Soc, M10 X 1.5 X 20, 12.9 5
A 13 1209052 (0400- ) Housing, Input [As Machined] 1
A 14 1225563 (0400- )  Shim, Transmission 1
A 15 1209966 (0400- ) Retainer, Shaft, Transmission 1
A 16 368176 (0400- ) Screw, Hex, M10 X 1.50 X 35, 10.9 4
A 17 1210286 (0400- ) Housing, Output, Machined 1
A 18 1209969 (0400- ) Bearing, Ball, 3.74b, 6.69d, 2.19w 1
A 19 1209968 (0400- ) Cover, Transmission 1
A 20 1209965 (0400- ) Retainer, Housing, Transmission 1
A 21 1062386 (0400- ) Screw, Soc, M6 X 1.00 X 14, NI 16
A 22 32483 (0400- ) Washer, Flat, 0.25, Sae 8
A 23 41358 (0400- ) Screw, Soc, M10 X 1.50 X 35, 12.9 6
A 24 1209964 (0400- ) Sprocket Widt, Output, Transmission 1
A 25 1209995 (0400- ) Seal, Axial, Transmission [199 Vs R] 1
A 26 1209960 (0400- ) Gasket, Steering, Transmission 1
A 27 07259 (0400- ) Fitting, Grease, Str Pm04 .47I 1
A 28 1211952 (0400- ) Tube, 0.74id 1.240d 0.47I, Pyu 2
A 29 32492 (0400- ) Washer, Flat, 0.38, Std 7
A 30 39285 (0400- ) Screw, Hex, M10 X 1.50 X 40, 8.8 7
A 31 16960 (0400- ) Screw, Soc, M12 X 1.75 X 40, 12.9 4
A 32 33925 (0400- ) Washer, Flat, M12, Ss 4
v 33 1255929 (U01633- )  Wheel Assy, Drive, Ac, W/O Brake 1
A 9020266 (U01633- ) Tire, Assy, Front, Std, Red [T17] 1
v 33 1255930 (U01633- )  Wheel Assy, Drive, Ac, W/O Brake, White (Optional) 1
A 9020267 (U01633- ) Tire Assy, Front, Opt, White [T17] (Optional) 1
v 33 1244839 (0400-U01632 ) Wheel Assy, Drive, Ac, W/O Brake 1
A 9020266 (0400-U01632 ) Tire, Assy, Front, Std, Red [T17] 1
v 33 1244840 (0400-U01632 ) Wheel Assy, Drive, Ac, W/O Brake, White (Optional) 1
A 9020267 (0400-U01632 ) Tire Assy, Front, Opt, White [T17] (Optional) 1
T17 9020192 (12- 2022) 2-25




STANDARD PARTS

Fig. 12 — Drive Wheel Electrical Group (0000-0399)

T17 9020192 (4-2016)

2-26



STANDARD PARTS

356662

Fig. 12 - Drive Wheel Electrical Group (0000-0399)

Ref. Part No. Serial Number Description Qty.
1 1072951 (0000-0399 ) Harness, Cable, Propel Motor [T17] (Replaced by 9015274) 1
2 1072952 (0000-0399 ) Harness, Ele, Propel Motor [T17] (Replaced by 9015274) 1
3 82831 (0000-0399 ) Sleeve, Nyl, 1.63id 35.0l 1
4 39349 (0000-0399 ) Washer, Flat, 0.31, Sae 3
5 32984 (0000-0399 ) Washer, Lock, Int, 0.31 3
6 69234 (0000-0399 ) Clamp, Cable, Stl, 1.00d X 0.75w, 1hole 1
7 15678 (0000-0399 ) Screw, Hex, M6 X 1.00 X 16, Ss 1
8 01684 (0000-0399 ) Washer, Flat, 0.27b 0.69d .05, Ss 1
9 1071085 (0000-0399 ) Clip, Tie, 0.25d, Plstc 1

10 763114 (0000-0399 ) Tie, Cable, 11.3I, 2.75d Max 1
11 386810 (0000-0399 ) Contactor, 36vdc, 100a, Sp, No 2
12 32483 (0000-0399 ) Washer, Flat, 0.25, Sae 2
13 41359 (0000-0399 ) Nut, Hex, Std, M6 X 1.00, 8 2
14 1207297 (0000-0399 ) Controller, Propel [Ac, 36v, 275a] 1
15 01683 (0000-0399 ) Washer, Flat, 10, Ss 4
16 24265 (0000-0399 ) Screw, Pan, Phl, M4 X 0.70 X 16, Ss 4
17 07515 (0000-0399 ) Washer, Lock, Int, 0.25, Ss 5
18 32483 (0000-0399 ) Washer, Flat, 0.25, Sae 5
19 06942 (0000-0399 ) Screw, Hex, M6 X 1.00 X 16, 8.8 5

T17 9020192 (12-2016) 2-27



STANDARD PARTS

)

Fig. 13 — Drive Wheel Electrical Group (0400-

T17 9020192 (1-2020)

2-28



STANDARD PARTS

356620

Fig. 13 - Drive Wheel Electrical Group (0400- )

Ref. Part No. Serial Number Description Qty.
1 1074570 (0400- ) Cable Assy, 02ga [T18/T17, Propel] 1
2 39349 (0400- ) Washer, Flat, 0.31, Sae 3
3 32984 (0400- ) Washer, Lock, Int, 0.31 3
4 1075150 (0400- ) Harness, Ele, Propel Motor [M17, T17] 1
5 13773 (0400- ) Sleeve, Nyl, 1.63id 20.0I 1
6 763114 (0400- ) Tie, Cable, 11.3l, 2.75d Max 2
7 1221794 (0400- ) Clamp, Sppt, Wire 4
8 32483 (0400- ) Washer, Flat, 0.25, Sae 5
9 06946 (0400- ) Screw, Hex, M6 X 1.00 X 35, 8.8 1

10 06948 (0400- ) Screw, Hex, M6 X 1.00 X 45, 8.8 1
11 08708 (0400- ) Nut, Hex, Lock, M6 X 1.00, NI 4
12 386063 (0400- ) Washer, Flat, 0.25b 1.12d .12, Ss 1
13 1209444 (0400- ) Fastener, 11.00l [Hook & Loop] 1
14 1217751 (0400- ) Clamp, Cable 1
15 1040467 (0400- ) Screw, Hex, M6 X 1.00 X 20, 9.8, Sems 1
16 386810 (0400- ) Contactor, 36vdc, 100a, Sp, No 1
17 32483 (0400- ) Washer, Flat, 0.25, Sae 2
18 06942 (0400- ) Screw, Hex, M6 X 1.00 X 16, 8.8 2
19 19324 (0400- ) Washer, Flat, 10, Sae 2
20 32980 (0400- ) Washer, Lock, Int, 10 2
21 01713 (0400- ) Nut, Hex, Std, 10-32, 2
22 39349 (0400- ) Washer, Flat, 0.31, Sae 2
23 32984 (0400- ) Washer, Lock, Int, 0.31 2
24 20170 (0400- ) Nut, Hex, Jam, .31-24 2
25 1225442 (0400- ) Controller, Propel [Ac, 36v, 275a] 1
26 19065 (0400- ) Washer, Flat, 0.19b 0.44d .05, PI, 08 4
27 06927 (0400- ) Screw, Pan, Phl, M4 X 0.70 X 16, 4.8 4
28 07515 (0400- ) Washer, Lock, Int, 0.25, Ss 5
29 32483 (0400- ) Washer, Flat, 0.25, Sae 5
30 06942 (0400- ) Screw, Hex, M6 X 1.00 X 16, 8.8 5
31 1221161 (0400- ) Tie, Cable, Nyl, Push Mount, 76mm Max D 1
32 1039998 (0400- ) Inductor, 32.5mml [Ferrite 25-300mhz] (Australia Only) 1
33 1052123 (0400- ) Inductor, 18mmid [225 Imp At 25mhz] (Australia Only) 1
34 1039998 (0400- ) Inductor, 32.5mmid [Ferrite 25-30Mhz] 1

(Europe, Australia, Canada Only)

35 1052126 (0400- ) Inductor, 12.7mmid [156 Imp At 25Mhz]
(Europe, Australia, Canada Only)

w

T17 9020192 (1-2020) 2-29



STANDARD PARTS

Fig. 14 - Rear Wheels and Brake Group

15Nm | o

‘ (11 ft Ib)

2-30 T17 9020192 (5-2019)



STANDARD PARTS

Fig. 14 - Rear Wheels and Brake Group

Ref. Part No. Serial Number Description
v 1 54577 (0000- ) Brake Assy, Drum, Mech, 07.9d [6600]
A 66211 (0000- ) Shoe Set, Brake [1pick=1pkg]
AV 66213 (0000- ) Brake Kit, Repair
AA 70161 (0000- ) Shaft
A 70158 (0000- ) Spring
2 06969 (0000- ) Screw, Hex, M12 X 1.75 X 40, 8.8
3 32486 (0000- ) Washer Flat,0.50,Sae
4 08711 (0000- ) Nut, Hex, Lock, M12 X 1.75, NI
v 9020231 (0000- ) Brake Rod Kit, Afmkt [T17]
A 5 1023677 (0000- ) Clevis, Adj, 0.38pin, 0.31-24, Lh, PI
A 6 76653 (0000- ) Pin, Clevis, 0.37d X 1.00I
A 7 08182 (0000- ) Pin, Cotter, .125 X 1.00
A 8 20170 (0000- ) Nut, Hex, Jam, .31-24
A 9 1207984 (0000- ) Rod, Hex, Thd .31-24, 2-Ended
A 10 1023676 (0000- ) Clevis, Adj, 0.38pin, 0.31-24, PI
A 11 630258 (0000- ) Pin, Clevis, 0.38D X 1.00L
A 12 32491 (0000- ) Washer, flat, 0.31, Std
13 381502 (0000- ) Bearing, Split, 1.00b
14 39281 (0000- ) Screw, Hex, M8 X 1.25 X 90, 8.8
15 1208106 (0000- ) Plate Widt, Bearing Clamp
16 1207436 (0000- ) Cable, Push / Pull, 052.6L .25-28/.25-28
17 14595-1 (0000- ) Clevis, Adj, 0.25pin, 0.25-28 Rh, PI
18 605070 (0000- ) Pin, Clevis, 0.25d X 0.79I
19 08178 (0000- ) Pin, Cotter, .062 X 0.75
20 32899 (0000- ) Nut, Hex, Jam, .25-28
v 9020263 (0000- ) Tire Assy, Rear, Std (1) [T17]
A 21 1212112 (0000- ) Tire, Solid, 15.0 X 5.0, Poly, Std
AV 9020265 (0000- ) Wheel Bearing Kit, Rear, Afmkt [T17]
AA 22 51338 (0000- ) Bearing, Cup, 2.56d 0.55w
AA 23 51339 (0000- ) Bearing, Cone, 1.38b 0.71w
AA 24 32969 (0000- ) Washer, Flat, 1.00, Sae
AA 25 14242 (0000- ) Nut, Hex, Sltd, 1.00-20
AA 26 08202 (0000- ) Pin, Cotter, .125 X 1.75
AA 27 54390 (0000- ) Cap, Hub, Dust, 2.57d 0.77I
v 9020264 (0000- ) Tire Assy, Rear, High Traction (1) [T17] (Option)
A 21 1242235 (0000- ) Tire, Solid, 15.0 X 5.0 [Hi-Traction]
AV 9020265 (0000- ) Wheel Bearing Kit, Rear, Afmkt [T17]
AA 22 51338 (0000- ) Bearing, Cup, 2.56d 0.55w
AA 23 51339 (0000- ) Bearing, Cone, 1.38b 0.71w
AA 24 32969 (0000- ) Washer, Flat, 1.00, Sae
AA 25 14242 (0000- ) Nut, Hex, Sltd, 1.00-20
AA 26 08202 (0000- ) Pin, Cotter, .125 X 1.75
AA 27 54390 (0000- ) Cap, Hub, Dust, 2.57d 0.77I
28 1207184 (0000- ) Shaft Widt, Brake
29 39349 (0000- ) Washer, Flat, 0.31, Sae

356423

Qty.

N = = a2 N

_ N =
N BN

B e LS T O R S R i \C I\ G TR O T e A B N S S O T \C B \C I G I A\ B \C I\ ]

T17 9020192 (12-2022)

2-31




STANDARD PARTS

Fig. 15 - Scrub Head Lift Group

2-32 T17 9020192 (12-2016)



STANDARD PARTS

356437
Fig. 15 - Scrub Head Lift Group

Ref. Part No. Serial Number Description Qty.

1 1206470 (0000- ) Actuator, 36vdc, 5.00strk, 1100Ib 1

2 29584 (0000- ) Pin, Clevis, 0.37d X 2.00I 1

3 44906 (0000- ) Pin, Cotter, Hair, 0.38d .093 Wir 3

v 9020250 (0000- ) Link Assy, Lift, Head, Afmkt [T17] 1
A 4 1233055 (0000- ) Arm WiIdt, Lift 1
A 5 1037827 (0000- ) Bushing, Fing, 0.88b 1.0d 0.37I 2
A 6 04928 (0000- ) Bushing, Fing, 0.50b 0.59d 0.38I 2
A 7 1205133 (0000- ) Pad, Stop, Rbr 1
A 8 16879 (0000- ) Screw, Flt, Soc, M6 X 1.00 X 20, 10.9 2
A 9 08712 (0000- ) Nut, Hex, Lock, M6 X 1.00, NI, Ss 2
10 1209769 (0000- ) Bellcrank, Spring, Machined 1

11 1208208 (0000- ) Spring, Cmpr, 1.250d Flat Wir 02.5I 2

12 59668 (0000- ) Pin, Clevis, 0.50d X 4.50I 1

13 1212623 (0000- ) Screw, Hex, M12 X 1.75 X 180, 8.8 1

14 35843 (0000- ) Washer, Flat, 0.53b 1.50d .19, Stl 2

15 09741 (0000- ) Nut, Hex, Lock, M12 X 1.75, NI, Ss 1

16 1210262 (0000- ) Sleeve, P/M, 0.50b 0.87d 0.6l [430ss] 4

17 1210177  (0000- ) Sleeve, P/M, Fing, 0.50b 1.25/0.75d 0.4l 2

18 06969 (0000- ) Screw, Hex, M12 X 1.75 X 40, 8.8 6

19 1210179 (0000- ) Washer, Flat, 0.50b 1.25d 0.8, Stl, PI 6

20 222260 (0000- ) Pin, Clevis, 0.37d X 2.25I 1

v 21 9020251 (0000- ) Plate Assy, Side, Head, Afmkt [T17] 1
A 22 1210630 (0000- ) Bushing, Fing, 0.88b 1.0d 0.50I 1
A 23 1210624 (0000- ) Bushing, Fing, 1.25b 1.41d 0.50I 1
v 24 9020253 (0000- ) Plate Assy, Side, Head, Afmkt [T17] 1
A 25 1210630 (0000- ) Bushing, Fing, 0.88b 1.0d 0.50I 1
A 26 1210624 (0000- ) Bushing, Fing, 1.25b 1.41d 0.50I 1

T17 9020192 (5-2019) 2-33



STANDARD PARTS

Fig. 16 — Scrub Head and Drive Motor Group, Disk

T17 9020192 (12-2022)

2-34



STANDARD PARTS

356436

Fig. 16 - Scrub Head and Drive Motor Group, Disk

Ref. Part No. Serial Number Description Qty.

1 1213200 (0000-0399 ) Head Widt, Disk 1

1 1222545 (0400- ) Head Widt, Disk 1

2 9016496 (0000-0702 ) Valve Kit, Replacement 36V Hi Flow 1

2 1076691 (0703- ) Valve, Water, Solenoid - 36V 1

3 74455 (0000- ) Screw, Hex, M6 X 1.00 X 12, Fmg 2

4 1205131 (0000- ) Manifold, Soltn 1

5 63810 (0000- ) Clamp, Hose, Wormdrive, 0.56-1.06d, .56w 3

6 1210660 (0000- ) Pivot, Lift 2

7 1210667 (0000- ) Washer, Flat, 0.5b 1.5d .12, Stl, PI 2

8 06969 (0000- ) Screw, Hex, M12 X 1.75 X 40, 8.8 2

9 07471 (0000- ) Clamp, Cable, Stl, 0.75d X 0.75w, 1hole 2

10 01684 (0000- ) Washer, Flat, 0.27b 0.69d .05, Ss 2

11 222158 (0000- ) Screw, Hex, M6 X 1.00 X 10, Fmg 2

v 9020238 (0000- ) Motor Assy, Disk, Afmkt [T17] 2
A 12 1204356 (0000- ) Motor, Ele, 36vdc, 350 Rpm 1.5hp Gear 1
A 13 09010 (0000- ) Screw, Hex, M8 X 1.25 X 25, Ss 5
A 14 01685 (0000- ) Washer, Flat, 0.38b 0.88d .08, Ss 5
A 15 377364 (0000- ) Hub, Drive, Brush, Disk, 0.75b [61] 1
A 16 00928 (0000- ) Key, Sq, 0.25 X 0.25, 1.00I 1
A 17 41186 (0000- ) Washer, Flat, Belleville, .31 1
A 18 01686 (0000- ) Washer, Flat, 0.44b 1.00d .08, Ss 1
v 9020242 (0000- ) Skirt Kit, Disk, Afmkt [T17] 1
A 19 1204458 (0000- ) Skirt, Rbr, Rear 1
A 20 1204460 (0000- ) Skirt, Rbr, Front 1
A 21 72968 (0000- ) Rivet, Plstc, .250d X 0.90 20
22 1045041 (0000- ) Hose, Afmkt, Pvc, Wir, 0.75 Id, 03Ft, Cir 1

T17 9020192 (12-2022) 2-35



STANDARD PARTS

Fig. 17 — Scrub Head Frame Group, Cylindrical

70 Nm

11 | (501tib)

T17 9020192 (4-2017)

2-36



STANDARD PARTS

356461

Fig. 17 - Scrub Head Frame Group, Cylindrical

Ref. Part No. Serial Number Description Qty.

1 1213161 (0000- ) Housing WIdt, Scb, Cyl 1

2 1205011 (0000- ) Clamp Bracket, Distribution 1

3 223198 (0000- ) Screw, Hex, M5 X 0.80 X 10, Fmg 2

4 1205010 (0000- ) Manifold, Bar, Spray 1

5 9016496 (0000-0702 ) Valve Kit, Replacement 36V Hi Flow 1

5 1076691 (0703- ) Valve, Water, Solenoid - 36V 1

6 74455 (0000- ) Screw, Hex, M6 X 1.00 X 12, Fmg 2

7 63810 (0000- ) Clamp, Hose, Wormdrive, 0.56-1.06d, .56w 3

8 1045041 (0000- ) Hose, Afmkt, Pvc, Wir, 0.75id, 03ft, CIr 1

9 1210618 (0000- ) Pivot Widt 2

10 41143 (0000- ) Washer, Lock, Int-Ext, 0.50 2

11 06971 (0000- ) Screw, Hex, M12 X 1.75 X 50, 8.8 2

12 1210179 (0000- ) Washer, Flat, 0.50b 1.25d 0.8, Stl, PI 2

13 1210807 (0000- ) Wire, Tie [W/.25” Fir Tree Clip] 3

v 9020215 (0000- ) Tray Kit, Debris, Cyl, Afmkt [T17] 1
A 14 1207108 (0000- ) Hopper, Debris, Trimmed 1
A 15 1207126 (0000- ) Angle, Stl, Perforated .03 1
A 16 1207127  (0000- ) Lip, Tray, Debris 1
A 17 68567 (0000- ) Rivet, Blind, .188d X 0.53 X .62d, Alm 7
A 18 1227455 (0000- ) Bracket, Sppt, Debris Tray [T17/M17] 1

T17 9020192 (1-2020) 2-37



STANDARD PARTS

Fig. 18 — Scrub Head Drive Motors Group, Cylindrical

2-38 T17 9020192 (1-2015)



STANDARD PARTS

356462
Fig. 18 - Scrub Head Drive Motors Group, Cylindrical

Ref. Part No. Serial Number Description Qty.
v 9020235 (0000- ) Panel Assy, Cyl, Afmkt [T17] 2
A 1 1204637 (0000- ) Plate, Side, Wrap 1
A 2 1204634 (0000- ) Spacer, Brg 1
A 3 46390 (0000- ) Bearing, Ball, 0.79b 1.85d 0.55w 3
A 4 1204643 (0000- ) Shaft, Drive, Brush 1
A 5 1204881 (0000- ) Plug, Drive, Brush 1
A 6 00911 (0000- ) Key, Sq, 0.19 X 0.19, 0.75I 2
A 7 1017218 (0000- ) Washer, Flat, 0.32b 1.00d .12, Ss 2
A 8 41186 (0000- ) Washer, Flat, Belleville, .31 2
A 9 12273 (0000- ) Screw, Hex, M8 X 1.25 X 20, NI, Ss 2
A 10 1204639 (0000- ) Sheave, 09grv, 4.13pd 0.75b [P]] 1
A 11 1204640  (0000- ) Belt Kit, Drive 1
AV 9020245 (0000- ) Cover Kit, Belt, Cyl, Afmkt [T7] (2 Kits Required) 1
AA 12 1204880 (0000- ) Gasket, Belt, Cover 1
AA 13 1204642 (0000- ) Cover, Belt 1
AA 14 1034731 (0000- ) Screw, Hex, M6 X 1.00 X 16, Ss, Sems 4
AV 9020240 (0000- ) Door Assy, Idler, Cyl, Afmkt [T17] (2 Kits Required) 2
AA 15 1204790 (0000- ) Plug, Idler, Brush 1
AA 16 26428 (0000- ) Ring, Retaining, Ext, 0.75d, Hd 1
AA 17 1056838 (0000- ) Retainer, Brg, Iron Gray 1
AA 18 09738 (0000- ) Screw, Hex, M5 X 0.80 X 12, Ss 4
AA 19 1204791 (0000- ) Cam, Adj, Brush 1
AA 20 09028 (0000- ) Screw, Hex, M10 X 1.50 X 25, Ss 1
AA 21 01686 (0000- ) Washer, Flat, 0.44b 1.00d .08, Ss 1
AA 22 1204441 (0000- ) Cover, Plug, Idler 1
AA 23 1066397 (0000- ) Latch 1
AA 24 49697 (0000- ) Screw, Pan, Phl, M4 X 0.70 X 10, Ss 3
AA 25 386274 (0000- ) Hook WiIdt, latch 1
AA 26 50335 (0000- ) Nut, Hex, Std, M5 X 0.80, 8 2
A 27 09007 (0000- ) Screw, Hex, M6 X 1.00 X 25, Ss 5
A 28 01684 (0000- ) Washer, Flat, 0.27b 0.69d .05, Ss 5
A 29 1212849 (0000- ) Tool, Installation, Belt 1
v 9020239 (0000- ) Motor Assy, Cyl, Afmkt [T17] 2
A 30 1204638 (0000- ) Sheave, 09grv, 1.18pd 0.55b [Pj] 1
A 31 1014328 (0000- ) Key, Sq, 05mm X 05mm, 25mml 1
A 32 222818 (0000- ) Screw, Set, Soc, 08-32 X 0.25, NI 1
A 33 1017218 (0000- ) Washer, Flat, 0.32b 1.00d .12, Ss 1
A 34 41185 (0000- ) Washer, Flat, Belleville, .25 1
A 35 06944 (0000- ) Screw, Hex, M6 X 1.00 X 16 1
A 36 15678 (0000- ) Screw, Hex, M6 X 1.00 X 16, Ss 4
A 37 01684 (0000- ) Washer, Flat, 0.27b 0.69d .05, Ss 4
A 38 1204357 (0000- ) Motor, Ele, 36vdc, 1750 Rpm 1.5hp 1
v 9020237 (0000- ) Belt, Kit, Cyl, Afmkt [T17] 2
A 39 1204640 (0000- ) Belt, Drive 1
A 40 1212849 (0000- ) Tool, Installation, Belt 1

T17 9020192 (4-2020) 2-39



STANDARD PARTS

Fig. 19 — Scrub Head Side Squeegee Group, Right Hand (0000-U01850)

2-40 T17 9020192 (12-2022)



STANDARD PARTS

356435 - CE
Fig. 19 - Scrub Head Side Squeegee Group, Right Hand (0000-U01850)

Ref. Part No. Serial Number Description Qty.
v 9013756 (0334-U01850 ) Squeegee Kit, Side, Rh 1
A 1 1216949 (0334-U01850 ) Retainer Assy, Side Sqge, With Latch 1
A 2 1211884 (0334-U01850 ) Guide, Sqge, Side 1
A 3 1045487 (0334-U01850 ) Screw, Pan, Phl, M5 X 0.80 X 16, Blk 2
A 4 09739 (0334-U01850 ) Nut, Hex, Lock, M5 X 0.80, NI, Ss 2
A 5 1216950 (0334-U01850 ) Holder WiIdt, blade, Rh 1
A 6 1213211 (0000-U01850 ) Blade, Sqge, Side, Linatex 1
7 1213093 (0000-U01850 ) Bracket Widt, Pivot, Sqge 1
8 51538 (0000-U01850 ) Pin, Clevis, 0.50d X 5.00l 1
9 08236 (0000-U01850 ) Pin, Cotter, .156 X 1.25 1
v 9020243 (0000-U01850 ) Arm Kit, Sqge, Front, Rh, Afmkt 1
A 10 1213061 (0000-U01850 ) Arm WIdt, Front, Rh 1
A 11 71607 (0000-U01850 ) Bushing, Sleeve, 0.63b 0.72d 0.38lI 1
A 12 1070222 (0000-U01850 ) Nut, T, M10 X 1.50 X 15.800d X 13.5I 2
A 13 64425 (0000-U01850 ) Washer, Thrust, 0.61b 1.25d .06, Fgl 2
A 14 09291 (0000-U01850 ) Screw, Hex, M10 X 1.50 X 20, Ss 2
A 15 01686 (0000-U01850 ) Washer, Flat, 0.44b 1.00d .08, Ss 2
A 16 17404 (0000-U01850 ) Pin, Roll, .250d X 0.75I, .250/.256 1
A 17 25735 (0000-U01850 ) Bushing, Fing, 0.63b 0.75d 0.38l 1
A 18 04846 (0000-U01850 ) Washer, Thrust, 0.79b 1.42d 0.06[Garlok] 1
A 19 386088 (0000-U01850 ) Bolt, Eye, M8 X 1.25 X 070mm, 05.50 Eye 1
A 20 07786 (0000-U01850 ) Nut, Hex, Std, M8 X 1.25, Ss 2
A 21 363469 (0000-U01850 ) Spring, Extn, 0.750d 0.10wir 03.0I 1
A 22 10120 (0000-U01850 ) Clevis, 0.31d X 0.75I 1
23 386391 (0000-U01850 ) Bracket, Latch, Dbl Scb, Sqge, Side 1
24 80491 (0000-U01850 ) Sleeve, P/M, 0.25b 0.38d 0.21 [430ss] 1
v 9020244 (0000-U01850 ) Arm Kit, Sqge, Rear, Rh, Afmkt 1
A 25 1213060 (0000-U01850 ) Arm WIdt, Rear, Rh 1
A 26 71607 (0000-U01850 ) Bushing, Sleeve, 0.63b 0.72d 0.38lI 2
A 27 1070222 (0000-U01850 ) Nut, T, M10 X 1.50 X 15.800d X 13.5I 2
A 28 64425 (0000-U01850 ) Washer, Thrust, 0.61b 1.25d .06, Fgl 5
A 29 17404 (0000-U01850 ) Pin, Roll, .250d X 0.75I, .250/.256 1
A 30 09291 (0000-U01850 ) Screw, Hex, M10 X 1.50 X 20, Ss 2
A 31 01686 (0000-U01850 ) Washer, Flat, 0.44b 1.00d .08, Ss 2
A 32 386088 (0000-U01850 ) Bolt, Eye, M8 X 1.25 X 070mm, 05.50 Eye 1
A 33 07786 (0000-U01850 ) Nut, Hex, Std, M8 X 1.25, Ss 2
A 34 363469 (0000-U01850 ) Spring, Extn, 0.750d 0.10wir 03.0I 1
A 35 10120 (0000-U01850 ) Clevis, 0.31d X 0.75I 1
36 1065134 (0000-U01850 ) Latch, Cmpr, Yel Grip 1
37 16735 (0000-U01850 ) Screw, Hex, M8 X 1.25 X 16, 8.8 2
38 08713 (0000-U01850 ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 2
39 64425 (0000-U01850 ) Washer, Thrust, 0.61b 1.25d .06, Fgl 2
40 1213266 (0000-U01850 ) Blade, Sqge, Side, Urethane (Option) 1
40 1213267 (0000-U01850 ) Blade, Sqge, Side, Rubber (Option) 1
41 01684 (0000-U01850 ) Washer, Flat, 0.27b 0.69d .05, Ss 1
42 15678 (0000-U01850 ) Screw, Hex, M6 X 1.00 X 16, Ss 1
43 08712 (0000-U01850 ) Nut, Hex, Lock, M6 X 1.00, NI, Ss 1
44 1213007 (0000-U01850 ) Arm WIdt, Rh 1
45 1210430 (0000-U01850 ) Retainer WIdt, Side Sqge, With Latch (Repl by 9013756) 1
46 1213229 (0000-U01850 ) Holder Widt, Blade, Rh (Repl by 9013756) 1
47 1243007 (0000-U01850 ) Gasket, Cushion, Side Squeegee Door 1

T17 9020192 (12-2022) 2-41




STANDARD PARTS

Fig. 20 - Scrub Head Side Squeegee Group, Right Hand (U01851- )

2-42 T17 9020192 (12-2022)



STANDARD PARTS

356621 - CE
Fig. 20 - Scrub Head Side Squeegee Group, Right Hand (U01851- )

Ref. Part No. Serial Number Description Qty.
v 9013756 (Uo1851- ) Squeegee Kit, Side, Rh 1
A 1 1216949 (Uo1851- ) Retainer Assy, Side Sqge, With Latch 1
A 2 1211884 (U01851- ) Guide, Sqge, Side 1
A 3 1045487 (Uo1851- ) Screw, Pan, Phl, M5 X 0.80 X 16, Blk 2
A 4 09739 (U01851- ) Nut, Hex, Lock, M5 X 0.80, NI, Ss 2
A 5 1216950 (Uo1851- ) Holder WiIdt, blade, Rh 1
A 6 1213211 (Uo1851- ) Blade, Sqge, Side, Linatex 1
7 1213093 (Uo1851- ) Bracket Widt, Pivot, Sqge 1
8 51538 (U01851- ) Pin, Clevis, 0.50d X 5.00I 1
9 08236 (U01851- ) Pin, Cotter, .156 X 1.25 1
v 9021823 (Uo1851- ) Arm Kit, Sqge, Front, Afmkt [T17] 1
A 10 1258245 (U01851- ) Bellcrank, Lift, Sqge 2
A 11 71607 (Uo1851- ) Bushing, Sleeve, 0.63b 0.72d 0.38| 1
A 12 1070222 (Uo1851- ) Nut, T, M10 X 1.50 X 15.800d X 13.5I 2
A 13 64425 (Uo1851- ) Washer, Thrust, 0.61b 1.25d .06, Fgl 2
A 14 09291 (Uo1851- ) Screw, Hex, M10 X 1.50 X 20, Ss 2
A 15 01686 (Uo1851- ) Washer, Flat, 0.44b 1.00d .08, Ss 2
A 16 17404 (Uo1851- ) Pin, Roll, .250d X 0.75I, .250/.256 1
A 17 363469 (Uo1851- ) Spring, Extn, 0.750d 0.10wir 03.0I 1
A 18 04846 (Uo1851- )  Washer, Thrust, 0.79b 1.42d 0.06[Garlok] 2
A 19 386088 (Uo1851- ) Bolt, Eye, M8 X 1.25 X 070mm, 05.50 Eye 1
A 20 07786 (Uo1851- ) Nut, Hex, Std, M8 X 1.25, Ss 2
21 1258619 (Uo1851- ) Sleeve, .40b .75d .24l 1
22 1243007 (U01851- ) Gasket, Cushion, Side Squeegee Door 1
23 386391 (Uo1851- ) Bracket, Latch, Dbl Scb, Sqge, Side 1
24 80491 (Uo1851- ) Sleeve, P/M, 0.25b 0.38d 0.21 [430ss] 1
\ 9021825 (Uo1851- ) Arm Kit, Sqge, Rear, Afmkt 1
A 25 1258245 (Uo1851- ) Bellcrank, Lift, Sqge 1
A 26 71607 (Uo1851- ) Bushing, Sleeve, 0.63b 0.72d 0.38| 2
A 27 1070222 (Uo1851- ) Nut, T, M10 X 1.50 X 15.800d X 13.5I 2
A 28 64425 (U01851- ) Washer, Thrust, 0.61b 1.25d .06, Fgl 5
A 29 17404 (Uo1851- ) Pin, Roll, .250d X 0.75I, .250/.256 1
A 30 09291 (Uo1851- ) Screw, Hex, M10 X 1.50 X 20, Ss 2
A 31 01686 (Uo1851- ) Washer, Flat, 0.44b 1.00d .08, Ss 2
A 32 386088 (Uo1851- ) Bolt, Eye, M8 X 1.25 X 070mm, 05.50 Eye 1
A 33 07786 (Uo1851- ) Nut, Hex, Std, M8 X 1.25, Ss 2
A 34 363469 (UO1851- ) Spring, Extn, 0.750d 0.10wir 03.0I 1
35 1258728 (Uo1851- ) Arm WiIdt, Rh 1
36 1065134 (Uo1851- ) Latch, Cmpr, Yel Grip 1
37 16735 (Uo1851- ) Screw, Hex, M8 X 1.25 X 16, 8.8 2
38 08713 (Uo1851- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 2
39 64425 (Uo1851- ) Washer, Thrust, 0.61b 1.25d .06, Fgl 2
40 1213266 (U01851- ) Blade, Sqge, Side, Urethane (Option) 1
40 1213267 (U01851- ) Blade, Sqge, Side, Rubber (Option) 1
41 01684 (U01851- ) Washer, Flat, 0.27b 0.69d .05, Ss 1
42 15678 (Uo1851- ) Screw, Hex, M6 X 1.00 X 16, Ss 1
43 08712 (Uo1851- ) Nut, Hex, Lock, M6 X 1.00, NI, Ss 1

T17 9020192 (12-2022) 2-43



STANDARD PARTS

Fig. 21 - Scrub Head Side Squeegee Group, Left Hand (0000-U01850)

2-44 T17 9020192 (1-2020)



STANDARD PARTS

356434 - CE
Fig. 21 - Scrub Head Side Squeegee Group, Left Hand (0000-U01850)
Ref. Part No. Serial Number Description Qty.
v 9013757 (0334-U01850 ) Squeegee Kit, Side, Lh 1
A 1 1216949 (0334-U01850 ) Retainer Assy, Side Sqge, With Latch 1
A 2 1211884 (0334-U01850 ) Guide, Sqge, Side 1
A 3 1045487 (0334-U01850 ) Screw, Pan, Phl, M5 X 0.80 X 16, Blk 2
A 4 09739 (0334-U01850 ) Nut, Hex, Lock, M5 X 0.80, NI, Ss 2
A 5 1216951 (0334-U01850 ) Holder WiIdt, Blade, Lh 1
A 6 1213211 (0000-U01850 ) Blade, Sqge, Side, Linatex 1
7 1213093 (0000-U01850 ) Bracket WIdt, Pivot, Sqge 1
8 51538 (0000-U01850 ) Pin, Clevis, 0.50d X 5.00l 1
9 08236 (0000-U01850 ) Pin, Cotter, .156 X 1.25 1
v 9013046 (0000-U01850 ) Arm Kit, Sqge, Front, Lh, Afmkt 1
A 10 1213244 (0000-U01850 ) Arm WIdt, Front, Lh 1
A 11 1070222 (0000-U01850 ) Nut, T, M10 X 1.50 X 15.800d X 13.5I 2
A 12 71607 (0000-U01850 ) Bushing, Sleeve, 0.63b 0.72d 0.38l 1
A 13 64425 (0000-U01850 ) Washer, Thrust, 0.61b 1.25d .06, Fgl 2
A 14 09291 (0000-U01850 ) Screw, Hex, M10 X 1.50 X 20, Ss 2
A 15 01686 (0000-U01850 ) Washer, Flat, 0.44b 1.00d .08, Ss 2
A 16 17404 (0000-U01850 ) Pin, Roll, .250d X 0.75I, .250/.256 1
A 17 25735 (0000-U01850 ) Bushing, Fing, 0.63b 0.75d 0.38l 1
A 18 04846 (0000-U01850 ) Washer, Thrust, 0.79b 1.42d 0.06[Garlok] 1
A 19 386088 (0000-U01850 ) Bolt, Eye, M8 X 1.25 X 070mm, 05.50 Eye 1
A 20 07786 (0000-U01850 ) Nut, Hex, Std, M8 X 1.25, Ss 2
A 21 363469 (0000-U01850 ) Spring, Extn, 0.750d 0.10wir 03.0I 1
A 22 10120 (0000-U01850 ) Clevis, 0.31d X 0.75I 1
23 386391 (0000-U01850 ) Bracket, Latch, Dbl Scb, Sqge, Side 1
24 80491 (0000-U01850 ) Sleeve, P/M, 0.25b 0.38d 0.21 [430ss] 1
25 01684 (0000-U01850 ) Washer, Flat, 0.27b 0.69d .05, Ss 1
26 15678 (0000-U01850 ) Screw, Hex, M6 X 1.00 X 16, Ss 1
27 08712 (0000-U01850 ) Nut, Hex, Lock, M6 X 1.00, NI, Ss 1
v 9013047 (0000-U01850 ) Arm Kit, Sqge, Rear, Lh, Afmkt 1
A 28 1213243 (0000-U01850 ) Arm WIdt, Rear, Lh 1
A 29 71607 (0000-U01850 ) Bushing, Sleeve, 0.63b 0.72d 0.38l 2
A 30 1070222 (0000-U01850 ) Nut, T, M10 X 1.50 X 15.800d X 13.5I 2
A 31 64425 (0000-U01850 ) Washer, Thrust, 0.61b 1.25d .06, Fgl 5
A 32 17404 (0000-U01850 ) Pin, Roll, .250d X 0.75I, .250/.256 1
A 33 09291 (0000-U01850 ) Screw, Hex, M10 X 1.50 X 20, Ss 2
A 34 01686 (0000-U01850 ) Washer, Flat, 0.44b 1.00d .08, Ss 2
A 35 386088 (0000-U01850 ) Bolt, Eye, M8 X 1.25 X 070mm, 05.50 Eye 1
A 36 07786 (0000-U01850 ) Nut, Hex, Std, M8 X 1.25, Ss 2
A 37 363469 (0000-U01850 ) Spring, Extn, 0.750d 0.10wir 03.0I 1
A 38 10120 (0000-U01850 ) Clevis, 0.31d X 0.75I 1
39 1065134 (0000-U01850 ) Latch, Cmpr, Yel Grip 1
40 16735 (0000-U01850 ) Screw, Hex, M8 X 1.25 X 16, 8.8 2
41 08713 (0000-U01850 ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 2
42 64425 (0000-U01850 ) Washer, Thrust, 0.61b 1.25d .06, Fgl 2
43 1213211 (0000-U01850 ) Blade, Sqge, Side, Linatex 1
43 1213266 (0000-U01850 ) Blade, Sqge, Side, Urethane (Option) 1
43 1213267 (0000-U01850 ) Blade, Sqge, Side, Rubber (Option) 1
44 1213228 (0000-U01850 ) Arm WiIdt, Lh 1
45 1210430 (0000-0333 ) Retainer WIdt, Side Sqge, With Latch (Repl by 9013757) 1
46 1213234 (0000-0333 ) Holder WiIdt, Blade, Lh (Repl by 9013757) 1
47 1243007 (0000-U01850 ) Gasket, Cushion, Side Squeegee Door 1
T17 9020192 (12-2022) 2-45




STANDARD PARTS

Fig. 22 — Scrub Head Side Squeegee Group, Left Hand (U01851- )
39

—° 22/6\\

a1 9 /

o 15 [ 1
NG 40 O 18
[] / /“ .‘m 12
| i O \ N r
’ 0 AN ﬂ N
5 7i © 03
A N @ - @ (‘
42 q
7 | ( r.» 17 12
23 ""’"
24 10 ' 15
25

1

2-46 T17 9020192 (12-2022)



STANDARD PARTS

356622 - CE
Fig. 21 - Scrub Head Side Squeegee Group, Left Hand (U01851- )

Ref. Part No. Serial Number Description Qty.
v 9013757 (Uo1851- ) Squeegee Kit, Side, Lh 1
A 1 1216949 (Uo1851- ) Retainer Assy, Side Sqge, With Latch 1
A 2 1211884 (U01851- ) Guide, Sqge, Side 1
A 3 1045487 (Uo1851- ) Screw, Pan, Phl, M5 X 0.80 X 16, Blk 2
A 4 09739 (U01851- ) Nut, Hex, Lock, M5 X 0.80, NI, Ss 2
A 5 1216951 (Uo1851- ) Holder WiIdt, Blade, Lh 1
A 6 1213211 (Uo1851- ) Blade, Sqge, Side, Linatex 1
7 1213093 (Uo1851- ) Bracket Widt, Pivot, Sqge 1
8 51538 (U01851- ) Pin, Clevis, 0.50d X 5.00I 1
9 08236 (U01851- ) Pin, Cotter, .156 X 1.25 1
v 9021823 (Uo1851- ) Arm Kit, Sqge, Front, Afmkt 1
A 10 1258245 (U01851- ) Bellcrank, Lift, Sqge 1
A 11 1070222 (Uo1851- ) Nut, T, M10 X 1.50 X 15.800d X 13.5I 2
A 12 71607 (Uo1851- ) Bushing, Sleeve, 0.63b 0.72d 0.38| 1
A 13 64425 (Uo1851- ) Washer, Thrust, 0.61b 1.25d .06, Fgl 2
A 14 09291 (Uo1851- ) Screw, Hex, M10 X 1.50 X 20, Ss 2
A 15 01686 (Uo1851- ) Washer, Flat, 0.44b 1.00d .08, Ss 2
A 16 17404 (Uo1851- ) Pin, Roll, .250d X 0.75I, .250/.256 1
A 17 363469 (Uo1851- ) Spring, Extn, 0.750d 0.10wir 03.0I 1
A 18 04846 (Uo1851- ) Washer, Thrust, 0.79b 1.42d 0.06[Garlok] 2
A 19 386088 (Uo1851- ) Bolt, Eye, M8 X 1.25 X 070mm, 05.50 Eye 1
A 20 07786 (Uo1851- ) Nut, Hex, Std, M8 X 1.25, Ss 2
23 386391 (Uo1851- ) Bracket, Latch, Dbl Scb, Sqge, Side 1
21 1258619 (Uo1851- ) Sleeve, .40b .75d .24l 1
22 1243007 (U01851- ) Gasket, Cushion, Side Squeegee Door 1
24 80491 (Uo1851- ) Sleeve, P/M, 0.25b 0.38d 0.21 [430ss] 1
25 01684 (Uo1851- ) Washer, Flat, 0.27b 0.69d .05, Ss 1
26 15678 (Uo1851- ) Screw, Hex, M6 X 1.00 X 16, Ss 1
27 08712 (Uo1851- ) Nut, Hex, Lock, M6 X 1.00, NI, Ss 1
v 9021825 (Uo1851- ) Arm Kit, Sqge, Rear, Afmkt 1
A 28 1258245 (Uo1851- ) Bellcrank, Lift, Sqge 1
A 29 71607 (Uo1851- ) Bushing, Sleeve, 0.63b 0.72d 0.38| 2
A 30 1070222 (Uo1851- ) Nut, T, M10 X 1.50 X 15.800d X 13.5I 2
A 31 64425 (U01851- ) Washer, Thrust, 0.61b 1.25d .06, Fgl 5
A 32 17404 (Uo1851- ) Pin, Roll, .250d X 0.75I, .250/.256 1
A 33 09291 (Uo1851- ) Screw, Hex, M10 X 1.50 X 20, Ss 2
A 34 01686 (Uo1851- ) Washer, Flat, 0.44b 1.00d .08, Ss 2
A 35 386088 (Uo1851- ) Bolt, Eye, M8 X 1.25 X 070mm, 05.50 Eye 1
A 36 07786 (Uo1851- ) Nut, Hex, Std, M8 X 1.25, Ss 2
A 37 363469 (UO1851- ) Spring, Extn, 0.750d 0.10wir 03.0I 1
38 1258400 (Uo1851- ) Bracket WIdt, Lh 1
39 1065134 (Uo1851- ) Latch, Cmpr, Yel Grip 1
40 16735 (Uo1851- ) Screw, Hex, M8 X 1.25 X 16, 8.8 2
41 08713 (Uo1851- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 2
42 64425 (Uo1851- ) Washer, Thrust, 0.61b 1.25d .06, Fgl 2
43 1213266 (U01851- ) Blade, Sqge, Side, Urethane (Option) 1
43 1213267 (U01851- ) Blade, Sqge, Side, Rubber (Option) 1

T17 9020192 (12-2022) 2-47



STANDARD PARTS

Fig. 23 - Solution Tank Group

@M

T17 9020192 (5-2014)

2-48



STANDARD PARTS

356424 - CE
Fig. 23 - Solution Tank Group
Ref. Part No. Serial Number Description Qty.
1 9020210 (0000- ) Tank, Soltn, Afmkt [T17] 1
2 9020283 (0000- ) Cover Assy, Tank, Sol, Ce Afmkt [T17] 1
2 9020284 (0000- ) Cover Assy, Tank, Sol, Tj Afmkt [T17] 1
3 1066431 (0000- ) Seal, Afmkt, Bulb, Dual, 03ft [F/.30gap] 1
4 1060673 (0000- ) Bar, Rnd, Plastic, 0.31D 08.5L 1
5 386324 (0000- ) Handle 1
6 1206948 (0000- ) Bracket, Pawl, Handle 1
7 1212298  (0000- ) Tube Assy, 34.2| 1
8 1062651 (0000- ) Sensor, Press, 3 Psi, 8-30vdc 1
9 377349 (0000- ) Fitting, Plstc, Pf12/Pf12, Bh 1
10 1204114 (0000-0399 ) Bracket, Mig, Tank, Soltn, Rh 1
10 1218383 (0400- ) Bracket, Mig, Tank, Soltn, Rh 1
11 1206060 (0000- ) Bracket, Mtg, Tank, Soltn, Front 1
12 1017218 (0000- ) Washer, Flat, 0.32b 1.00d .12, Ss 14
13 09010 (0000- ) Screw, Hex, M8 X 1.25 X 25, Ss 4
14 12273 (0000- ) Screw, Hex, M8 X 1.25 X 20, NI, Ss 6
15 08713 (0000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 4
16 390994 (0000- ) Plug, Hole, Soltn Tank, Blk Pyu 1
17 1207229 (0000- ) Plate WIdt, Mesh 1
18 1207272  (0000- ) Mesh Assy, Cloth [T17] 1
19 1069311 (0000- ) Screw, Pan, Phl, M8 X 1.25 X 16, Blk 4
20 1045487 (0000- ) Screw, Pan, Phl, M5 X 0.80 X 16, Blk 5

T17 9020192 (2-2021) 2-49



STANDARD PARTS

,/g

L

Fig. 24 - Solution Supply Group

\
\ﬂ/

Ve
T,

///

/ g@l@ /ﬂ@ E |/
//////

~\
//

\

,// |

FRONT

T17 9020192 (12-2016)

2-50



STANDARD PARTS

Fig. 24 - Solution Supply Group

356425

Ref. Part No. Serial Number Description Qty.
1 18595 (0000- ) Fitting, Plstc, E90, Bm16/Pm12 1
2 1214093 (0000- ) Hose, Afmkt, Pvc, Wir, 1.001d, 01Ft, Cir 1
v 3 1205428 (0000- ) Filter, Screen, 080 Mesh, In-Line 1
A 9018853 (0000- ) Filter Element, Water [M/T17] 1
4 1212887 (0000- ) Fitting, Plstc, E90, Bm16/Pm16 2
5 11399 (0000- ) Clamp, Hose, Wormdrive, 0.81-1.50d, .50w 4
6 1207518 (0000- ) Bracket, Mtg, Filter Hsg 1
7 11531 (0000- ) Clamp, Hose, Wormdrive, 1.06-2.00d, .56w 2
8 1020341 (0000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 2
9 1208486 (0000- ) Manifold, Solution Delivery, Main 1
10 1221161 (0000- ) Tie, Cable, Nyl, Push Mount, 76Mm Max D 1
11 79273-2 (0000- ) Fitting, Plstc, Str, Bm12/Pm12 1
12 630146 (0000- ) Fitting, Plug, Pm06, Hdpe 3
T17 9020192 (5-2019) 2-51




STANDARD PARTS

Fig. 25 — Recovery Tank Group

2-52 T17 9020192 (6-2016)



STANDARD PARTS

356426 - CE
Fig. 25 - Recovery Tank Group

Ref. Part No. Serial Number Description Qty.
1 9020211 (0000- ) Tank, Rec, Afmkt [T17] 1
2 9020285 (0000- ) Cover Assy, Rec Tank, CE Afmkt [T17] 1
2 9020286 (0000- ) Cover Assy, Rec Tank, Tj Afmkt [T17] 1
3 1066434 (0000- ) Seal, Afmkt, Bulb, Dual, 12Ft [F/.30Gap] 1
4 1207887 (0000- ) Screen, Safety, Vac Fan 1
5 1026014 (0000- ) Screen, Vacuum 1
6 382320 (0000- ) Screw, Pan, Phl, 12-16 X 0.50, F/ Plstc 4
7 1037822 (0000- ) Filter, Panl, Dust, 2.0 X 06.1 X 07.6 1
8 1206119 (0000- ) Tray, Debris, Tank 1
9 1210807 (0000- ) Wire, Tie [W/.25” Fir Tree Clip] 2
10 1020341 (0000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 4
11 1206961 (0000- ) Bracket, Mtg, Cover, Recvy Tank 2
12 1207130 (0000- ) Bracket, Retain, Hinge, Cover 2
13 01685 (0000- ) Washer, Flat, 0.38B 0.88D .08, Ss 2
14 08713 (0000- ) Nut, Hex, lock, m8 X 1.25, ml, Ss 2
15 1057214 (0000- ) Plate, Arm, Prop 1
16 360460 (0000- ) Sleeve, P/M, 0.34b 0.63d 0.4l, Ss/ Oil 1
17 230735 (0000- ) Sleeve, P/M, Fing, 0.33b 0.75/0.50d 0.8l 1
18 1017218 (0000- ) Washer, Flat, 0.32b 1.00d .12, Ss 19
19 12333 (0000- ) Screw, Hex, M8 X 1.25 X 25, Ss, NI 1
20 59658 (0000- ) Screw, Hex, M8 X 1.25 X 35, NI, Ss 1
21 385685 (0000- ) Sensor, Level, Lig, 14vdc 01a .62-11 1
22 1019285 (0000- ) Bracket, Protector, Float Switch 1
23 1205049 (0000- ) Bracket, Mtg, Tank, Recvy, Lh 1
24 1205797 (0000- ) Bracket, Mtg, Tank, Recvy, Rh 1
25 1207209 (0000- ) Bracket, Sppt, Hose, Drain 1
26 12273 (0000- ) Screw, Hex, M8 X 1.25 X 20, NI, Ss 10
27 09011 (0000- ) Screw, Hex, M8 X 1.25 X 30, Ss 4
28 08713 (0000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 4
29 379829 (0000- ) Washer, Flat, 0.34b 1.50d .12, Stl, PI 1
30 09010 (0000- ) Screw, Hex, M8 X 1.25 X 25, Ss 2
31 1213110 (0000- ) Label, Hole, Cover, Recvy Tank 1

T17 9020192 (5-2014) 2-53




STANDARD PARTS

Fig. 26 - Tank Drains Group

Recovey
Tank

Solution
Tank

2.54 T17 9020192 (12-2015)



STANDARD PARTS

s
(1]
o

Part No.
1206099
1214337
1239902
1214337
1206370
1214337
1020341
1207562
01685

08713

1201434
1209684

| SR RN RN

OCOWONOUIDWN=N =

—

Serial Number
0000-1199
0000-1199
1200-
1200-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-

P~ o~ N~~~ o~~~ o~ —~

Fig. 26 - Tank Drains Group

Description

Hose Assy, Drain, 3.0 Id 64 L

Cuff Assy, Outer, Drain Hose

Hose Assy, Drain, 3.0 Id 65 L

Cuff Assy, Outer, Drain Hose

Hose Assy, Drain, 3.0 Id 35 L

Cuff Assy, Outer, Drain Hose

Screw, Hex, M8 X 1.25 X 20, Ss, Sems
Clamp, Cable, Stl, 3.25d X 1.00w, 1hole
Washer, Flat, 0.38b 0.88d .08, Ss

Nut, Hex, Lock, M8 X 1.25, NI, Ss
Clamp, Hose, Wormdrive, 4.63-5.50, 0.5w
Bracket, Mtg, Hose

356427

Qty.

[NO T J QU QUG [ G G G G Gy

T17 9020192 (5-2019)

2-55




STANDARD PARTS

Fig. 27 - Vacuum Fans and Rear Side Door Group

2-56 T17 9020192 (1-2020)



STANDARD PARTS

356428 - T20
Fig. 27 - Vacuum Fans and Rear Side Door Group

Ref. Part No. Serial Number Description Qty.
v 1 1200149 (0000- ) Fan, Vacuum, 6.6d, 036vdc, 1 Stage [Bpt] 2
A 1206774 (0000- ) Brush Kit, Motor, Fan 1
2 1201267 (0000- ) Assy, Seal, Mtg, Vacfan 2
3 49891 (0000- ) Clamp, Hose, Wormdrive, 5.56-6.50d, .56w 2
4 08716 (0000- ) Screw, Hex, M6 X 1.00 X 20, Ss 10
5 29570 (0000- ) Washer, Flat, 0.28b 1.00d .06, Stl 10
6 1203848 (0000- ) Muffler, Vacfan, 11.0 L 2
7 130773 (0000- ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 2
8 1066431 (0000- ) Seal, Afmkt, Bulb, Dual, 03ft [F/.30gap] 1
9 1214173 (0000- ) Seal, Door, Vac Fan, Rbr 2
10 1214174 (0000- ) Retainer, Seal, Door, Vac Fan 2
11 382320 (0000- ) Screw, Pan, Phl, 12-16 X 0.50, F/ Plstc 8
12 9020218 (0000-1199 ) Cover, Side, Lh, Afmkt [T17] 1
12 9018977 (1200- ) Cover, Side, Lh, Afmkt [T/M17] 1
13 1205801 (0000- ) Hinge, WiIdt, Lh 1
14 1205811 (0000- ) Hinge WiIdt, [T12] 2
15 15675 (0000- ) Screw, Hex, M8 X 1.25 X 16, Ss 11
16 32492 (0000- ) Washer, Flat, 0.38, Std 11
17 398806 (0000- ) Latch 1
18 1208748 (0000- ) Plate, Latch [T17] 1
19 1207039 (0000- ) Bracket, Bumper 2
20 20802 (0000- ) Bumper, Rbr, 1.0d 0.38th .25-20 2
21 19312 (0000- ) Nut, Hex, Std, .25-20 4
22 1207341 (0000- ) Bracket, Latch, Lh Panel [T17] 1
23 1020341 (0000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 2
24 06933 (0000- ) Screw, Pan, Phl, M5 X 0.80 X 16, 4.8 1
25 1052126 (0000- ) Inductor, 12.7mmid [156 Imp at 25Mhz] 2

(Europe, Australia, Canada Only)

T17 9020192 (1-2020) 2-57



STANDARD PARTS

Fig. 28 - Rear Squeegee Lift Group

2-58 T17 9020192 (5-2014)



STANDARD PARTS

s
(1]
o

Part No.
1207903
01686
09770
1208274
391434
01684
08712
1205553
9 25735
10 1018276
11 08179
12 223054
13 51103
14 71274
15 08175
16 1207739
17 77488
18 08178
19 1207466
20 04843
21 1208247
22 01686
23 1014563
24 08714
25 14529
26 1206872
27 17461
28 1207757
29 06415
30 08708

oO~NO O~ WN =

Fig. 28 - Rear Squeegee Lift Group

Serial Number
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-

N N N N~ o~ o~~~ —~

—— v e e v e v v e e e e e e S N e e S N e S N S N S S

Description

Bracket WIdt, Sqge Lift, Frame
Washer, Flat, 0.44b 1.00d .08, Ss
Screw, Hex, M10 X 1.50 X 25, NI, Ss
Guide, Cable, Sqge Lift

Screw, Hex, M6 X 1.00 X 80, Ss
Washer, Flat, 0.27b 0.69d .05, Ss
Nut, Hex, Lock, M6 X 1.00, NI, Ss
Lift Widt, Sqge, Pulley

Bushing, Fing, 0.63b 0.75d 0.38I

Pin, Clevis, 0.62d X 2.911

Pin, Cotter, .094 X 1.00

Drum, Cable, Lift

Pin, Clevis, 0.50d X 2.62I

Pin, Clevis, 0.31d X 2.62I

Pin, Cotter, .125 X 1.25

Cable, Ss .12d 22.6l .2clevis / .2clevis
Pin, Clevis, 0.19d X 0.63I

Pin, Cotter, .062 X 0.75

Lever WIdt, Sqge Lift, Pulley
Bushing, Fing, 0.63b 0.72d 0.25I
Bushing,Sleeve,FIng0.40b 0.625d 1.62I,Ss
Washer, Flat, 0.44b 1.00d .08, Ss
Washer, Flat, 0.40b 1.12d .12, Ss
Nut, Hex, Lock, M10 X 1.5, NI, Ss
Screw, Hex, M10 X 1.50 X 70, Ss
Actuator, 36v, 2.36in Stroke

Pin, Clevis, 0.37d X 1.75I

Shield, Bumper, Sqge Cplg

Screw, Flt, Soc, M6 X 1.00 X 25, 10.9
Nut, Hex, Lock, M6 X 1.00, NI

356429

Q
<

A DA PMNON -2 2 AN =2 =2 NP2 DN—-L2 2 a0 N2 =2 NN =2 DD

T17 9020192 (5-2014)

2-59




STANDARD PARTS

Fig. 29 — Rear Squeegee Linkage Group

T17 9020192 (4-2016)

2-60



STANDARD PARTS

356430
Fig. 29 - Rear Squeegee Linkage Group

Ref. Part No. Serial Number Description Qty.
1 1206821 (0000- ) Coupling Widt, Sqge, Front 1
v 9020233 (0000- ) Caster, Assy, Sq, Rear, Afmkt [T17] 2
A 2 1208155 (0000- ) Knob, Adj, Caster 1
A 3 07450 (0000- ) Washer, Thrust, 0.66b 1.25d 0.06w 1
A 4 1208153 (0000- ) Pivot WIdt, Caster, Sqge 1
A 5 9014285 (0000- ) Caster kit, Rear Squeegee, Am 1
A 6 79217 (0000- ) Washer, Wavy, 1.20b 1.54d .13 1
A 7 1208156 (0000- ) Knob, Caster 1
8 77272 (0000- ) Washer, Flat, 0.60b 1.31d .10, Ss 2
9 01516 (0000- ) Ring, Retaining, Ext, 0.59d, Basic 2
10 363087 (0000- ) Bushing, Fing, 0.44b 1.25d 0.25I 2
11 12317 (0000- ) Screw, Hex, M10 X 1.50 X 30, Ss 2
12 386847 (0000- ) Bolt, Eye, M10 X 1.50 X 064mm, 07.10 Eye 2
13 01686 (0000- ) Washer, Flat, 0.44b 1.00d .08, Ss 7
14 08714 (0000- ) Nut, Hex, Lock, M10 X 1.5, NI, Ss 5
15 1031413 (0000- ) Spring, Extn, 1.680d 0.20wir 07.5I 2
v 9020232 (0000- ) Link Kit, Sq, Rear, 1 Link, Afmkt [T17] 4
A 16 1209712 (0000- ) Rod, Hex, M10, 09.50I, St 1
A 17 05686 (0000- ) Rod-End, M10 X 1.5rh Fem M10 X 1.5stud 1
A 18 05685 (0000- ) Rod-End, M10 X 1.5lh Fem M10 X 1.5stud 1
A 19 07787 (0000- ) Nut, Hex, Std, M10 X 1.50, Ss 1
A 20 09775 (0000- ) Nut, Hex, Std, M10-1.5, Ss 1
A 21 01686 (0000- ) Washer, Flat, 0.44b 1.00d .08, Ss 4
A 22 08714 (0000- ) Nut, Hex, Lock, M10 X 1.5, NI, Ss 2
23 1206844 (0000- ) Coupling WIdt, Sqge, Rear 1
24 1206865 (0000- ) Knob, Star, 3.21d 5ear 4.45| M10x1.5 1
25 15331 (0000- ) Washer, Flat, 0.62, Sae 1
26 1210022 (0000- ) Washer, 1.02 Od, .62 Id, Urethane 2
27 1054945 (0000- ) Knob, Star, 3.21d 5ear M10 1
28 1207034 (0000- ) Pin, Clevis, 0.75d X 2.00l, M10 Hole 1
29 08236 (0000- ) Pin, Cotter, .156 X 1.25 1

T17 9020192 (4-2016) 2-61



STANDARD PARTS

Fig. 30 — Rear Squeegee Group

2-62 T17 9020192 (10-2021)



STANDARD PARTS

356432
Fig. 30 - Rear Squeegee Group

Ref. Part No. Serial Number Description Qty.
v 9020070 (0000- ) Squeegee Kit, Ci [T17] 1
A 1 1219748 (1495- ) Squeegee Frame Assy 1
A 2 1220147 (1495- ) Rod, Thrd, 2end, M8x1.25/ M10x1.5 -02 2
A 3 1220149 (1495- ) Nut, T, M10 X 1.50 X 0.620d X 0.5l 2
A 4 1212782 (0000- ) Spring, Cmpr, 0.980d .14wir 02.00I, Ss 2
A 5 1208629 (0000- ) Ring, Mtg, Sqge, .38l 2
A 6 1055396 (0000- ) Pin, 0.63d, 02.0 [W/Cbore, M8 Screw] 2
A 7 07786 (0000- ) Nut, Hex, Std, M8 X 1.25, Ss 2
A 8 1052532 (0000- ) Grip, Lock 2
A 9 363162 (0000- )  Wheel, 04.0d 0.89w 0.64b 2
A 10 01686 (0000- ) Washer, Flat, 0.44b 1.00d .08, Ss 2
A 11 08714 (0000- ) Nut, Hex, Lock, M10 X 1.5, NI, Ss 2
A 12 1209122 (0000- ) Strap Widt 1
A 13 1206530 (0000- ) Pin, 0.43d 2.75I [303ss] 2
A 14 1209121 (0000- ) Arm Widt 1
A 15 1209120 (0000- ) Bracket Widt 1
A 16 51813 (0000- ) Pin, Clevis, 0.37d X 2.12| 1
A 17 1208858 (0000- ) Cover, Handle 1
A 18 1207103 (0000- ) Clamp WiIdt, Rear 1
A 19 21606 (0000- ) Bar WIdt, Retainer, Sqge, Rear 1
A 20 1208906 (0000- ) Cam, Rear 1
A 21 32492 (1495- ) Washer, Flat, 0.38, Std 2
22 1207608 (0000- ) Gasket, Ure, .16, 3.23id 3.630d 1
23 1207661 (0000- ) Hose Assy, Rear Squeegee 1
24 1209444 (0000- ) Fastener, 11.00l [Hook & Loop] 1
25 1045525 (0000- ) Screw, Pan, Phl, M6 X 1.00 X 12, Blk 1
26 01684 (0000- ) Washer, Flat, 0.27b 0.69d .05, Ss 1
27 1213539 (0000- ) Hose Trap Assy 1
28 1207086 (0000- ) Blade, Front Squeegee 56.6l (Linard) 1
29 1207087 (0000- ) Blade, Rear Squeegee 56.6I (Linatex) 1
28 1208356 (0000- ) Blade, Front Squeegee 56.61 (Urethane) 1
29 1208357 (0000- ) Blade, Rear Squeegee 60.6l (Urethane) 1
28 1208358 (0000- ) Blade, Front Squeegee 60.61 (Gum) 1
29 1208359 (0000- ) Blade, Rear Squeegee 60.61 (Gum) 1
30 1213530 (0000-1494 ) Squeegee Frame Assy 1
31 1206251 (0000-1494 ) Rod, Thrd, 2end, M8x1.25/ M10x1.5 -02 2
32 391345 (0000-1494 ) Nut, T, M10 X 1.50 X 0.620d X 0.5l 2
33 1208730 (0000- ) Cuff, Adapter, 2.75 X 3.00, Pvc 1

T17 9020192 (10-2021) 2-63



STANDARD PARTS

Fig. 31 - Right Hand Door and Battery Cover Group

T17 9020192 (5-2019)

2-64



STANDARD PARTS

Part No.
9020289
9020290
9018978
9020214
9018975
398806
1208748
06935
1209190
15678
32490
1207362
10 1020341
11 1207145
12 09570
13 09740
14 1207131
15 76570
16 32491
17 08709
18 1066429
19 1207946
20 49826
21 1017218
22 1205811
23 1210971
24 39239
25 140324

)
O©CoONOOONWMNODN-—= = =0

Fig. 31 - Right Hand Door and Battery Cover Group

Serial Number
0000-1199
0000-1199
1200-
0000-1199
1200-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-

N N N~~~ N~ o~ o~ o~ o~~~ o~

Description

Cover Assy, Battery, Ce [T17]

Cover Assy, Battery, Tj [T17]

Cover, Assy, Battery [T17/M17]

Cover, Side Rh, Afmkt [T17]

Cover, Side Rh, Afmkt [T/M17]

Latch

Plate, Latch [T17]

Screw, Pan, Phl, M5 X 0.80 X 25, 4.8
Plate, Prop Rod, [T17]

Screw, Hex, M6 X 1.00 X 16, Ss
Washer, Flat, 0.25, Std

Hinge Widt, Cover, Battery [T17]
Screw, Hex, M8 X 1.25 X 20, Ss, Sems
Rod WiIdt, Seat, Battery Cover [T17]
Clamp, Cable, Stl, 0.90d X 0.62w, 1hole
Screw, Hex, M8 X 1.25 X 20, Ss
Bracket, Latch [T17]

Screw, Hex, M8 X 1.25 X 30, 8.8
Washer, Flat, 0.31, Std

Nut, Hex, Lock, M8 X 1.25, NI

Seal, Afmkt, Bulb, Dual, 01ft [F/.30gap]
Hinge WIdt, Rh [T17]

Screw, Hex, M8 X 1.25 X 16, NI, Ss
Washer, Flat, 0.32b 1.00d .12, Ss
Hinge WiIdt, [T12]

Cord, Battery Cover [T17]

Screw, Pan, Phl, 10-32 X 0.50, G2, Blk
Clamp, Cable, Nyl, 0.31d, Blk

356433 - CE

Qty.

A RAMDNDMNOMNWAEA AN DANDNAEANWLAO0O—2TWOW 2N EANND— 2 g aaa

T17 9020192 (2-2021)

2-65




STANDARD PARTS

Fig. 32 - Electrical Box Group

Main Scrub/
Solution Delivery
Module

Combo Module
(Water Pickup)

2-66 T17 9020192 (5-2019)



STANDARD PARTS

356431

Fig. 32 - Electrical Box Group

Ref. Part No. Serial Number Description Qty.
1 1214566 (0000- ) Panel WIdt, Enclosure, Electrical 1
2 1214550 (0000- ) Cover WIdt, Enclosure, Electrical 1
3 1020341 (0000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 2
4 1017218 (0000- ) Washer, Flat, 0.32B 1.00D .12, Ss 2
v 5 9020228 (0000-0399 ) Circuit Board Kit, Scrub, Afmkt [T17] 1
A 6 1210399 (0000-0399 ) Stand-Off, Circuitboard [0.25”] 4
v 5 9015002 (0400-1337 ) Circuitboard Kit, Scrub, Afmkt [T17/M17] 1
A 6 1210399 (0400-1337 ) Stand-Off, Circuitboard [0.25”] 4
v 5 9020594 (1338- ) Circuitboard Kit, Scrub, Afmkt [T17/M17] 1
A 6 1210399 (1338- ) Stand-Off, Circuitboard [0.25"] 4
v 7 9020229 (0000- ) Circuit Board Kit, Water, Afmkt [t17] 1
A 8 1210399 (0000- ) Stand-Off, Circuitboard [0.25”] 4
9 06926 (0000- ) Screw, Pan, Phl, M4 X 0.70 X 10, 4.8 4
10 1202860 (0000- ) Washer, Flat, 0.17b 0.31d .03, Nyl 4
11 1046404 (0000- ) Molding, Afmkt, Trim, Pvc, .18 .31, 02Ft 1
12 1208412 (0000- ) Label, Circuit Breaker 1
13 1255810 (0000- ) Circuitbreaker, 60.0a, Short Handle 1
14 1064184 (0000- ) Circuitbreaker, 02.5a, Resetable 3
15 06919 (0000- ) Screw, Pan, Phl, M3 X 0.50 X 6, 4.8 4
16 1034731 (0000- ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 2
17 1213059 (0000- ) Plug, Circuit Breaker [Carling, 50/60a] 1
18 1058340 (0000- ) Plug, Hole, Rnd, 0.63h 0.1l, Blk 3
19 33807 (0000- ) Plug, Hole, Rnd, 0.44H .03-.12, Blk Nyl 1
20 1202868 (0000- ) Clip, Tie, 0.25d, Plstc 8
21 763114 (0000- ) Tie, Cable, 11.3I, 2.75d Max 6
22 1060276 (0000- ) Inductor, 36.2mml,Rnd [Ferrite 1-300hz] (Australia Only) 1
23 1210467 (0000-0296 ) Panel Widt, Enclosure, Electrical 1
24 1209041 (0000-0296 ) Cover, Enclosure, Electrical 1

T17 9020192 (10-2021) 2-67



STANDARD PARTS

Fig. 33 - Electrical Box Wires Group

2-68 T17 9020192 (5-2019)



STANDARD PARTS

s
(1]
o

Part No.
09570
1072981
01726
1206431
32483
19314
76062
41702

9 19312
10 1068510
11 06942
12 1202864
13 08708
14 1061910
15 386807
16 86379
17 07515
18 08708
19 1075154
20 1075153
21 07514
22 1208691
23 1061918
24 1074713
25 33930
26 49826

oO~NO O~ WN =

Fig. 33 - Electrical Box Wires Group

Serial Number
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-

P Ay

— v e e e N e e e N e e N e e S N e S N e S S S

Description

Clamp, Cable, Stl, 0.90D X 0.62W, 1 Hole

Cable, Battery, 1/0ga [M8 Ring/M6 Ring]
Connector, 350A, Gray

Bracket, Mtg, Contactor

Washer, Flat, 0.25, Sae

Screw, Hex, .25-20 X 0.38, G5
Stand-Off, Wir, 0.25, Insulator, Panel
Rod, Thrd, Full, .25-20 01.5I

Nut, Hex, Std, .25-20

Contactor, 36vdc, 200a, Spst

Screw, Hex, M6 X 1.00 X 16, 8.8

Nut, Hex, Std, M5 X 0.80, Brs

Nut, Hex, Lock, M6 X 1.00, NI

Nut, Hex, Std, M6 X 1.00, Brs

Fuse, 150a, 0.88 2.4l [Slo-Blo]

Fuse, 100a, 0.88 2.4, 125volt

Washer, Lock, Int, 0.25, Ss

Nut, Hex, Lock, M6 X 1.00, NI

Cable, 04ga 6.51 Blk [M6 Ring/M6 Ring]
Cable, 04ga 9.8I Blu [M5 Ring/M6 Ring]
Washer, Lock, Int, 10, Ss

Busbar, 200a

Washer, Flat, 0.25b 0.47d .06, Brs
Cable Assy, 02ga, Power [T18, 2 Cond.]
Screw, Hex, M6 X 1.00 X 40, Ss
Screw, Hex, M8 X 1.25 X 16, NI, Ss

356872 - CE

WN=2DNN=2NN=2 =2 NN = =2 DO =

T17 9020192 (5-2019)

2-69



STANDARD PARTS

Fig. 34 - Electrical Schematic (0000-0399)

b
E i PROPEL
1§ § SYSTEM

OPT. POWER
STEERING =
[ CABLE: BATT. TO MACHINE:
g h AC PROPEL MOTOR
I N
5
g 1 §
: H
g Sgﬁ §
S E E E g5 §§S g
: i e n LY RN g ||
% g ?[%I/gj/%/ -N%’ g@ @é g > = 'l :l s
= ¥ 9 3 E § . : i
Aftermarket Pumps g 3 - [
é 177 INTERNAL TO AC PROPEL WTU?& g — 5 AN YEL
n ? % % ;;Psau;s:ﬁl-‘;iks soL.1 | g e .
g = v 33 o = T YEL D B2/BRN 4y prsimau 0,’% i
i SENDER, TEMP © 2
g o e L :
; OIS ” b
G E #
g gg 1 >l4l-‘mﬁ ©
g8 ¢ ¢ §a01 P .. b i &
D E PROPEL MOTOR CONTROL ] _" 0 3
§ 4\ HARNESS 3 E
= B ER e
— 8 | 9 g 5 g i
GE o[l 1e
R | 4 odd 2 g H
1 i
i inantee ARAE
g § 5 g § | 4 &8
g g ¥ ¥ ]
. B ;
Yyy °
i§8
8 222
S0
5 M3B
~ e/BLU I 22/RED-TAN 22/RED-TAN
AUX1 CONTACTOR
L emu
© - E
£
A
cB-4 D-1
) 1/RED :Qi 3/0RANS, N ) VLE"F‘T}W
'Sg 2-SAREAR KEY SWITCH
4 & 4361076
8z
g g M1B §§
CABLE: BATT. TO MACHINE: ~ VAIN OLETACT;/RED-TAN
COIL = SECTION 6D
1 2 3 4 5 6 7

356516 — 1074089

2-70 T17 9020192 (4-2017)



13/BLK

STANDARD PARTS

SCRUB
MODULE

Fig. 34 - Electrical Schematic (0000-0399)

USER INTERFACE

MODULE

2-71

14
356516 - 1074089

12 Io

11

10

n O [’ w [m)] (@] 18] <
o
m EQ1#L01# SSINMVH HOLON GNMOS o0
5 vge L2 T o
g9 IM0ON GNKS 9sEVOZI# 14510 =
ﬂ Z2-0onW v ! =™
SSTUVH NIVN 0 Luvdl e forar NEG/2ZET = ™
ONIONNGYD J1LVIS del WNd/1ET =™
7T O WET™ (e NVI/OET 3 ™
ANV HINMIE LINOHID INOHA -
XU0/802 ke
v
oo Mz
REIVZ 5
D e oo o i .
dVHLS *ON9 SISSVHO > S-HIN
bl = Rl HIN 8NHOS LHOTY
© e
Ng9/501 & ™
T4 NV4 OVA THN/621 =
AT [ —| a0
i o /52T 5] v
™ = REIVZ S = T
qTTT™ o g = ™
ey - T |
SIHOI HOLVOIONI on e oo VH07602 g
NI 1065 W04 - o
11-9 NOILO3S 335 o NvL/002 Ve
IMMHI rrwen un
1° @NYOS 10dS ONOT o o THR/60Z 9-HIN
ST7ET g <l e/se “r —{vee win eneos 1,
_ I. W S X0/82
nazet 7 1045 NHO/SE Gl kel NHoa/an angos,—S BN
D (8NY0S L0dS 318VN3 [y - e . 6u¢ -
9-MS INGNI LV "ON9 )
MS VAT 105 o
anouo WLIIa
TAM-G/ETT e e
o - 9-NS OL VNELNI
STET VAT 1045
Nd/LE g e
RGO/BE = IS [ V0/EZ v @ g TAN/BT Vs'0 2
N NVITO L0dS/aNd “130 m G
Y e Nd/ 12 VY N TAW/BT &3
R 2
G . m E
<
Lol e NV1/02 NHOH X D - HM/B1 4 [ _x..:
e o
6L62L01% T1avD THI/ET el | 0o 1-NGOH H m_m
o v | <> e V80
VO -NVO 3AWA d1¥0 ON NIVR As LM/
G G WVIH-VS'Z
a2 THA/8T TAR/6T RPg e LGz
P— R
WIVOOLA
zr| ™ 4s0d @ [ IRV0  fn1a/ol Hva sng
= e3nd 1-35N4 0L 1N
| ™ e X078 XH0/8 XH/8
:
w W 3INAON 3JVAY3UINI
W po 1-0on
O o fe
3 SSINHVH 00d 9
W v T 3|
< < (RIVALIOS L1L/M S62LOZ] =)
£82121# $ASSV FOVAHIINI ¥3SN L1L

T17 9020192 (4-2016)



MODULE

OPTIONAL SIDE SWEEP

Fig. 34 - Electrical Schematic (0000-0399)

WATER PICK UP

MODULE

GROUND

SEE SECTION Gl14

GROUND

STANDARD PARTS

S 43S 3015
“ 7 NVL/001 o | T
6eBLeEs (d33S IS TOWE *
. ° 1NeNT NO ONNO¥ )
V6-MS
el ! = ._._}_:_ 10VHL3d
- 00510214 -
REIVE ) i e o Lwes
o — *10V N/én 301S L3 o _|E|_ 01-HIN
NGO/ -NVD = e und/Ls : NS LINIT ON3LX3
<] Bk
= IV3-V0Z
=2 Q38T AON @ T3 1a/95 “~ Mw<|A‘_v|nE\N
+NV -NVD VE-80
3INAON dNMJTd Y3LVM
J3INS 301S:02H=dIIMSIN
E-00oW
e —
= LUNANI"3WVS
oI B
| R . INVA 934 T OLV 16-AS
REg NHO/S5 VEO/ES | yg'o
3AWA *10S TI14 0LV tb-AS .
| Ml e ARG T\_\¢ VHo/ES PVS'0
WV Z
] o il VHO/ES c QR Qvi-aarz |
5-80
Rl i TAR/6%
| MeToe 6-YIN
T 2 o3 ¢ - an ﬁQU&L e
= A59/8v T 7
(WALSAS S3 *1d0) TIN4 VL 2/1 * ! No o ! -
YHEl O % v WNa/T0T o }
z B-MS @IV B
¥ w foer
(T "0 = ey - T
LNeNT NO ONNOHO ) o 8-HIN Vel
e/l NY8/201 ol .
e A
14NV VA >
ST/ET YTR/ET gkl e Veo/EY 6
- HOLVLOV NO/N 30050y o
TE/NVD o - Nesa/2y LINS uos&mx
~NVO 0TIW
NG5/ -NVD 23 i N/ 1% ! MS LIAIT ON3LX3
p—
o ¥v34-vos
Gl i N 78/0v 90 V170 _QQvr-amrz
1-80

+NVD -NVO

2/RED-TAN

21
356516 - 1074089

18 19 20
T17 9020192 (4-2016)

17

16

o~

15
2-72



STANDARD PARTS

Fig. 34 - Electrical Schematic (0000-0399)

OPTIONAL PRE SWEEP

OPTIONAL SIDE SWEEP

GROUND

MODULE

MODULE

SEE SECTION GIS

@®

27

26

25

24

23

22

o [’ w [a] (@) 18] <
SSINUVH F5VE JIIMSI *LdO
& SSINMVH QVEH <FINSRid *LdO
¢ <o
% e/l
) (@1 1HOITOVAH LHOIY s oL’ P
% IINAON JIIMNSTed
d3INS 301S=02H=dIINS]A (XXX NOILO3S 3351
en 11-MS OL VNY3LNI
S-Qon QFV/1HO1T d33NSIHd
“
T (S ana/LT T rar——— N/56
] e 6 ol
J— “
E T prp——N Ne5/%6
w2
[ re—
e Tindio M
- ar [ reiveore
aL-a0
- e T Ng8/56 NG5/56 QURVI-0=874
SSANMVH QVEH dTINST *LdO
JE P NG/ 16 = K-swarte
. MUN dTEMSIUA LHOTY @
R F TV ® Kmrs B 7
S 81-HIN
SOTVSLHOIT dIINSRId 12) 04 - 5788 < — —
on - HIN dIWSTd 1431
_rl W e ™ J 5
4. . S1-HIN
- : TS P QWA = B - HIN TS TUOOIN__ var
R e VH0/E8 e
@ oInS (NOLLONNS F8VN3
HOLINS d33NS 3dd ANENT RO @NnoKS ) el o =77 vz |\ and/z8
91-HIN vog
K e NV4 VA
S/ET Sa/ET =% e /%8 Vi
LINIT LoveLsd
om 1OV NO/dn 33NS,
g K a2y N/ B3
REIVZN) Gl Nug/es 4
P1-HIN
NG57-NV3 =™ i T K NS :.:._ AL
-0
= HV34-VOS
G bl © [ WL/B ARz P
69601211,
-80
+NVO -NVO
37NAON d33Ms 30IS °L1d0
SSINWVH dIINS 30IS *1d0 JTINS 3015-02H-dIINS30d
¥-0ON
wneran o
[ -
e o
= OUNNI IS T nan b
o] 178S-80d 0"INdI0 T
NOILAO d33hS IS
— HLIM G30§07 10N
| T Wa-ve'z
R RVI-aaez
P VL-80
o] WUSITTN
s [¥r
]
o
o
*MS LINIT ON3LX3

356516 - 1074089

2-73

T17 9020192 (4-2016)



STANDARD PARTS

Fig. 34 - Electrical Schematic (0000-0399)

SIDE SCRUB
MODULE

ECHO MODULE

o | NSO
el =1 g g NV1/0S
17V4 = 1Sd2-/+ 1Sd0Z @ SN3d0 ‘ON SS3ud AQ02 *4N110°0 “WOLIYN
NIE/25 > $.o NVL/05
NI"SS34d
N NOD LR
< T Nvi/08 WaH-vG'2
o & ASV4/0HI3 (W]
c1-hS ), NH5/25 6 NVL/0S © vZ LR
22-HIN 6-80
zow | €
24 035N LN [
T | T “r
¥a/E T e R 19 OB IN g
! INWVA *¥9 301S 02HO3
VO
TEAZANVD o IR | Na/TE T\_l% v5'0
N&5/-NVD T | L-AS
00 T
1a/9% R
s e 1a/gy T T NVL-
8-80
SSINVH BNEOS 301S *1d0 IINAON ENOS 3019
16220214
9-aonW
0IS™0N T TAN/BET ) oo
SIS [ TEo/ET 51 oS+
WSET™ [ UNd/ET = ™
BT 18/GeT = ™
J0ISTI7TVH A Na9/SET EY 1™
=g ST AON.
el i NI/TTT T v
] o NVL/0TT 7|V
el THR/60T - O e
— i 2 csvo0z1# e 1Z-4IW
e Im:mmnnéum 3a1s uIN enuos 301S
=g
Dosiofie
S| e 1S XH0/801 T
z
AS 440/NO 8Os 301S woudliov 301s &
iy O NGo/5 1T z
- z NGa/2TT T | T
el | (8Os 301S I1AVAG = — INTVA OH 301S 59~ .
o . 1NANT NO GNNONS e o w701 2 z >———gRor] VS0
vei-ns dnnd 301S
1 ; V50
61-HLN -
YTa/ET YTa/ET e i
el 2 B0
REYENA) o e N vay-vstz
wo REIYC) QO WI-aa/z §
N&O/-NVD 2 %o
—=—=] ONO NV
e HV3H-VSE
S 84 VH0/E0T QO WI-aa/z §
2€-80
D +NVD -NvD
€l D
z
O w [m] <

35

34

33

32

31

30

29

356516 - 1074089

T17 9020192 (4-2016)

2-74



STANDARD PARTS

Fig. 34 - Electrical Schematic (0000-0399)

OPT. BACK UP
ALARM/LIGHT

OPT. LIGHTS

OPT. SPRAY

OPT. TELEMETRY

WAND

MODULE

ECHO MODULE

o ' w [m)] (@] <
AVI3H IR *LdO SSIVH VIV / LHOIT *Ld0
LIY LHOIT *1d0
ST @ = v 11-00N
(@31 LHOIT dN XOvE *LHA
< ® > ANGNEssV 1HOIT
(SVI93dS H04) 3
K a3sn 1N 1 30ISNI G3LVI01
m . THA-Ng0/58 S & >, NVL/06 810014 €4 NOILJ35 35
3 m 92586E+ VIV 3SEA V2 YITIOMLINGD WOMJ DOAGE+
5 > e =<1 ) aormerss——= K= V1706 ¢ P ErZAm /LT <
. 2 =] 91-80
> o 2- v
E s Qﬁ M LHOIT 389048LS/HSV4
" "o
z =z ﬂ 1 NgE/Z6 v v
] g v eI &
)
(031 1HOITIIVL O w
T®¢ 1NOY4-VS"Z
#1-80
8-, |b-€ dN/NO NaVN ¥ Qv
neer e i E/El neseL B ¢ L-9 e-2z Y3INZO/NO LHOIT NV
- 59 ‘iz NO/420 SIHOIT T
HOLIAS 1HOIT
SSINYVH LHOIT ONINYVA 9HO °1d0 =*L7 ONIHSY 4 L
s
=717 38041 INOY4-VS'Z RG9/89
4 D>——07EE Y QLU _ XH9/89 v
/e 1HOI1 3G0HLS/HSVIA OHO < @»ﬂz
€1-@ o, INOYA-VS1
£0085014 NG vS"2 : g 6758 NGO/59 QU wars
F7ET % a/aL R Tenveors  Ena/Z9 g .
(031 1HO1TOVEH LHOIY 2 21 " -2
" 91-hS
asel (@3) 1HOIIOVAH L3 T me/sc
SSINMVH d3IMSd r0L 8L > %A
YTa/ET e K=
4o
dhNd FTZZON AvHdS e . 8815801+
s INOHA-VS1
0 D
- e e T VEO/ES U7
o1-@
L pe— QA2 =Y D
z-a S1-AS 5
SSANGVH ABLINITAL *LdO
3INAON AYL3IN3T3Y
T T T3/ NV
7 T NG9/ -NVD L 8-00N
a| ™
} o A=y
+NVO -NVD =)™ v
o w X000 o o
YTZET YTZET T T =7/ 1 =ra =27
2 : 19 NOLLOZS 335 €-35n4 NIT-NI m
o
10 No1103s 335 . HOIH hz.xmwh -
A07 INHS THR-Ta/ET /el o
e
gE
S
SSANUVH 02H-03 *Ld0
SSANUVH INCON 0ZH-03 TVNHALNI *1d0
YTa/VET = o=
XXXXKXH
2.0 TAR/VI6 = =
*AS HSN4 0ZH-03
s
s = I/VAL
| JeBuods
L-aoOW Vuoss 1 0HO3)

42

41

40

39

38

37

36

356516 - 1074089

2-75

T17 9020192 (4-2016)



STANDARD PARTS

Fig. 35 - Electrical Schematic (0400-1199)

PROPEL
SYSTEM

¢

40 QWIS « 15014

GNNOY9 Q3LV0S]

OPT. POWER
STEERING

BATT. TO MACHINE

CABLE:

3 0
Z
ol
g
FE
[ni w &
J 9 m 5
* 0
N * " <
O (&) Z
=
3
e e d
" B
. g 2
N
STIEND OL GNO/H3N0d L = -
— ) ™ [FTWizoT VE-HS B
SS3NYVH HOLIAS LV3S ]
L HOLIAS LV3S t4-NS a
i GOl TAR/6 ¢ v = v v W
x "
o THM/W L w53
2 5 ™|
] T NS o1 N.;mH HOLINS dOLS-3
L1L/L10: €21 = 75
m NGo/A ol T s ¥-Vos1 o8 S8
m Y3ITIOMLNOD :3+E21 S114NJ w Va 1-3504 0L INg
° (QILO* 174021 ELLE1# 3AITS ‘OLSHLOI# 1ASSV TFJAVO . 1-35n4 m
< vEo/n B b
2
420 ONV 42V 1SNOLLOZS TS X m
“SSINVH NEVIV/LHBTT m
dN VG “WNOILJO :0L Q
—< e
4 Ngo7sT | w 2 m
; - =
=
3 9 S
— o z
@ e w m <
4 v
o @
8l N
/T
VEN
Ade/el |
and/Ll 7100 HOLOVINOD 1XNV
s e O
VIN
m
8
&
o Z|
= <|
o N
; :
o ”_ .
SS3NYVH ONIYI3LS M3MOd *LdO
w NGO/ TN 5
vesn ONINZILS ¥IMOd m
eSS oc, m num
< oL om z
1SINANT NOTLVEEI VO <
w Tk 11V MOLLIS TS ) ) o
OGASE+/3SNA/AIHOLIAS ﬂ ﬂ z
w T-IFR THeT < 8 9 9 . 3
'3SNd NIT-NI
LNOHA4-VOE o 3
= a/+a P | P
FINQON ONIY33LS YN0 si-& £
<
o
20A o€ m
11| 2
1 _ .
o [’ w [m] (@] o

COIL = SECTION 6D

5

356516 - 1074089

T17 9020192 (12-2016)

2-76



STANDARD PARTS

Fig. 35 - Electrical Schematic (0400-1199)

USER INTERFACE SCRUB
MODULE MODULE
gg SEE SECTION G15
6
g
:
: -
s38 S5 §§
Egg @ 8 g Bf F
]
% E :g ‘&‘ g
CAN+/YEL CANS/YEL s =, g 28 58
<% 2 Pg s s
cAn-/6RN CT CAN-/GRN ch% g gg gg ;g% g HORG § £
ﬁg l 213/BLK-WHT pt %‘3
—3_ ) [ tEEE i1 14 g 1 3 q 9
AR
3 §§§ ; ¥4 3 g
3y l é ég g D
t : : .
1441} NS NNt NEEIT
Eg gzse‘ ¥ 9 *;;3; ;sxswuzzu 19793
o o o o8
“‘2_ s} E
e A g EEREEL
g g H —E c
: I T It g
] g | IR E —
I N T L @5
. o B E z : o g’ﬁl e o | [%
TR gﬁﬁsﬁﬁéaéa | TE i R
2344 u 5 : g s
Eg%% § § vl...éa -na uavli us .l.g .3 ua
5 . 5 A ¢ i
s [ 1189 |
5 5 5 by E, £,
£ P ° !g I f :
j " , b g
8/GRY g g(g —;;;
B 11 12 13 14
g% a SWITCHED B+
§§ sesssc'nmgN
7 8 9 10

356516 - 1074089

T17 9020192 (4-2016)

2-77




MODULE

OPTIONAL SIDE SWEEP

Fig. 35 - Electrical Schematic (0400-1199)

WATER PICK UP

MODULE

GROUND

SEE SECTION Gl14

GROUND

STANDARD PARTS

S 43S 3015
“ 7 NVL/001 o | T
6eBLeEs (d33S IS TOWE *
. ° 1NeNT NO ONNO¥ )
V6-MS
el ! = ._._}_:_ 10VHL3d
- 00510214 -
REIVE ) i e o Lwes
o — *10V N/én 301S L3 o _|E|_ 01-HIN
NGO/ -NVD = e und/Ls : NS LINIT ON3LX3
<] Bk
= IV3-V0Z
=2 Q38T AON @ T3 1a/95 “~ Mw<|A‘_v|nE\N
+NV -NVD VE-80
3INAON dNMJTd Y3LVM
J3INS 301S:02H=dIIMSIN
E-00oW
e —
= LUNANI"3WVS
oI B
| R . INVA 934 T OLV 16-AS
REg NHO/S5 VEO/ES | yg'o
3AWA *10S TI14 0LV tb-AS .
| Ml e ARG T\_\¢ VHo/ES PVS'0
WV Z
] o il VHO/ES c QR Qvi-aarz |
5-80
Rl i TAR/6%
| MeToe 6-YIN
T 2 o3 ¢ - an ﬁQU&L e
= A59/8v T 7
(WALSAS S3 *1d0) TIN4 VL 2/1 * ! No o ! -
YHEl O % v WNa/T0T o }
z B-MS @IV B
¥ w foer
(T "0 = ey - T
LNeNT NO ONNOHO ) o 8-HIN Vel
e/l NY8/201 ol .
e A
14NV VA >
ST/ET YTR/ET gkl e Veo/EY 6
- HOLVLOV NO/N 30050y o
TE/NVD o - Nesa/2y LINS uos&mx
~NVO 0TIW
NG5/ -NVD 23 i N/ 1% ! MS LIAIT ON3LX3
p—
o ¥v34-vos
Gl i N 78/0v 90 V170 _QQvr-amrz
1-80

+NVD -NVO

2/RED-TAN

21
356516 - 1074089

18 19 20
T17 9020192 (4-2016)

17

16

o~

15
2-78



STANDARD PARTS

Fig. 35 - Electrical Schematic (0400-1199)

OPTIONAL PRE SWEEP

OPTIONAL SIDE SWEEP

GROUND

MODULE

MODULE

SEE SECTION GIS

@®

27

26

25

24

23

22

o [’ w [a] (@) 18] <
SSINUVH F5VE JIIMSI *LdO
& SSINMVH QVEH <FINSRid *LdO
¢ <o
% e/l
) (@1 1HOITOVAH LHOIY s oL’ P
% IINAON JIIMNSTed
d3INS 301S=02H=dIINS]A (XXX NOILO3S 3351
en 11-MS OL VNY3LNI
S-Qon QFV/1HO1T d33NSIHd
“
T (S ana/LT T rar——— N/56
] e 6 ol
J— “
E T prp——N Ne5/%6
w2
[ re—
e Tindio M
- ar [ reiveore
aL-a0
- e T Ng8/56 NG5/56 QURVI-0=874
SSANMVH QVEH dTINST *LdO
JE P NG/ 16 = K-swarte
. MUN dTEMSIUA LHOTY @
R F TV ® Kmrs B 7
S 81-HIN
SOTVSLHOIT dIINSRId 12) 04 - 5788 < — —
on - HIN dIWSTd 1431
_rl W e ™ J 5
4. . S1-HIN
- : TS P QWA = B - HIN TS TUOOIN__ var
R e VH0/E8 e
@ oInS (NOLLONNS F8VN3
HOLINS d33NS 3dd ANENT RO @NnoKS ) el o =77 vz |\ and/z8
91-HIN vog
K e NV4 VA
S/ET Sa/ET =% e /%8 Vi
LINIT LoveLsd
om 1OV NO/dn 33NS,
g K a2y N/ B3
REIVZN) Gl Nug/es 4
P1-HIN
NG57-NV3 =™ i T K NS :.:._ AL
-0
= HV34-VOS
G bl © [ WL/B ARz P
69601211,
-80
+NVO -NVO
37NAON d33Ms 30IS °L1d0
SSINWVH dIINS 30IS *1d0 JTINS 3015-02H-dIINS30d
¥-0ON
wneran o
[ -
e o
= OUNNI IS T nan b
o] 178S-80d 0"INdI0 T
NOILAO d33hS IS
— HLIM G30§07 10N
| T Wa-ve'z
R RVI-aaez
P VL-80
o] WUSITTN
s [¥r
]
o
o
*MS LINIT ON3LX3

356516 - 1074089

2-79

T17 9020192 (4-2016)



STANDARD PARTS

Fig. 35 - Electrical Schematic (0400-1199)

SIDE SCRUB
MODULE

ECHO MODULE

o | NSO
el =1 g g NV1/0S
17V4 = 1Sd2-/+ 1Sd0Z @ SN3d0 ‘ON SS3ud AQ02 *4N110°0 “WOLIYN
NIE/25 > $.o NVL/05
NI"SS34d
N NOD LR
< T Nvi/08 WaH-vG'2
o & ASV4/0HI3 (W]
c1-hS ), NH5/25 6 NVL/0S © vZ LR
22-HIN 6-80
zow | €
24 035N LN [
T | T “r
¥a/E T e R 19 OB IN g
! INWVA *¥9 301S 02HO3
VO
TEAZANVD o IR | Na/TE T\_l% v5'0
N&5/-NVD T | L-AS
00 T
1a/9% R
s e 1a/gy T T NVL-
8-80
SSINVH BNEOS 301S *1d0 IINAON ENOS 3019
16220214
9-aonW
0IS™0N T TAN/BET ) oo
SIS [ TEo/ET 51 oS+
WSET™ [ UNd/ET = ™
BT 18/GeT = ™
J0ISTI7TVH A Na9/SET EY 1™
=g ST AON.
el i NI/TTT T v
] o NVL/0TT 7|V
el THR/60T - O e
— i 2 csvo0z1# e 1Z-4IW
e Im:mmnnéum 3a1s uIN enuos 301S
=g
Dosiofie
S| e 1S XH0/801 T
z
AS 440/NO 8Os 301S woudliov 301s &
iy O NGo/5 1T z
- z NGa/2TT T | T
el | (8Os 301S I1AVAG = — INTVA OH 301S 59~ .
o . 1NANT NO GNNONS e o w701 2 z >———gRor] VS0
vei-ns dnnd 301S
1 ; V50
61-HLN -
YTa/ET YTa/ET e i
el 2 B0
REYENA) o e N vay-vstz
wo REIYC) QO WI-aa/z §
N&O/-NVD 2 %o
—=—=] ONO NV
e HV3H-VSE
S 84 VH0/E0T QO WI-aa/z §
2€-80
D +NVD -NvD
€l D
z
O w [m] <

35

34

33

32

31

30

29

356516 - 1074089

T17 9020192 (4-2016)

2-80



OPT. BACK UP
ALARM/LIGHT

LOW = REV.

STANDARD PARTS

o ' w [m)] (@] 18] <
AVI3H 3R 1O SSTWVH VIV / LHOIT *LdO
LIM 14017 *1d0
Ko -AAMWW = v 11-00N
(G3) LHOIT dN YOVE *LHA
< ® > AT@NESSY 1HOIT
(SVIQ3dS Hod) 3
K a3sn 1N 1 30ISNI G3LVI01
m . THA-Ng0/58 S & >, NVL/06 810014 €4 NOILJ35 35
3 m 92586E+ VIV 3SEA V2 YITIOMLINGD WOMJ DOAGE+
5 > e =<1 ) aormerss——= K= V1706 ¢ P ErZAm T /LT <
2 an 91-80
= Z-mav v
s Qﬁ M LHOIT 389048LS/HSV4
"o
=8 O < G726 v v
gu eI

(03 LHOITIIVL O3H

T®¢ 1NOY4-VS"Z
¥1-80
¢ ® N 8-L |v-€ dN/NO NEVN 9 QV;
waer e ° el na/eL ¢ ¢ L-9 {e-2 = Y3IN3O/NO LHOIT *NaVi
11 o

OPT. LIGHTS

s-9 ‘iz NO/440 SLHOIT T
HOLIAS 1K1
SSINVH LHOT T SNINAVA SHO * 10 =17 oNTRev .
=*17 380415 NOMA-VS"
Porzer Frs %vlg 7 o D S T s
1011 V13 oHO I
€1-8 o INOU4-vS1
0085014 INOUS-VS'2 : . — S
F/ET T®¢ a/aL R Tenveore  Ena/Z9 v .
(@31 11OV LHolY > o : NHO/S9 :Cuo
008501+ L 91-hs
/el (037 LHOIOVEH L1 Y /el
SSINMVH d3IMSd r0L 8L > /e

WAND

Fig. 35 - Electrical Schematic (0400-1199)
OPT. SPRAY

MODULE

OPT. TELEMETRY

ECHO MODULE

Y1/ET e K=
4o
dANd F1ZZON AVdS T . so14001+
s INOH4-VS1
REIV] EIVZ 0 D
€2- ve S z VH0/ES L)
01-8
La -7 pe— QA2 REIY) D
z-a S1-MS 3
SSINUVH AMLINFTIL *LdO
3INAON AYL3IN3T3Y
T (EREIVENE)
7 T NG9/ -NVD L 8-00N
s o
} e Py -
+NVO -NVD =)™ .,
Y1azeT YTaZET T ™ N 7 E=ras XA\ o T/
= 19 NOILIZS 335 €-35n4 NIT-NI m
4 0
10 No1103s 335 . HOIH hz.xmwh -
AO7 INCHS THR-Ta/ET /el o s
e
GE
5 &
SSINYVH 02H-03 *1d0
SSINGVH 3INGON 0ZH-03 TWNHIUNI *LdO
YTa/VET = o=
XXXXKXH
2.0 TAR/VI6 = =
*MS HSN4 02H-33
YIoAS bl Ed/VaL
L-aoOW Vuoss 14e8.0ds 0HOZ)

356516 - 1074089
2-81

41 42

40

38 39

37

36

T17 9020192 (4-2016)



STANDARD PARTS

Fig. 36 - Electrical Schematic (1200-1337)

PROPEL SYSTEM

OPT. POWER STEERING

1

B
z
a5
o
d g \ 30
N N w H
+ h o
g 2 o x
O] O z
gz
3
S
E B
=
*SILHNO OL ON9/W¥3N0d  f318V0 Y B/ET a5 ™ 33
T SSINEVH HOLIAS LV3S - %
B - HOLIAS LV3S t¥-AS e
: WA i THM/6 ¢ 0 2.2 v v gl
o O
S TAR/R ok wisa N
= T NG0/5 o™ o
Q -
5 2.2 HOLINS d015-3
o bl
rd T Ha G978 G078 — wva sna
m Y3TI0HINOD 3IPEZT SI1LHND w . o 1-35N4 0L 1IN
° 10148°1/402) 3AITS  *ASSY IEvD - SILHMO 0L ON9/d3M0d 13718V 1-35n4 N |
< VH0/n " oy — e ® g
[440 anvis X x m
s m > 82-11 €
o5 “#20 ONV #2V :SNOILO3S 335 v8 | e Ais g w m
@west “SSINUVH NIVIV/1HO1T WNd/19 mw
dN XOVE “WNOILD *0L =
— e
Z Ngo/gT | ™ m g < 7> w £b o
m m R 1H0d ONTANVHO0Hd A m m_w.n =
kB 3 g ¥ Cs 22
¥ " d & gpu 58
W/ 93¢ NOILO3S T35 N
(AN LIN 4041 *LV NOLLO3S 335
an 31314100 30VHOZMY : HOT 0TI 3 o w
x89/811 A S —
(=]
YEN T
@ Aw0/811
dnd/Ll 7100 HOLOVINGD XNV Z = g o3 3
[l
nd7zt HOLOVINGO NIVA Ve | © 0 e
VIN 5 3 v o o o - v
= n
=l w
4 O N N N I -
Egh g
follg ¢ 8
082> >
< m < m e
o o
Yy i ER I I B z
2 m 4 @ =
s9H m w3oooN3 || 4
fdy o || be
zZ@ g3 N
—— e == —_—_——— e —— o © m
r SSINUVH ONIUTALS YN0 *LdO by
| bl L e | 5 z
| T — o 03N LON $Z-HIN ONINEILS MHOS _ Y o £
_ — e et = AN i Y i 7N = w _ a uum @
" v
vooud v 1-dnd v ™o < 1HOLIES 00 % i
_ Ll G GERETTY Y] gl 1SUNGNI NOLLVEGI VD _ 2 o
o) v
al . R 0 T—r T 11V V0L 35 o E z
Z _ o @ @ : 1-ma : 0ASE+/Q3SN4/AIHILIAS m. @. z
m | oL NN aE ' 1o iR T 1-1HR LHN/61 o o N @ s 3
b HOSN3S 3ncHoL 1 | voe AMLINITL 0L e
-8 8 =
of ez 7 = aau/+8 S | o
L _ _ _ IYoONONIgEmSEMOd __ _ | =®™ £
m 8 THR/BL THR-a/ET—¢! 8
69 NOILOTS T 64 NOILOTS TS o
ol HOIH IN¥S KO INHS 4
m _{—E_ AN zw —— oo &€ m
S ANHS AMLINGT3L - INNHS “ _ _ _ _ _.
YTa7E I
! +STTAVS NEIEEL 010 [

356516 - 1074089

T17 9020192 (1-2020)

2-82



STANDARD PARTS

Fig. 36 - Electrical Schematic (1200-1337)

SCRUB MODULE

USER INTERFACE MODULE

]

13/BLK

GROUND

SEE SECTIONS
G15, G29 AND G44

SSINYVH NIVN 40 Ldvd)
ONIONNOHY DILVIS

750 O

~o7s0r 1O
T# Nvd4 JVA

QONNOY9 V11910 / E- _n

|
=
SIHOIT HOLVOIENI
WET) 1045 404
11-9 NOLLO3S 36
o 1T GNHIS 10dS ONOT /y L-1d
Low
YaZET T _ =L, ne/se
YaZET

r. Bmum»oumEo:mm.E
|A.Tz$\wm§
o (8N40S 10dS 31GVNI =
LNNL LV *0N© )

104510045

3INAOA 8NYOS

SS3NYVH HOLOW 8NHIS

A1 BN NV3TO_ 1045 ONOT
F NG9/5Z LG T Invel

2l
(11-4 NO1LJ3S 33S)

9-NS 0L VNY3LNI
S037 NV3TO 1045

TVED ETYy = >
e v8E P (3
G VHO/EET | e
& NGa/ZET = ™
=3 YNI/TET | ™
& NVL/0ET ™
ore XH5/802 e
g BA/OZ e
WVITuN
o Ne5/502 S-HIN
e HIN 8nYdS LHOIY
il L
3 THI/62T 5|
w
G %10 £
T Ne5/521 £l bt
Gl TEA/VE ™
mw
€-01r VHO/EE =
™
- Nga/ZE e
G VH0/E02 e
NV1/002 e ¥-dln
e wirun YIN 8Md0S 1431
— vao
NVIT0 10dS LHOHS ' 1 &
6% o1 203 LHA/BT T 614 9 25 NOILO3S 335

+8 03SN4/A3HOLIMS

v§'o

SSINYVH d33MS LIN 0L

Z-uLN
S1-1dy
il e NI/ 12 v RN THR/BT
1-Nv v 38 T
- 91-1dy: ] 862,
o NI/0Z o A TAR/6T 5l U
1-NHOH sy
L1-1d b veeo oo <
S31TBNISSY 80d HININ MO 6102 X078 < e
HLIA SINIHOVN TV NO G341N03d 3AVA d1ua ON NIV £-AS 2|
SSINNH HOLAVOV bo1d WVa-VE'Z o
— 1504 00 bl ) TAR/BT RS NV1-G38/2
BL62L01+ 19V M1G/E T8/ET = 9-80
o
UV3M-VOO
+NYD -NYD o TV fnia/en P
G G 2 uve sng
I N4 1-3504 OL IN
e d/Z
6-1
N e M wna/zz
(AINO LIL NO G4IN03) - NHOO/dn ENe0S
e . Q1-1d
oo wo RE0/82 <
g e R 1-1d
z 3 5 e s XH0/82 D> Tw7m
(SNOTLONGO 3OVAMEINI LIN) g
11100 @0 100 NIER 3INAON 3DVAHIINI
d 433
PR S A 9N SSANUVH 00d
2 v v T+ uIva/a =
aeviein SHVALAOS L1L/M
B B 1+ divd/na o ASSY 30VAUILNI 838N L1L
2=
_ SOl Bl 61 +NVD -NVD +NVD -NVD _ -

AH9/8

< B/GRY

356516 - 1074089

2-83

T17 9020192 (1-2020)



OPTIONAL SIDE SWEEP
MODULE

Fig. 36 - Electrical Schematic (1200-1337)

MODULE

WATER PICK UP

GROUND

STANDARD PARTS

SEE SECTION G614

o

GROUND
[

/Z/’ LINIT LOVELZY  gpypp
—F =5y
— LOV NO/c 30IS LHOIH o
oo Ne9/SL *MS LINIT ON3LX3
NS d33IMS 30IS T AL
21-HIN
' L 4TS IS K1Y ve-e
— . T NVL7001 o M e VHO/EL T A z
eeaL . (d33MS 3015 TIAVN3 =
. ° 1NdNI NO ONOHD ) IINAON d3AMs
V6-MS 301S *1d0 = Nga/2L
J3INS 301S:02H=dIINST P VG-E
- JTNS 301S LT
e E T B
Ye/€ Wg/€ 0
1 ! LINIT 1OVHL3Y
o L =
SEX/+NVD T ¥-aon
- - oK O1-HIN
NH9/-NVO z-Er *MS LINIT ON3LX3
=] Taus
e Yv34-vo2
D | s M n18/95 QA0
+NVD -NVD VE-®
3INAON dNXO1d HILYM
J33NS 301S:02H=dIINST
ey —-—
[ -
03ATOI o
I haad 3INTVA O34 T11d4 0LV $S-AS
VH0/ES | yg o
| = vEo/e5 $VS 0
HR-VS'Z
] e VHO/ES : QAWI-a3/7
s-80
b e TAR/6%
Zar| MeTwe B-HIN
TNy 21 oM = I dnnd s3 @v vs-g
PN oo Ghd XG0/8% T z
(N3LSAS S3 *1d0) TINJ MNVL 2/1 *03d ' No ) — o e
g v Nd/101 o
- £-00N AW e
e: *NiVH *SS3Hd HOIH *1d0
v IVNOIS HSVA_"SS3dd HOIH 318YNI 12
il TEAP1Z T T TEAAIZ
(T4 "0 = bl = wNd/L%
1NdNT NO ONNOYD ) 8-HIN VeI
L] 24 NV4 OVA,
Y1a/eT Nea/20T o ew e BT ! ﬁvaLu
kil 2 EAHY
L-HIN
o b o QOuva "
T T = % VHO/EY
LINIT LOVHLI3Y  :Q-HIN
VR o R % O
N&97-Nva 7| ™ T erer NI/ T T .;mntx_._ AL
JR P
e ¥v3-v09
| Mk 71a/0v 50 NVL/0% QARvI-aaw/2

1-80
2
+NVO -NVO a3
2

356516 - 1074089

T17 9020192 (1-2020)

©

2-84



STANDARD PARTS

Fig. 36 - Electrical Schematic (1200-1337)

GROUND
SEE SECTION G1S5

OPTIONAL PRE SWEEP
MODULE

OPTIONAL SIDE SWEEP
MODULE

SSINYVH QV3H d33MS3Hd *1dO

o

S-QonW

3INAON J33MS3Hd
d33MS 301S=02H=dIIMS3Ud

rinano

o"1ndin0

oy

o

cm

g

vam

-

o

20

Tim

W

/L o <o
HOLINS 1HO11 .SE_
(XXX NO1103S 335)
11-4S 0L “VNSEINI
EVIHO1T dTMS R
“
o ey7any Pop— NG5/56
6 o
1
/% por—— NHO/56
nooa
=
=
wa-vs'Z
aL-80
T \G9/% NG5/56 QRVT-@77
SSINUVH QV3H dZ3NSTud 1d0
F NG/ 16 <K& o
HIN GEINSTd 1HOTY @
TV & T 7
81-IN
S A90/88 =K wo7es
L1-H1A Ve
MIN TSI LT
e IAR/68 K Tres T T
R ST
S1-IN vl
HIN 4TINS TI00IN
T VH0/E8 K veores 7 T
T @d/8 K marze
91-HIA voz
NV VA
7= K eres 7 >
LINIT LOVHLIS
O Nga/28
e NG/ T8
T WIE

“l SSINUVH 3SVE TSI *LdO

£l

“ ) _ (@) 1H91TOVH LHOTY < ®o.: ?
_ -1
_
_
! -
_
_ -
_
_ e
_
! -
_
| =

oo

“ SATV/S1HOIT dFIMSRid (2) HOd
_
| g _ 1
_ g ||. EUS P OVA = o
| s |HW.H;M " (NOLLONNS VN3
_ HOLINS JNS 344 INGNT NO ONNCHS )
_
_x..n\n_ MI8/E1 T
_
| RE) "
_ NG5/ -3 7
! -
_ -
_

- __#\5-w 1

+-C0OW

37NAON d33Ms 3AIS *Ld0
d3IMS 301S=02H=d3INS3Ed

1000

o"1naino

o

o

EEOR

NOILJO d33NS 301S

HLIM 030v0T LON
uv3y-vs'Z

CWm(._..nmm\N

v.-80

356516 - 1074089

2-85

T17 9020192 (1-2020)



1

s NvL1/05 NvL1/05

ECHO MODULE

Fig. 36 - Electrical Schematic (1200-1337)

SIDE SCRUB
MODULE

_
_
_
_
_
_
_
_
_
_
_
_ L-0ON
_
_
L
_
_
_
_

E] ._1 g NV1/00 T | N
™ AL HR-VS'2
QO—wI-ame72|
€1-0S - Pl
3INAON O2H-03
R e
2¢ 03N LON
T | 20
Ya/en v v Y| o 1o @80 1N
TE/NVD | v 10 30
NEO/ -V |
o
uVR-vS'2
_ > o (%2 T QO Wwi-aa2}
NN il 8-a
f—————

ikl TAN/6ET = ™

o0 fo —{ a0

e [ /e 5 e
WSET™ (G WN/LET x| ™
ST a/9eT = ™
WM e BT 5 ™

] 1T

I NG/TTT T wewn
| oo il WI/OTT 7| Ve
e THN/601 G b

3INAON 8NYJS 3aIs wan

—] W 9-CON

' Nga/zT T wr| T

2z
g
s (an¥os 301S F1GVNE =
. ° INANT NO ONNOWO )

STANDARD PARTS

YR/ET YTa/el 7o |
REYE R e
NE9/-NVD 77| ™
|
g
- ___#w-w_

356516 - 1074089

T17 9020192 (1-2020)

2-86




STANDARD PARTS

Fig. 36 - Electrical Schematic (1200-1337)

OPT. BACK UP ALARM/LIGHT

OPT. SPRAY OPT. LIGHTS

OPT. TELEMETRY

15/GRN
94/YEL

LOW = FWD. OR REV.
(SPECIAL ONLY)

LHM-NJ9/S8

€4 NOILO3S 335

YITI0HLINOD WOHS OOASE+

%Aﬁ _WN: B THR-N=9/S8

1H9IT 380HLS/HSY 4

Ser———<

€-11

(@371 LHOITIIVL O34

92/BRN

=7y <

% INOHA-VS'Z
v1-80
l % 8-L *b-E = oN/NO NMVA ® QV
naer e * nazel ot me/seL ¢ ¢ £-9 *E-2 = ¥IINIO/NO LHOIT “NaV)
_ _ S-9
I Ssawvh LHOTT ONINGVK ©H0 "1 cLleNisvid |
17 380HLS /—/ INOH4-VS*Z
/e TSR TR & SR AL N Vo
o, NOMA-VS1
INOHA-VG*2 z . O 75
1N$ N@9/58 NG5/58 nTe/s
/el 1037 1HOIIQVEH LHOTH nm/eL e /L9 v 1-80
2-11 z1-80 91-Ks
V
nesen (@31 1H81TOVAH L3 < ®_.: 2 — e w ¢ '
5
SSINUVH dFAMSHUJ t0L 9L Tiarer m “ m
3
3 9 HOLIS_T1ZZON AVHdS
e dANd AVHdS *SS3Hd HOIH *1dO x TRET * [ N[®
SHV INOIL03S 355 .
W e bl L dNd TTZZON AVHdS tQLS m/ .|.._ f 8;8.“6_

2 2 2 2 0 € = 0 0 0 3
< YTa/El YTa/ET YTazeT < _H vm_ mNW o eIV =) AT |~ . 7S Qe
= _” — or1-80

SaZET Shw gV SI-NS D
2-a 3
r - - sswwsssa 10 - - - --"""""""""""""F""""""/"""”""”"”™7/7"
_ z T NGO/-NVD L _
| IINAON AMLINTTL |
sa| 2 8-00ON ol
_ EZF) _
_.I_.__ | +NVO -NVD @& _
35 Sa/ET T Sa/ET | ™ N Hd/LL Hnd/LL
a _ = = €-35N4 INIT-NI m _
@) 19 NOILO3S 335 o 5 19 NOI1LO3S 335 3
= _ 107 INHS HOIH INHS N _
el TAR-a/ET TR/l <8 .
_ 220
| iE
L 58
I s I
_ SS3NHVH 3INGON 0ZH-03 TVNHILNI *1d0 37INAON 02H-03 “
| STV =™/ Lgon T INF _
_ 36 ~— NHEM - T VH0/V3E 120 o3l _
_ *NS HSN4 0ZH-03 |
_ e B S — _

356516 - 1074089

2-87

T17 9020192 (1-2020)



STANDARD PARTS

Fig. 36 - Electrical Schematic (1200-1337)
OPT. HIGH PRESS. SPRAY

GROUND @ MAIN GND. STUD
SEE SECTION Gl14
o NET: 13/BLK
T 214/YEL @% g
~N
. [2) E
g g s 4
o E
B, :
\;E‘igéh E
=¥z e
FHEIEE g
P :
: :
> ©
: :
:
O
N
¢
ot
@ 8
pm] p=l
g 4 4
N 8 8
: I
: A
=ik g
o
73| ™ =}
5
H 5 § H §
3 3 : g 7]
§ § 3 B
-
+ g g
E ' 0
5 & g . g 3
- I a
S
g §§ o
B3
s
T §
'JA_I S
-
O
' 3
i v | R
y 8 " 2
3
=z
) :
x
@
b
m
SWITCHED B+ AT Ml1: TO: ON/OFF SWITCH
SEE SECTION: A6 +36VDC = ON
SEE SECTION: C39
2 C>2/RED-TAN 64 = 64/YEL

356516 - 1074089

2-88 T17 9020192 (1-2020)



STANDARD PARTS

T17 9020192 (1-2020) 2-89



STANDARD PARTS

)

Fig. 37 - Electrical Schematic (1338-

USER [INTERFACE

MODULE

OPT. POWER

STEERING

IAINO ZTL NO 3HINO3X)

(SNOILO3NNOD 3OVAMIINI LINI
L1L NO 03SN 1ON

1]

_ sor  8Il 8l

Ll

+NVO  -NVD  +NVD  -NVO _

CAN+/YEL

209¥LOT# SSINYVH d33MS LIN 0L

CAN-/GRN

STV e

SSINYVH| HOLINS 1v3S

134VRLA0S LTL/M )
$ASSY JOVAHIINI E3SN LIL

Hv34-vost

D-1

L3 )

sw-1PIN 15

KEY SWITCH

4/YEL
PIN 30

1-35n4

M

'SSINUVH RV IV/LHB1T w
— < o 0 MOLLD 101 L SR P 2 - m
! ! L : |3 T8
n . 3 z
3 8C3 g
LT ©
TATND LIN ¥04) *LV NOILI3S 335
8l 3131dN0O0 30HVHIIND = 0T a3 Nd - ™
} asy/1
vew T
A¥9/81 - [
/Ll 7100 HOLOVINGD IXV @ 3 m m
a7z SBSZU:;:AAHHVW T m 3 ® @ W
<]
g
|
3.
SSINYYH ONIHI3LS H3M0d “LdO m
L NH9/ TN y2-uIn 3 W
- ONIYIILS HINOd 5 2
=< Qu¢ - —-£
< g = w
< STy 7 (HOLIAS 0aV) £
1SINAN] NOILVHRI VO =<
4_|_|..9|_|A 11V NOILI3S 335
0ASE+/3N/TIHOLINS m m
g e T-1HR et o | I *304 TN 9
= w . noud-voe AMIIEEL 101 z
3 N T8 2 | 3
o INOON ONTHI3LS H3m0d si-e e
£ £
& 3
o s "
3 g

COIL = SECTION 6D

356516 - 1074089

T17 9020192 (1-2020)

2-90



13/BLK <™

SS3NHVH NIVN 40 L¥vd)

STANDARD PARTS

)

SCRUB
MODULE

ONIONOM9 O11VLS 37NAON 8NYJS
3 v el TR Do)
1349
22
&8 il
Sas e e e
w +
] dVYLS *ONO SISSVHO U
wag7g0T IO it
T4 NV OVA "
U
SLHOTT HOLVOIONT S-dIN
NV3T0 10dS 404 T N GnU0s LHOTY
11-8 NOILO3S 335 “ GNHOS 10dS ONO1
bt ) Ta/eE o | srover
SFHazET 7 =+,
- 8NHOS 10dS LHOHS
YTazET T e P
at D« enuos Loes TEvNE -
9-#S L0GNI LV "ON9 ) s
MS V30 10dS
e
BY0-NOTII3S—33S N
HOLOW VA AMQ *LdO *OL
81 €L Z61 861 e
0000 puin
HIN GnOS L4301
p——<_1 6l
614 ¥ 25 NOIL03S T3S
+8 Q3SN4/QHOLINS
03T"10dS"eNO
440/NO VA 4O — - Ne9/52 TN s
L NGO/S6T " (11-4 N011035 335)

9-MS OL TVNY3INI

LHR-YN8/ETT e

HOSNS*SS34d MNVL *105
IAR-YT8/ETT m 3 BNd/LE " b
& g RH9/6E -

BWM

S-Ms e W1/0Z NHOH =TT LH/eT mmu@
1-NaoH Suww

Bz

Fig. 37 - Electrical Schematic (1338-

USER INTERFACE

MODULE

V0 /e YZET Tt e
o@f\.. .7&0
b— | ]
ez
00 e
5 S e
g < m
SEE
M Z 9N
9N SSINHVH 00d
w Q ¥ T¢ 9Iva/GH I
g T T BVa/ 8 Ll Bl LA N wzen 1L
P— 28 UIVa/ITiR F | "
g & -
N
D
|z
o o
L

2-91

356516 - 1074089

T17 9020192 (1-2020)



MODULE

OPTIONAL SIDE SWEEP

! 7 NVL/G0T o

)

Fig. 37 - Electrical Schematic (1338-

#v3d-voz

[
¢
33
tIE

g {
iy
:
|

+NVO -NVO e-&

37NAON dNMO1d H3LVmM
d33MS 301S=02H=d3IMS3Ed

£-0oN

B

o | TINes i 3ATVA O34 T1d 0LV $S-AS Am / W VS0

] e

] bl VH0/E5 ¢ QRvi-am7z §

S

= TFR/6F
] | WsiToe 6-HIN ve-g
(N4 2/1 03 = i dnnd s3
1NdNI NO ONNGHD ) e Rdo/ey ! :

T

g NG/ TOT =

ATV
B-#S . ShO 1035 T/ '6KHOLOTH
(RN = 0N *NUVH *SS34d HOIH *1d0

TIVN9IS HSVA_*SS3¥d HOIH J18VNI <1z
TBAYIZ ' ' TBAYIZ

VW

WATER PICK UP

MODULE

GROUND

STANDARD PARTS

SEE SECTION G614

GROUND

(TIJ "33y =
1NdNI NO ONNOHO )
v Nea/20T e 5
L-Ms
i REv g
vel
/e STa/ET =
19-HIN
TEA/ WD |
NG5/ NV o
Gl HV34-v08
| e M a/0% 50 NVL/0% Qvr-aw7z
-8
+NVO -NVD

356516 - 1074089

T17 9020192 (1-2020)

2-92




o

GROUND
SEE SECTION 615

STANDARD PARTS

)
MODULE

OPTIONAL PRE SWEEP

2¥0ELOT# SS3NYVH 3SVE d3IMS3dd *Ld0
SS3NYVH QV3H d33MS34d *1d0

) c <Jer
% ia/8L
) (03 1HOITOVH LHOIY o1 o HOLINS 1HOIT £hOK
m QU w 3INAON d33MS3Hd
(@) 1HOIVAH L3 2 JFINS 301S:02H:dTINSIH (XXX NO1L03S 33S)
T1-AS 0L WN43LNI
S-Qon QI1/1HOIT JZINSTId
ST T and/LTT
] s
AN e 1T/96
=] OUNI"IVS
- IO (e
Tor 17135-90d 07aNdLn0 [Zior
] o e Ngo/5e
PGOELOT# SSINGVH QVEH dIINSIU * 1O
N T K R/TE .
o HIN d3INSTUd LHOTY ¢©¢
e o K—giops——-ons3id ol ¢ 5
| " 8I-dHIN
AW
SQIV/SIHAIT JFIMSd (2) HO4 o Xdo/e8 3 Km7es S
L2V NO1LO3S 335 [ S A— HIN JENSTY L) 3 *
« TP ATNO_dJ33WS =*Na &
7 Nd/76
z -~
_ v il v ™ K—m7vs
—+. . ST-HIN
. J33MS P VA .tMJ\wm e com YIN d3IMS IIA0IN Vel
oD e ' _
s (NOLLONNS JT8VN3 =
HOLIMS d33NMS 3dd 1 No ) AW [ NI/I6
. . ] e bl n1a/%8
o o5
REYE) | o
N&5/-NVD 2 T S NG/ T8
a2 -
| i I L)

+NVD -NVO

Fig. 37 - Electrical Schematic (1338-

OPTIONAL SIDE SWEEP

MODULE

SSINHVH dIIMS IS 'l
37NAON d33Ms 3A1S *LdO
d33NS 3015:02H=dIIMSTAI
¥-00NW
e o
S TINNI3NS
L=t =
JE P .
e indino ier
] o [
NOILdO d33)s 301S
— HLIN 03007 10N
Ca bl b dVR-vs2
W
= wieloe
wom b
J—
wram
//////////\///////hmm
—

2-93

356516 - 1074089

T17 9020192 (1-2020)



)
ECHO MODULE

SIDE SCRUB

Fig. 37 - Electrical Schematic (1338-
MODULE

STANDARD PARTS

—
—
el o g V1705 V1705
—1 NSO
LTNV4 = 1Sd 2 -/+ ISd 52 © SN3d0 ‘ON SSd = 4002 *10°0 *UOLIYNO
99d 0HO3
Ng2/25 > _¢_\.o NVL1/05
o ¥V3H-VG'2
wlde -~ > 1
NS s NVL/05 ' QP WI-03573
2Z-HIN 6-80
i EONS
2¢ @SN LON
e zoe =
0 e i 1o 0NN
INWVA *¥9 30IS 02HO3
WD
= L W w s (e TS T\_l% VG'0
NEO/-NVD T | L-AS
0N o
=% R
Ll o ¥81$901
[y <72 T T Yo
8-80
SSANVH ENE0S 301S 10 FINAON 8NHOS A0LS —
162021+ e LHA/BET =
9-00NW el =T i
HITN [gre XGO/BET £
WSETW [ Sd/IET = £T™
T T 1a/geT =
ST g N&S/SET ™
Bl SNa/TTT T
T NVL/OTT 7|V
] TN CUN o TFR/60T Ve
. SLbeOZI+ e 12-41N
B - HIN GN¥OS 301S
1S 5 X&o/807
T INITINGS
QNS T NGO/STT
= Q02 *4N10°0 *HOLIVEND
*NS 440/NO 8N¥OS 301S B ¥
iy T _¢\m.o RELYCT
. z Nea/Z1T v T
+ dhNnd
688L6¢ .|%I| (8nos 301S F18WN3 = boa >—@ord V60
o ° INGNT NO ONNOHO ) t ! : TEA/¥01
vel-us wwa oz Fais s0Ng "
WS 55 wnd/oT * T TP VS0
YTa/El YTa/El T | e
el TEA/50T
EA/TNVD | ™ N [4v3u-va-2
—=®
o RELYCT QP Wi-aau/z
Ng9/-NvD 2 %@
5 ON8 NVO
e Y- VSE
L 1408 VHO/E0T QP WI-aaw/z §
ge-80
+NVD -NVD D

356516 - 1074089

T17 9020192 (1-2020)

2-94



STANDARD PARTS

)

Fig. 37 - Electrical Schematic (1338-

OPT. BACK UP
ALARM/LIGHT

OPT. SPRAY OPT. LIGHTS

OPT. TELEMETRY

WAND

MODULE

AVI3H 3N *LdO SSINVH MV / LHBIT *LdD
. , A@ - A1) 1HOIT LD 11-GON
(G LHOIT N YOVE *LHA
K- 1SVI3dS H03) m -1 ABIESSY L1
@3sn 1oN ¢ & S 01N @ELVO0T
3 m : VTV IR ve'z YITIOHINOD NOMJ DOAGE+
g e =< P> wermimes = y - WI/06 ¢ S A 772 B /T <Ju
Ss a2zn 91-89
S bea 2 2Z-mav v
& g2 1HO17 3B0MIS/HEVTY
w "=
= = m YB/eT S AMWV P> v
3 S8 e © 17 eNIHSVd
17 300415 w
(@) 1HOITIVL G
% INOY¥4-VS*2
y1-@
. dN/NO NHVA ¥ @
SR/ET T S5azer % ia/ac
< ¥ILNIO/NO LHOIT *NaV
NO/440 SIHOIT
HOLINS 1011
SSINEVH LHOI ONINEVA HO * LD =17 eNIHEV —
=17 300415 INOUA-VS"Z v
o« |A% — R
ezET 1HO17 380HIS/HSVY OHO -1 Ve0/es Ado/89 N
€1-80 o INOHA-VSI
INOUd-VS"Z : - O]
NEB/59 NE0/50 ]
e/eT (031 LHO1TOVaH LHoTy % ia/oL QO eveors  Ea/z0 e et
z-11 21-80
1-HS
/e (030) 1HO1TOVEH 1431 < ® 2 ne/sL I
T-11 9
1
SSIUVH dTMSIU t0L > TR/ w m m
m ¥ 3 \_ HOLINS 31ZZON AVHdS
F o V1
/e i . tdN\d AVEdS *SSRid HOIH *1d0 mm el ”l.z o
OV OIS 35 eWeaT | s 3
SSIUVH ‘S5 HOIH  *1d0 1 VS 11 &3 T INGHA-VST
: e (&< > TP e A iy A
£2-UIN 45 VEO/ED %]
D o1-80
SR/ET 2869501+ e D
z-a Sl-#s 5
SSINMVH AMLINTTEL 1d0
]
} 7 Tzzo\.zé T
+NVD -NVD 3 ve
YR/ET YR/ET /L \ g1
€-3504 IT-NI m
19 011035 335 h
"o nre O TAR-STIZET
&
15
EE
SSINEVH 02H-03 *1d0
SSINUVH INCON 0ZH-03 WNMIINT *LdO
SR =
2o TRVE =
*MS HSN4 02H-03
Y1-AS
L-0ONW
37NAON 02H-23
ASSV 0HOZ
@0d 0HO3
| oo
—~
T~

356516 - 1074089

2-95

T17 9020192 (1-2020)



STANDARD PARTS

)

Fig. 37 - Electrical Schematic (1338-

SPRAY

OPT. HIGH PRESS.

SSINYVH AVHdS *SS3dd HOIH :1d0

ANNOYD SISSYHO 0L

ONNOH9 J1LVLS /SISSYHI dinNd :0L

©n

NY9/501 H@

214/YEL

vie

L1V NOILO3S 335
14NOD *SAS *SS3dd HOIH -
“3AILOWNI dOiS-3 -
“378VIIVAY NOLINTOS -
“13S 3¥VHE Wvd -
$3nEL 39V TV 41 3|VN3
*037GVN3 = ONNOHO / 37GVN3 W3LSAS

T3AvIE

9-1d

NET: 13/BLK
GROUND @ MAIN GND. STUD

o

ASSY 3718V0/VOr/X»ov g

S-1d

REIVZC]

WNd/T10€E

MNd/10E

Pr-zd

[e-za

+ 3JdIM HOLON

03y

ASSY 378v0/VOb/NV1-03d

voor

6ED :NOILO3S 335

NO = OOA9E+

HOLIAS 440/N0 :0L

3SN4 3NIT-NI

B4/YEL

ASSY 318VJ0/VOb/NVL-03d

SWITCHED B+ AT M1

2/RED-TAN

2

356516 - 1074089

T17 9020192 (1-2020)

2-96



STANDARD PARTS

)

13/BLK

GROUND

DRY VAC SYSTEM

Fig. 37 - Electrical Schematic (1338-
OPT.

$S3SSINYYH IVA AN £1d0

2-97

356516 - 1074089

ma
=
g
(S8146S 1PIN 148/00NES/YO¥ )
. asn4103317
g, [ \1 oc=] vor
STa/El Ya/ET - ¢t©|w w aNd/Z6T =P\ G312
13504 3NIT-NI Z
:
aasn 1oN (b A g
ONNO9 VL191Q (€ HIA VA AN0 N
*YOVEA33d (33dS £1dIn0 (2 || | OE-YLW
*103735 a33ds ‘mad unent 1 |3 Z| B
1SINNT WLI9IO
€l HOLON OVA AYO
*AS 37GVN3 OVA AMO 11d0
NS 440/NO OVA ANQ % s
w [~ - 1
* 7
o TAR-Ta/7ETT TFA/66T g Au0/88T
v82-MS el |
o 9
vLZ-MS
N&9/56 T w o761
LR
& 35 8
o = o [o
¢ fo W m
EEER
=
5

8>

™

$§—>

TO: SW/B+, @Ml

T17 9020192 (1-2020)



STANDARD PARTS

Fig. 37 - Electrical Schematic (1338-

OPT. LITHIUM BATTERY/
CHARGER SYSTEM

13/BLK
CABLE: BATT. TO MACHINE J aROLND
2 211/PNK paghilng
213/BLK-WHT j
P
535 CAN+/YEL j A CAN+/YEL — cans
=
SI ﬁ CAN-/GRN € o T CAN-/GRN < CAN-
o '§ 5 ) SYSTEM CAN BUS
e
z ~| - o -
2
wg £ 2 i
Je g 5 i
S ¢
o 4 8 . E
B ] 5 LIRS
[14
@ CAN+/ BLU CAN+/ WHT P} g g § g £
o £ g g
K - =
CAN- /WHT CAN-/BLK A .
g n o . REFER TO: LITRNUM HARNESS 2 B
° 3 3 : 1] g K o g -§
§ 5| L sl 3 3
- g _ i3 H
CHARGER INTERLOCK FH § 2 §
=i P W
. ; conag L IILYEL(f INL/BLKCCOM oL\ S+/UHT % g,
— = g
— 8 S+/RED S+/WHT w
—I: "l’-w—< gl §
Q [y
8 - = @
- 16/BRN 16/BLK Qj»c St+/WHT T 3 33 ¢ o =
1= s < E] E] ERE B 2 z
= M KEY sw?rvéul g 2| i'kl ”l ’| 3
Hanagement; 4361076 I3 A 0F
StemoNST
w
g
7 CABLE: BATT. TO MACHINE
LRED
BATTERY / B+
SEE SECTIONS A2

356516 - 1074089

2-98

T17 9020192 (1-2020)



STANDARD PARTS

Fig. 38 - Wire Harnesses Group

EE 6 G

AE EE QEOEEECEH @ @ BO

2-99

T17 9020192 (1-2020)




STANDARD PARTS

Fig. 38 — Wire Harnesses Group
X o

Ed

i §§ i

4 8 e
TE E E§

¢ B
j

2-100 T17 9020192 (1-2020)



STANDARD PARTS

Fig. 38 - Wire Harnesses Group

£ < Em‘ 3

=
i
5 -
TO: MAIN HARNESS
4- . s o
|E| | | | | WIRE NO. JPOS.
AN-/GRN 1
CAN-/GRN B
[:]ﬁ g 2| CANT/YEL 3
RiE
K g
- 5518~
e -
:
¥}

SECT]ON
TO: SEAT SWITCH
ARNESS
SEAT SW.

AAAAAAA

CAN-3,CAN-: 4’

DETAIL: 19-1,

CAN-1, CAN-2

DETAIL: S8,

Hl:%fm

il e

EVANN NN

g
4 i epae gt E[—

by Q
1

A —

i

- Jpos. |

[WIRE NO.
[99/WHT 1
B

[588/GRY.
[BI6/PNK__[4

|
£\
\<—n€mu 6

PROG. PORT
ABEL11) 2
PROG. PORT  [70/TAN _[3

PO
WIRE
[36/BLU
13N&P/BLK
[OPEN.

[OPEN.

[OPEN

EX

[OPEN
[35/6RN

DETAIL CAN 7
DETAIL CAN 8

3% s [4]
zeéegmegiee -

|

‘ \<—KTAILI 68
b

N

DETAIL 61
DETAIL 17

DETAIL 19-1
DETAIL CAN 1
DETAIL CAN 4

DETAIL 8-2
DETAIL 76
DETAIL CAN 3

VIEW SHOWN:
BACK OF CONNECTOR
AS WIRES ENTER.

DETAIL 68

DETAIL 8-1

T17 9020192 (1-2020) 2-101



STANDARD PARTS

Fig. 38 — Wire Harnesses Group

5
s[ g
° A

.
.

off
HH

2-102 T17 9020192 (1-2020)



STANDARD PARTS

Fig. 38 - Wire Harnesses Group

CANT/YEL |4

8 NVJ 1V 41 71vixa

AVTEY TXMVE 1T TEEv
AVTEE IXV 0L gy on
FTLLOMHL

MAIN HARNESS
NO LABEL

8
= LHOIIQYZH" 18 <

(1) 738V
1HO[IQYEH LHOIY

i @
“#s Lvas saav 1] % L
SSINUVH E] aot
HOLONS 1vaS fOL
T
BESo7] ) |
] 14017 00 “AS 2ivea :13av) SNoTITSo]
HEEE] EENEEEHT +01) 1EEv 117387 HOLIMS 3#vea 101 a3"no3d| N30 HO4|
SSINGVH 02H-03 +0L 1HO1T BHO $0L Lon|  send
ATIAYS
sefneo/a-nva)
SR/ 1T
e NV 30 M3INI 2-8 vix
e Fval
NvO STICOR 1N (0L
)
4
(e
Bot =
ey
— - B3
“AS Ln0 T70H_sTEEv o
HOLIMS LND 7704 0L 5
iy
*ON3 LINONOD 3HL 40 gl .
WO'E NIHLIM Q3LvO01 SILENI © +§ 0L eg!
39 0L 30(7dS SIHL) T
BENVD FL-NVD =D L1703
‘2-e1 :11v130
e ON 1H917aY3H L4371 oL
: (183 0L 01-B5
SSINVH HLN T3d0ud (0L . sy on
Smevt  cone S1LVIE soL
e Z=m|l] HOLITNGY NI SE 110N 2180 oL
. 5 3 S3av1 0N
& T e G5 OE 9 @
¥
ST
2-NvD ‘1-NVD 7
m cloNcOfolC NS
$-NVDE-NVD . 5oz £ H0d, 190 wen
“1-61 :71v13a £ 28 L [N] < 1804 *80Hd 101 <
. 8L 1vi3a -~ T
2-61 ‘L1 :1v13A N S0d
tsz1 N S:s!
T :
(o] - 19 #1vida 9 :71vida 89 :7Ivida
WW-V. NOILO3S A~ y y
228 =1 FE—f =X — t—=F {——=F ==
T
e e Fe T T 5
Saove gz o wors A o A G [ e S N
7 % ) L Twow oL
tor e
<s30va E 3 38V ON (ava) sot st *H3IINT SIHIM SV
1108 N HoHS 440085 ONNOSR 1-8 11v13a HOLO3NNOD 40 XaVi
tei E - e@ INMOHS M3I[A
N
aa— . .
C10) commun 55305 o1 : (DevA Lz Lz
“80 NO1L03S 2 3ovd 335 =, SSIUVH 43NS 0L

THOLOVINGD TH ONV
IO GMOS 101

J[NEe/o501]
[ shwo/varT]
] WCIYER
[0 CLISOd] ToN SHTA]

N N v
2 2 Sl on BTl arm
9] z L B
&8 oL
bod 81| ] . . grgifreL
182 ezl rez
i Boe el . SR oNIMFALS WaNOd 1 13EVA

ONITYIALS HAN0d 0L

Ju il 000l ill eee
[e)le] [efe]  [o] [elfo] [e][e] [e]le] [¢]

£ A

I A SOt TIvisa L Vi 9 7Ivixa

B

T
TSod] o zui| [FSod S04

381 on
I NNgD
-2 -2 s-m a0
Snaon 08 =01 FNoon 02k 0L VY o : (1)73av #1173 T 25ava ()75 #S WD 1045 s o hs ro1n
&'a0 o1 a0 o1 580 L p : :
37NdOW 0ZH (0L 1-89 oL "MS NV3TO 10dS :0L *MS ONVM AVHdS :0L “MS LHIIT 101
-5 s-: v z-:0
11 %58 = =l e
3INCON dNYILd 02H 8-80 0L ¥-89 0L 2-83 0L HILIMS A3H/0OMd4 :0L

2-103

T17 9020192 (1-2020)




STANDARD PARTS

Fig. 38 - Wire Harnesses Group

8.8

OINVJ TIVI30 BNVD T1Vi3a

TN 2/1 VL O3H TEEv
1v073 N4 271 SNVL T3 foL

Sa/dET

1017

28V

4SSV 1HAIT 0L

teel
ot

14 Nv4 aVA T3aVT
T# Nvd OvA 0L

[ =ares]
1 veoses] T3V oN
[=oal o =] ONnowo 911VAS TNV 0L

=

tavz)
5

teroz)
=S

SEsET]

T
TS0

EEEI |

ONMOHS 1 1V1S

73V ON

‘1ov 3393305 738V
¥OLVNLOV 3393305 £0L

TS04] TON_ 1A

02ZH NIVA (1)738v1
INTVA_OZH NIVW :0L

annd oS 301 s3Eva
dnnd "0S 3A1S oL

NNd 0ZH-03 :T3avT
Nnd 0zH-03 0L

-0 HOLIQYEVD :73av
T-0 HOLTOVevd 0L

VA 3ais
TIWVA 3a1S

ShILves
THyeah e vas)

TAILISO
3N LTS0S Nv /o)

"S0d[oN FTN

tee

o1
dnnd ©130 :73avT
SNnd 130 ol

*1ov 8nuas sTEev
HOLVNLOV @nids s0L teyz)

[ 2] sno/z2]
[ ] x=o/82]
[—Soa] on Seim]

““““““““
N T o Tl
I R ESBREHE ERCEEE
[ =iovs] [ HIva: 1Si7aes]
SO ON I8Tw] [ "SOJ|ON S9TM] [=R48 |

|
|
|
i
|
|
|
|
|
|
|
1
|
|
JANd ONVA 38V 2-0 3001 T3EV] W
|
|
|
i
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|

&2l

2-0 HDLIOVAVO +T3av
2-0 HOLI9vdvD 0L

ENIVEE
1L¥o3N e/ vaot
IAILISO
N Aviag]| =Asavor

SOd| ON JoIR

tees
SENVAOVA =38V T ool laviliC T — — — — — — - - N - ——————————————————|4 oot
PN
g . 01 aw 25 Tiviza
. | =
|
— I |
T3av7 oy !
oNnoHe 37 iv1S BNv4 0L .
e ||
B
- AR I N
NVD AHL3INIT3IL 3av [T SA/ TNVl | tees +01 °05 7(v1l3a
St P o e !
T4 SRV 05 igav) |
1ol NG L D50 eoL g9
o s I
, ; | 30vd O
oI =" (®) N=————e——f—go———————————————————o——————————————————————————————— A e T T F——f-—J—————f————-———-t-———————— G iNoS
g 185! osit o2 2! Womeke V-V, NOILJ3S
ooT &L
“NVH QYA AMO TEEVT
(o83 ¥8 T1viid €S Tvl3d SSINHYH JVA AHO "Ld0 0L
.
5 e
B
k “NavH Gnuos 3018 +EBYT T
mﬁmmd_ﬂwmmno SS3NGVH 8NHOS 3015 0L ~S0d

SNVD VIS0

annd 53
aHnd 53 0L

034 T4 0INv

RECal

HOSNIS YNVL'T0S 3@Vl
HOSNZS OV oS 0L

T7Ld 01NV to3W :TEEvT

oL

T4 oLy *I0S

3av

0S4 OINY 0L

SnE NvD TInoow
0@N0D *LdO 0L

INYD
“eNvD IviIa

TN ©°+@ QIHOLINS : (117T3avT
TN @ +8 ‘U3HILINS 0L

SLHO(T dIINSTdd :13AV]
SLHOIT dFINSd 0L

‘1 3ovd 101V
NOILYOOT LNONV3HD
SSINVH NIYA NIVN 0L

z TIviza

602

*s30vd HioE
NO NHOHS,

FETT NV
8 ‘L2

te-a1
ez

HOLOVINDD NIVA 2 (1)738v1
(00 TW HOLOVINOD :DL

=

AT
(5 NSRS
FINAON ENHOS

Erarer]
[ nmozs-vol

REIVEENTR]
[ on =ani]

JINCOA ENEOS 0L

T17 9020192 (1-2020)

2-104



STANDARD PARTS

Fig. 38 - Wire Harnesses Group

o 4 B
il o

:
é@

Al

!

TOs RIGHT SCRUB MOTOR
LABEL (1) 3
RIGHT SCRUB MOTOR

s

] NG
LN gérg 5;.&% E!!!

Slelzl<! 3§§o zjg
MNN @525 & S
Sl x 8 gl

[+
[+

T17 9020192 (1-2020) i



STANDARD PARTS

Fig. 38 - Wire Harnesses Group

356517

Ref. Part No. Serial Number Description Qty.
1 9014994 (0000-0399 ) Harness Kit, Main, Afmkt [T17] 1
2 1076435 (0400-1337 ) Harness, Ele, Main 1
3 1074604 (0400- ) Harness, Ele [Can Adaptor, T17] 1
4 1076655 (1338- ) Harness, Ele, Main [M17/T17] 1
1040868 (1338- ) Capacitor, plug [0.1 Uf, 200V] (With Scrubbing side brush) 1
5 1074103 (0000- ) Harness, Ele, Scrub motors [T17, Ferrite] 1
2-106 T17 9020192 (1-2020)



STANDARD PARTS

Fig. 39 - Label Group

2
3 2
2
a o
= [«] 1 —oﬂl
1 1
1
356511 - CE
Ref. Part No. Serial Number Description Qty.
1 1225469 (0000- ) Label Set, Info/Hzrd Viynl Ce [T17] 1
1 1213434 (0000- ) Label Set, Info/Hzrd Vinyl TJ [T17] (Japan Only) 1
2 1225468 (0000- ) Label Kit, Info/Hzrd Polycarb Ce [T17] 1
2 1213435 (0000- ) Label Kit, Info/Hzrd Polycarbonate TJ [T17] (Japan Only) 1
3 1062813 (0000- ) Label, Logo, 12.3I 4color [Ec-H20] 2
3 1065343 (0000- ) Label, Logo, 05.75I 2color [ES] 2

T17 9020192 (2-2021) 2-107



STANDARD PARTS

2-108 T17 9020192 (3-2019)



OPTIONS

SECTION 3
Contents Page Contents Page
Fig. 1 - Headlight Group ..................... 3-2 Fig. 45 - Battery and Charger Group,
Fig. 2 — Strobe Light and Backup Alarm Kit ... .. 3-4 750AH / 775AH (APAC) ........... 3-90
Fig. 3 — Strobe Light Kit, Overhead Guard ...... 3-6 Fig. 46 — Battery and Charger Group,
Fig. 4 - Overhead Guard Group ............... 3-8 930AH (APAC) ..., 3-92
Fig. 5 - Power Steering Group (0000-0399) ... 3-10 Fig. 47 - Battery and Charger Group, 930AH,
Fig. 6 - Power Steering Group (0400-1606) ... 3-12 Opportunity Charging (APAC) ...... 3-94
Fig. 7 - Power Steering Group (1607- ) .... 3-14 Fig. 48 - Battery Charger Group (EMEA) ...... 3-96
Fig. 8 - Power Steering Wire Harness Group .. 3-16 Fig. 49 - Battery Quick Disconnect Group
Fig. 9 - Ramp Climb Counter Weight Group ... 3-19 (1200- ) 3-97
Fig. 10 — Scrubbing Side Brush Lift Group ... .. 3-20 Fig. 50 — Pressure Washer Wand and Cover
Fig. 11 — Scrubbing Side Brush Motor and Group (1200- ) 3-98
Squeegee Group ................. 3-22 Fig. 51 - Pressure Washer Solution Supply
Fig. 12 - Scrubbing Side Brush Mount Group .. 3-24 Group (1200- ) 3-100
Fig. 13 — Scrubbing Side Brush Solution Fig. 52 - Pressure Washer Motor and Pump
Supply Group ... 3-26 Group (1200- ) e 3-102
Fig. 14 - Scrubbing Side Brush Electrical Group 3-28 Fig. 53 — Pressure Washer Electrical Group
Fig. 15 - Scrubbing Side Brush Wire (1200- ) 3-104
Harness Group ................... 3-30 Fig. 54 — Pressure Washer Electrical Wire
Fig. 16 - Sweeping Side Brush Drive Motor Harness Group (1200- ) I 3-105
Group, RightSide . ................ 3-32 Fig. 55 — Dry Vacuum Wand Group
Fig. 17 - Sweeping Side Brush Lift Group, (1338- ) 3-106
RightSide ....................... 3-34 Fig. 56 — Dry Vacuum Rear Cover and Hinge
Fig. 18 - Sweeping Side Brush Drive Motor Group (1338- ) 3-108
Group, LeftSide .................. 3-36 Fig. 57 - Dry Vacuum Fan and Housing Group
Fig. 19 - Sweeping Side Brush Lift Group, (1338- ) 3-110
LeftSide ..............ooiit 3-38 Fig. 58 — Dry Vacuum Debris Tray and Filter
Fig. 20 - Sweeping Side Brush Electrical Group 3-40 Group (1338- ) 3-112
Fig. 21 - Sweeping Side Brush Wire Harness Fig. 59 - Dry Vacuum Nozzle Holder Group
Group ..o 3-42 (1338- ) 3-114
Fig. 22 - Pre-Sweep Hopper Cover Group .... 3-44 Fig. 60 — Dry Vacuum Wire Harness Group
Fig. 23 - Pre-Sweep Hopper and Vacuum (1338- ) 3-116
FanGroup ............ccoiiiiin. 3-46 Fig. 61 - Spotlight Kit, Blue ................. 3-118
Fig. 24 - Pre-Sweep Brush Drive Group ...... 3-48 Fig. 62 - Documentation Group (Online Only) . 3-120
Fig. 25 - Pre-Sweep Brush Idler Group ....... 3-50
Fig. 26 - Pre-Sweep Side Brush Group ....... 3-52
Fig. 27 - Pre-Sweep Electrical Group ......... 3-54
Fig. 28 - Pre-Sweep Wire Harnesses Group ... 3-56
Fig.29 - Auto Fill Group .................... 3-60
Fig. 30 - ES Auto FillGroup . ................ 3-62
Fig. 31 —ESPump Group ................... 3-64
Fig. 32 - ES / Detergent Metering / Severe
Environment Group ............... 3-66
Fig. 33 - ec-H20 Solution Pump Group ....... 3-68
Fig. 34 — ec—H20 solution Supply Group,
SideBrush ....................... 3-70
Fig. 35 - ec—-H20 Wire Harness Group ........ 3-72
Fig. 36 - Spray Nozzle Group ................ 3-74
Fig. 37 - Vacuum Wand Kit .................. 3-76
Fig. 38 - Squeegee Guard Group ............ 3-78
Fig. 39 - Positive Drain Group . .............. 3-80
Fig. 40 - Telemetry Group ................... 3-82
Fig. 41 - Battery Slide Out Group ............ 3-84
Fig. 42 - Battery Group (EMEA) .............. 3-86
Fig. 43 - Battery and Charger Group, 775AH,
Opportunity Charging (EMEA) . ..... 3-87
Fig. 44 - Battery and Charger Group,
510AH / 625AH (APAC) ........... 3-88

T17 9020192 (12-2022)

3-1




OPTIONS

Fig. 1 - Headlight Group

3-2

T17 9020192 (4-2016)



OPTIONS

s
(1]
o

Part No.
377084
1064188
1064184
1202870
1202892
140825
9008182
06920

oO~NO O~ WN =

Serial Number
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-

Py

Fig. 1 - Headlight Group

Description

Switch, Rocker, Prgrsv

Circuitbreaker, 15.0a, Resetable
Circuitbreaker, 02.5a, Resetable

Bezel, Headlight, Lh [W/Inserts]

Bezel, Headlight, Rh [W/Inserts]

Screw, Pan, Phl, 06 X 0.50, Fmg/Ab, Blk
Light Assy, Pre-Sweep, Afmkt

Screw, Pan, Phl, M3 X 0.50 X 10, 4.8

~— N N N N N~ S~ ~—

356490

Qty.

OO = =4 a4 a

T17 9020192 (5-2014)

3-3




OPTIONS

17

Fig. 2 - Strobe Light and Backup Alarm Kit

3-4

T17 9020192 (4-2016)



OPTIONS

356501 - CE
Fig. 2 - Strobe Light and Backup Alarm Kit
Ref. Part No. Serial Number Description Qty.
v 9020109 (0000- ) Light Kit, Strobe, Module CI [T17] 1
A 1 1075296 (0000- ) Light, Flsh, 12Vdc, Amb, Rwk 1
A 2 1059938 (0000- ) Base, Module, Light 1
A 3 1063263 (0000- ) Gasket, Base, Module 1
A 4 1058694 (0000- ) Alarm, Backup, 12-48vdc, Adj 1
A 5 130041 (0000- ) Tie, Cable, Nyl, 11.51 .19w 1
A 6 19315 (0000- ) Screw, Hex, .25-20 X 0.50, G5 1
A 7 32483 (0000- ) Washer, Flat, 0.25, Sae 1
A 8 1064184 (0000- ) Circuitbreaker, 02.5a, Resetable 2
A 9 49266 (0000- ) Tie, Cable, Nyl, 07.31 .19w 1.8 Max D 1
A 10 1056979 (0000- ) Harness, Wire, Alarm / Light [T16] 1
A 11 48258 (0000- ) Sleeve, WI, Flex, .231d 1
A 12 1064188 (0000- ) Circuitbreaker, 15.0a, Resetable 1
A 13 1020341 (0000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 2
A 14 06933 (0000- ) Screw, Pan, Phl, M5 X 0.80 X 16, 4.8 2
A 15 19066 (0000- ) Washer, Flat, 0.25b 0.56d .05, PI, 10 2
A 16 06549 (0000- ) Nut, Hex, Lock, M5 X 0.80, NI 2
A 17 377084 (0000- ) Switch, Rocker, Prgrsv 1
A 18 1062106 (0000- ) Cover, Module, Light 1
A 19 1059342 (0000- ) Light Assy, Led 1
A 20 222267 (0000- ) Screw, Pan, Phl, 06-20 X 0.50, Fmg/Ab 6
A 21 398526 (0000- ) Relay, 36Vdc, 005A, Spdt No [Greenwich] 1
A 22 1064191 (0000- ) Boot, Circuitbreaker 1
A 23 10632-18 (0000- ) Grommet, Rbr, 0.691d, F/1.0H, .25 Matl 1
T17 9020192 (5-2019) 3-5




OPTIONS

Fig. 3 - Strobe Light Kit, Overhead Guard

3-6

T17 9020192 (4-2016)



OPTIONS

Fig. 3 — Strobe Light Kit, Overhead Guard

356502

Ref. Part No. Serial Number Description Qty.
v 9020107 (0000- ) Light Kit, Strobe, Ohg, Ci [T17] 1
A 1 1075296 (0000- ) Light, Flsh, 12Vdc, Amb, Rwk 1
A 2 06933 (0000- ) Screw, Pan, Phl, M5 X 0.80 X 16, 4.8 2
A 3 19066 (0000- ) Washer, Flat, 0.25b 0.56d .05, PI, 10 2
A 4 06549 (0000- ) Nut, Hex, Lock, M5 X 0.80, NI 2
A 5 1039392 (0000- ) Guard, Light, Revl / Strobe 1
A 6 74455 (0000- ) Screw, Hex, M6 X 1.00 X 12, Fmg 2
A 7 32490 (0000- ) Washer, Flat, 0.25, Std 2
A 8 10632-2 (0000- ) Grommet, Rbr, 0.62id, F/0.9h, .12 Matl 1
A 9 1069746 (0000- ) Harness, Ele, Ohg [T12] 1
A 10 130773 (0000- ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 3
A 11 1071085 (0000- ) Clip, Tie, 0.25d, Plstc 3
A 12 1064184 (0000- ) Circuitbreaker, 02.5a, Resetable 2
A 13 1064188 (0000- ) Circuitbreaker, 15a, Resetable 1
A 14 377084 (0000- ) Switch, Rocker, Prgrsv 1
T17 9020192 (2-2018) 3-7




OPTIONS

Fig. 4 - Overhead Guard Group

FRONT

3-8 T17 9020192 (5-2019)



OPTIONS

356491

Fig. 4 - Overhead Guard Group

Ref. Part No. Serial Number Description Qty.
1 1204974 (0000-1199 ) Tube WiIdt, Ohg, Rh 1
1 1239312 (1200- ) Tube WiIdt, Ohg, Rh 1
2 1204926 (0000-1199 ) Tube WiIdt, Ohg, Lh 1
2 1239309 (1200- ) Tube WiIdt, Ohg, Lh 1
3 12273 (0000- ) Screw, Hex, M8 X 1.25 X 20, NI, Ss 10
4 1017218 (0000- ) Washer, Flat, 0.32B 1.00D .12, Ss 8
5 1208128 (0000- ) Tube, Ohg, Middle, Rear 1
6 49826 (0000- ) Screw, Hex, M8 X 1.25 X 16, NI, Ss 6
7 39349 (0000- ) Washer, Flat, 0.31, Sae 4
8 1207444 (0000- ) Tube WiIdt, Front 1
9 1207725 (0000- ) Tube WiIdt, Guard, Lh, Front 1

10 03192 (0000- ) Screw, Hex, M10 X 1.50 X 30, 8.8 4
11 01686 (0000- ) Washer, Flat, 0.44b 1.00d .08, Ss 20
12 41430 (0000- ) Nut, Hex, Lock, M10 X 1.5, NI 10
13 01685 (0000- ) Washer, Flat, 0.38b 0.88d .08, Ss 4
14 1060103 (0000- ) Screw, Pan, Phl, 08-16 X 1.13, F/ Plstc 4
15 1204972 (0000- ) Guard Widt, Top, Ohg 1
16 03193 (0000- ) Screw, Hex, M10 X1.50 X 90, 8.8 6
17 1209915 (0000- ) Bracket Widt, Mtg, Ohg 1
18 1208710 (0000- ) Cover, Ohg, Trim, Rh 1
19 1208714 (0000- ) Cover, Ohg, Trim, Lh 1
20 9013794 (0000-1199 ) Kit, Replmt, Cover, Battery, OHG, Ce 1
20 9013795 (0000-1199 ) Kit, Replmt, Cover, Battery, OHG, JP 1
20 9018982 (1200- ) Cover, Battery, Ohg [T/M17] 1

T17 9020192 (2-2021) 3-9



OPTIONS

Fig. 5 - Power Steering Group (0000-0399)

T17 9020192 (4-2016)

3-10



OPTIONS

s
(1]
o

Part No.
1208122
1205262
1020341
1204306
1209652
1208907
24265

01683

1064188
1052126

OCOWONOU A WN =

—

Fig. 5 - Power Steering Group (0000-0399)

Serial Number
0000-3999
0000-3999
0000-3999

0000-3999

(
(
(
(
(oooo -3999
(
(
(
(
(0000-3999

~— N ' ~—

Description

Shaft, Steering, Power, Upper
Bracket, Mtg, Steering

Screw, Hex, M8 X 1.25 X 20, Ss, Sems
Motor Assy, Steering, Power, 12v
Shaft, Steering, Power, Lower
Controller, Steering, 36v

Screw, Pan, Phl, M4 X 0.70 X 16, Ss
Washer, Flat, 10, Ss

Circuitbreaker, 15.0a, Resetable
Inductor, 12.7Mm [156 Imp At 25Mhz]

356489

Qty.

1
1
4
1
1
1
3
3
1
1

T17 9020192 (4-2016)

3-11




OPTIONS

Fig. 6 - Power Steering Group (0400-1606)

FRONT

m\ N
v_@ e (=

IR

T17 9020192 (10-2021)

3-12



OPTIONS

Fig. 6 - Power Steering Group (0400-1606)

356489

Ref. Part No. Serial Number Description Qty.
1 32491 (0400-1606 ) Washer, Flat, 0.31, Std 4
2 16931 (0400-1606 ) Screw, Hex, M8 X 1.25 X 20, 8.8 2
3 08709 (0400-1606 ) Nut, Hex, Lock, M8 X 1.25, NI 5
4 223065 (0400-1606 ) Bearing, Fing, 2hole, 0.75b [Nyl] 1
5 39349 (0400-1606 ) Washer, Flat, 0.31, Sae 4
6 1224777 (0400-1606 ) Shaft, Steering, Power, Upper (Only used with old Power 1
Steering Motors)
7 1214737 (0400-1606 ) Bracket, Brg, Steering (Only used with old Power Steering 1
Motors)
8 1020341 (0400-1606 ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 7
9 1214622 (0400-1606 ) Bracket, Sppt, Motor 1
v 10 9018436 (0400-1606 ) Kit, Field Install, Power Steering 1
A 11 12274 (0400-1606 ) Screw, Hex, M6 X 1.00 X 20, 8.8, NI 4
A 12 32483 (0400-1606 ) Washer, Flat, 0.25, Sae 4
A 1008142 (0400-1606 ) Switch, Snap, 25a Spdt 1
13 1224776 (0400-1606 ) Shaft, Steering, Power, Lower 1
v 14 9018436 (0400-1606 ) Kit, Field Install, Power Steering 1
A 15 06927 (0400-1606 ) Screw, Pan, Phl, M4 X 0.70 X 16, 4.8 2
A 1008142 (0400-1606 ) Switch, Snap, 25a Spdt 1
T17 9020192 (10-2021) 3-13




OPTIONS

Fig. 7 - Power Steering Group (1607-

)

3-14

T17 9020192 (10-2021)



OPTIONS

Ref. Part No.
v 1 9021687
06927
A 1008142
3 08709
4 223065
5 39349
6 1239800
7
8

4
\S}

1249795

1020341
9 1214622
10 9021686
11 12274
12 32483

1008142
13 1224776
14 16931

> > > J

Fig. 6 - Power Steering Group (1607- )

Serial Number
(1607-
(1607-
(1607-
(1607-
(1607-
(1607-
(1607-
(1607-
(1607-
(1607-
(1607-
(1607-
(1607-
(1607-
(1607-
(1607-

~— O e N e N N e S N N N S S N

Description

Kit, Controller, Steer Motor, Ci [M17]
Screw, Pan, Phl, M4 X 0.70 X 16, 4.8
Switch, Snap, 25a Spdt

Nut, Hex, Lock, M8 X 1.25, NI
Bearing, FIng, 2hole, 0.75b [Nyl]
Washer, Flat, 0.31, Sae

Shaft, Steering, Power, Upper
Bracket, Shaft Bearing, Steering
Screw, Hex, M8 X 1.25 X 20, Ss, Sems
Bracket, Sppt, Motor

Kit, Steering Motor, Ci [M17/T17]
Screw, Hex, M6 X 1.00 X 20, 8.8, NI
Washer, Flat, 0.25, Sae

Switch, Snap, 25a Spdt

Shaft, Steering, Power, Lower
Screw, Hex, M8 X 1.25 X 20, 8.8

356489

Qty.

N = = DD A = = DN a0l =DN =

T17 9020192 (10-2021)

3-15




Fig. 8 - Power Steering Wire Harness Group

OPTIONS

S713dv71 ON
dWVTT DT1LSONOV IO

4]

E] A1g/e
S| LHM/B1
v| dNd/L
E| VHO/Et
Z 4
1 4
=]

@_

NH9/95:
NHO/ VS
“ON 341

WGPl 11V13A

[B°E1 NOILISO

ONIH33LS Y3IMOd 7138V
n|/ 3INAOWN ONTH33LS °3IMOd 0L
&

. o (6711 re"11
05 0os
SIr-g2 = (1)1713av1
S1-93 0L
(E)
[6°€1
oo1
elele)
- - |

S713gv1 ON
SNId J11SONOVIa

0]@

H3TTI0HLINOD @ -8 57138Vl
H3ITTIOHLINOD S114N0 LV -9

T17 9020192 (5-2014)

3-16



OPTIONS

Q.
=]
(o]
= Sion 33s] __o1] _1-irmre
(] SioN 33s| o1 BTN
Sion 33s| o1 TS
» Sion 33s| o1 “ond
& Sion 33s| o1 -ne
Sion 33s| o1 ~a3u
[ SION 335 © LM
c SION 335 na/zn
= SioN 335 NEo/ TH
(1] E ! SION 335 Yi8/-8
- SION 335 a3u/+9
s o R T BT g
Bla &
W 1 [v]
o ————————————————————————————=——p-=——————————=———————p=————————————————————————————=————=——===
c ]
— |
= G
|
3 | —1 (3]
- “ SSINMVH NIV NO LHH/BT 0L & (1)73GV1
()] (3} | SSANYVH NIVA *LHW/6T :0L
~
an
o ¥3000N3 t (1)73EV7 [] [] (]
| IN 2N -9 +9 H3Q0ONS 0L © © ®
© v] [v] [v] [V] (e] [g] (2]
=) Sien
- HOLOWITN  tNHO/TW SHIM
= g oe/sa Ik ¥3TIOHINOD @ -@ f(1)713av]
[T +@ 10Ry/+@ A + HOLON:ZW _iola/en ik Y3 TIOHINGO SILMNO LV -8
HTIRE o
oINS ONI¥33LS Y3Mod OL

3-17

T17 9020192 (2-2021)




OPTIONS

Ref. Part No.
1 1073062
2 1060276
3 1074598

Fig. 8 - Power Steering Wire Harness Group

Serial Number
(0000-0399
(0000-

(0400-

)

Description

Harness, Ele [Power Steering, T17]
Inductor, 36.2 Mml, Rnd [Ferrite 1-300Hz]
Harness, Ele [Steering, M17/T17]

Qty.

—_ .

3-18

T17 9020192 (2-2021)



OPTIONS

s
1]
o

Part No.
1213680
1212747
16930
32492
09010
1052962
1206367
1017218

oONO O~ WN =

Fig. 9 - Ramp Climb Counter Weight Group

Serial Number
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-

~— N N N N~ N S~ ~—

Description

Weight, Counter, Casting, 250Lb, Painted
Channel Widt, Bumper, Ballast

Screw, Hex, M10 X 1.50 X 50, 8.8
Washer, Flat, 0.38, Std

Screw, Hex, M8 X 1.25 X 25, Ss

Wheel, 05.0d 2.00w 0.75b, Gray, W/ Bshg
Pin, Hitch, .750d X 7.00I, PI

Washer, flat, 0.32B 1.00D .12, Ss

356512

Qty.

AMNDOPL,DD2

T17 9020192 (12-2016)

3-19




OPTIONS

Fig. 10 - Scrubbing Side Brush Lift Group

3-20 T17 9020192 (5-2014)



OPTIONS

s
(1]
o

Part No.
9020268
1054662
1206723
1017218
386299
1201500
33930
01684
9 1206722
10 29584
11 44906
12 01686
13 1206422
14 1206602
15 1054662
16 69998
17 08713
18 09011
19 1017218
20 1207656
21 59658
22 9011054
23 1201101
54618
25 39308
26 08713
27 12309
28 1200634
29 9020248
30 54618
29 9014996
30 54618
31 1210581
32 386299
33 1011719
34 08713
35 1031413
v 36 9020249
A 37 1054662
38 1210807
39 09011
40 1017218
41 1207656
42 09010
43 1209678
44 1210312
45 9010938
46 763064
05686
48 08714
49 01686

oO~NO O~ WN =

> > > > J
N
N

> 1>

> > > J
N
N

Fig. 10 - Scrubbing Side Brush Lift Group

Serial Number
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-

N e v e e v e e v v e e v e v v v e v v e e n v e n e e e e e S n e e N e e S N e S N N S S S

Description

Pivot Arm Kit, Act, Sba, Afmkt [T17]
Bushing, Fing, 0.50b 0.59d 0.25I
Sleeve, P/M, 0.32b 0.50d 3.03|
Washer, Flat, 0.32b 1.00d .12, Ss
Screw, Hex, M8 X 1.25 X 100, Ss
Actuator, 36vdc, 2.75strk, 450lb
Screw, Hex, M6 X 1.00 X 40, Ss
Washer, Flat, 0.27b 0.69d .05, Ss
Sleeve, P/M, 0.25b 0.38d 0.8l

Pin, Clevis, 0.37d X 2.00I

Pin, Cotter, Hair, 0.38d .093 Wir
Washer, Flat, 0.44b 1.00d .08, Ss
Arm, Spring, Tensioner

Arm WiIdt, Spring, Tension

Bushing, Fing, 0.50b 0.59d 0.25I
Bolt, Eye, M8 X 1.25 X 030mm, 08.00 Eye
Nut, Hex, Lock, M8 X 1.25, NI, Ss
Screw, Hex, M8 X 1.25 X 30, Ss
Washer, Flat, 0.32b 1.00d .12, Ss
Sleeve, P/M, 0.32b 0.50d 0.4l [430ss]
Screw, Hex, M8 X 1.25 X 35, NI, Ss
Pivot Arm Kit, Sba, Afmkt [T12]
Bushing, Fing, 1.75b 1.94d 1.50I
Bushing, Fing, 1.00b 1.13d 1.00l
Screw, Soc, M8 X 1.25 X 25, 12.9
Nut, Hex, Lock, M8 X 1.25, NI, Ss
Screw, Hex, M12 X 1.75 X 30, Ss
Washer, Flat, 0.48b 2.50d .12, Ss
Channel Assy, Lift, Sba, Afmkt [T17]
Bushing, Fing, 1.00b 1.13d 1.00I
Channel Assy, Lift, Sba, Afmkt [T17]
Bushing, Fing, 1.00b 1.13d 1.00l
Pin, Pivot, Sba

Screw, Hex, M8 X 1.25 X 100, Ss
Washer, Flat, 0.33b 1.38d .08, Ss
Nut, Hex, Lock, M8 X 1.25, NI, Ss
Spring, Extn, 1.680d 0.20wir 07.5I
Link Kit, Upper, Sba, Afmkt [T17]
Bushing, Fing, 0.50b 0.59d 0.25I
Wire, Tie [W/.25” Fir Tree Clip]
Screw, Hex, M8 X 1.25 X 30, Ss
Washer, Flat, 0.32b 1.00d .12, Ss
Sleeve, P/M, 0.32b 0.50d 0.4l [430ss]
Screw, Hex, M8 X 1.25 X 25, Ss
Pin, Pivot, Sba

Screw, Hex, M8 X 1.25 X 120, Ss
Spring Assy, Replmt, Afmkt [T12]
Nut, Hex, Jam, M10 X 1.5, [Din439]
Rod-End, M10 X 1.5rh Fem M10 X 1.5stud
Nut, Hex, Lock, M10 X 1.5, NI, Ss
Washer, Flat, 0.44b 1.00d .08, Ss

356474

Qty.

[N T ) T 1 T @ T S S A 1N T o T S S | R N A | I S N S B S L I A s e e A e T T O o O T 1 T 1 T 1 T @ T S e e e e e e e A\ Y

T17 9020192 (5-2019)

3-21




OPTIONS

Fig. 11 - Scrubbing Side Brush Motor and Squeegee Group

3-22 T17 9020192 (4-2016)



OPTIONS

356472
Fig. 11 — Scrubbing Side Brush Motor and Squeegee Group

Ref. Part No. Serial Number Description Qty.
1 1205307 (0000- ) Bracket WIdt, Deck 1
2 09011 (0000- ) Screw, Hex, M8 X 1.25 X 30, Ss 1
3 80409 (0000- ) Sleeve, P/M, 0.34b 0.63d 0.6l, Bnz 1
4 363162 (0000- )  Wheel, 04.0d 0.89w 0.64b 1
5 222505 (0000- ) Screw, Hex, M8 X 1.25 X 45, Ss 1
6 1017218 (0000- ) Washer, Flat, 0.32b 1.00d .12, Ss 1
7 363301 (0000- ) Sleeve, P/M, 0.34b 0.63d 1.2I, Bnz 1
8 1206475 (0000- ) Motor, Ele, 36 Vdc, 350 Rpm 1.25 Hp Gear 1
9 1207718 (0000-0399 ) Plate, Sppt (Replaced by 9014344) 1
10 11329 (0000-0399 ) Screw, Hex, M6 X 1.00 X 16, NI, Ss 4
11 01684 (0000-0399 ) Washer, Flat, 0.27b 0.69d .05, Ss 4
12 00928 (0000- ) Key, Sq, 0.25 X 0.25, 1.00l 1
13 377364 (0000- ) Hub, Drive, Brush, Disk, 0.75b [61] 1
14 12273 (0000- ) Screw, Hex, M8 X 1.25 X 20, NI, Ss 1
15 01686 (0000- ) Washer, Flat, 0.44b 1.00d .08, Ss 1
16 41186 (0000- ) Washer, Flat, Belleville, .31 1
17 9020217 (0000- ) Cover, Motor, Sba, Afmkt[T17] 1
18 15675 (0000- ) Screw, Hex, M8 X 1.25 X 16, Ss 2
19 01685 (0000- ) Washer, Flat, 0.38b 0.88d .08, Ss 2
v 9020247 (0000- ) Squeegee Assy, Sba, Afmkt [T17] 1
A 20 1206597 (0000- ) Bracket WIdt, Sqge, Sba 1
A 21 1201149 (0000- ) Latch, Compression, Sqge, Sba 1
A 22 1201609 (0000- ) Retainer Widt, Sqge, Sba 1
A 23 1206592 (0000- ) Retainer Widt, Sqge, Sba 1
A 24 1206598 (0000- ) Spacer, Blade 1
A 25 1206589 (0000- ) Blade, Sqge, Sba, Linatex 1
A 26 1206599 (0000- ) Blade, Sqge, Sba, Inner 1
27 1212163 (0000- ) Blade, Sqge, Sba, (Urethane) 1
27 1212210 (0000- ) Blade, Sqge, Sba, (Gum Rubber) 1
28 1212211 (0000- ) Blade, Sqge, Sba, Inner, (Urethane) 1
28 1212212 (0000- ) Blade, Sqge, Sba, Inner, (Gum Rubber) 1
29 26395-1 (0400- ) Clamp, Cable, Stl, 0.56D X 0.38W, 1 Hole 1
30 11635 (0400- ) Screw, hex, M6 X 1.00 X 12, Ss 4
31 01684 (0400- ) Washer, flat, 0.27B 0.69D .05, Ss 3

T17 9020192 (4-2016) 3-23



OPTIONS

Fig. 12 - Scrubbing Side Brush Mount Group

3.24 T17 9020192 (5-2014)



OPTIONS

356473

Fig. 12 - Scrubbing Side Brush Mount Group

Ref. Part No. Serial Number Description Qty.
1 1205299 (0000-0399 ) Cover Widt, Sba 1
1 1222170 (0400- ) Cover WIdt, Sba 1
2 1206805 (0000-0399 ) Bracket WIdt, Skid, Anti-Roll 1
2 1225419 (0400- ) Bracket WIdt, Skid, Anti-Roll 1
3 09010 (0000- ) Screw, Hex, M8 X 1.25 X 25, Ss 6
4 09011 (0000- ) Screw, Hex, M8 X 1.25 X 30, Ss 3
5 1017218 (0000- ) Washer, Flat, 0.32b 1.00d .12, Ss 12
6 1206809 (0000- ) Bracket WIdt, Step, Sba 1
7 1207657 (0000- ) Tread, Non-Skid-Step, 6.3w 12.8l, Sba 1
8 1208021 (0000- ) Door Widt, Mtg, Sba 1
9 363162 (0000- )  Wheel, 04.0d 0.89w 0.64b 1

10 1207866 (0000- ) Pin, Clevis, 0.625d X 1.75I 1
11 55094 (0000- ) Pin, Cotter, Hair, 0.75d .148 Wir 1
12 1071085 (0000- ) Clip, Tie, 0.25d, Plstc 6
13 09740 (0000- ) Screw, Hex, M8 X 1.25 X 20, Ss 2

T17 9020192 (4-2016) 3-25



OPTIONS

Fig. 13 — Scrubbing Side Brush Solution Supply Group

3-26 T17 9020192 (1-2020)



OPTIONS

Fig. 13 - Scrubbing Side Brush Solution Supply Group

356476

Ref. Part No. Serial Number Description Qty.
1 150538 (0000- ) Fitting, Plstc, Str, Bm06/Pm06 1
2 1006400 (0000- ) Hose, Afmkt, Pvc, Brd, 0.38id, 03ft, Cir 1
3 1071085 (0000- ) Clip, Tie, 0.25d, Plstc 3
4 130773 (0000- ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 3
5 43844 (0000- ) Clamp, Hose, Wormdrive, 0.25-0.62d, .31w 4
6 1005630 (0000- ) Fitting, Plstc, E90, Bm06/Pm06, Nyl 1
7 1200328 (0000- ) Pump, Soltn, Ele, 36vdc, 60psi 1
8 43555 (0000- ) Clamp, Hose, Wormdrive, 2.62-3.50d 1
9 1206138 (0000-0399 ) Bracket, Pump 1
9 1221952 (0400- ) Bracket, Pump 1

10 09010 (0000- ) Screw, Hex, M8 X 1.25 X 25, Ss 1
11 32490 (0000- ) Washer, Flat, 0.25, Std 1
12 1208433 (0000- ) Fitting, Plstc, E90, Bm10/Pm06 1
13 1015025 (0000- ) Hose, Afmkt, Pvc, Brd, 0.62id, 02ft, Clir 1
14 63810 (0000- ) Clamp, Hose, Wormdrive, 0.56-1.06d, .56w 3
15 9016496 (0000-0702 ) Valve Kit, Replacement 36V Hi Flow 1
15 1075238 (0703- ) Walve, Water, Solenoid - 36V 1
16 1208434 (0000- ) Bracket, Mount, Sba Valve 1
17 09738 (0000- ) Screw, Hex, M5 X 0.80 X 12, Ss 4
18 07789 (0000- ) Nut, Hex, Fing, M5 X 0.80 4
19 1208432 (0000- ) Manifold, Sba 1
20 20950 (0000- ) Fitting, Plstc, Str, Bm06/Bm06 1
21 1014976 (0000- ) Hose, Afmkt, Pvc, Brd, 0.38id, 08ft, Cir 1
22 9014344 (0000-0399 ) Hose Kit, Brush, Side [T17] 1
23 1227867 (000000- ) Inductor, Ferrite [Split Case, 407@1‘00HZz] 1
T17 9020192 (1-2020) 3-27




OPTIONS

Fig. 14 - Scrubbing Side Brush Electrical Group

3-28 T17 9020192 (12-2016)



OPTIONS

s
(1]
o

Part No.
9020230
06926

1202860
1210399
763114

222809
1210807
383726
1064184
397889

OCOCWON®OU A WN =

—

Fig. 14 - Scrubbing Side Brush Electrical Group

Serial Number
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-

Py

~— O S N N N N~ ~—

Description

Circuit Board Kit, Sba, Afmkt [T17]
Screw, Pan, Phl, M4 X 0.70 X 10, 4.8
Washer, Flat, 0.17b 0.31d .03, Nyl
Stand-Off, Circuitboard [0.25"]

Tie, Cable, 11.3l, 2.75d Max

Tie, Cable, Nyl, 29.81 .30w 9.0 Max D
Wire, Tie [W/.25” Fir Tree Clip]
Circuitbreaker, 35.0a, Resetable
Circuitbreaker, 02.5a, Resetable
Switch, Rocker, Dpst, On / None / On

356475

Qty.

A a a2 WhANON =

T17 9020192 (5-2014)

3-29




OPTIONS

2-83 E-8
+(1)738v] (1)73av]
€-80 :0L

Q @
=1 1681
o -
S
T3V ON
7] aNnods +0L
S
T ©
“HLA EGNHOS LHOTY :(1)713@v7
o HOLON BNH3S LHOTY $0L
= 2 RS . [rere]
£ Trn/e01] Epat
W 2 Nvisot
T oNa/ T
e TS0 TON T
s +OT ANV ET T1IVL3d HOLI3INNOD NId 81
S —
(11} %
(6%
o ool
ko] tbrse (st Terse teel (a0t
008 o0b 006 == P9y
o . . [Treot]
c £ g ]
—_ —onas]
Soc| ToN M)
Ke] -
2
e -3av1 on
[T} e tEvse 3INaon
Got o8l tse oS 3a15 (0L
o
-
[z rwo/cTT
- [ 1] A=9/807
Le)) NOTLT504]"ON 351K
HOLVNLOV 8NHAS 1HO1H 0L m UWnu
ol X 3 NEREVERN]
= Nz
n EEE i RELVATNN
| | 5 =] SC0d] -ON i
= N0 38V ON
R SSINEVH NIVA 101
€] =)
NS 8nH0S_3a1S 2 NoB/ZL]
PRECYal T NII0
NS 8NMOS 301S 0L [F5od oN SOIR

T17 9020192 (5-2014)

3-30



OPTIONS

Fig. 15 - Scrubbing Side Brush Wire Harness Group

Ref. Part No. Serial Number Description Qty.
1 1072999 (0000- ) Harness, Ele [Side Scrub, T17] 1

T17 9020192 (5-2014) 3-31



OPTIONS

Fig. 16 - Sweeping Side Brush Drive Motor Group, Right Side

3-32 T17 9020192 (5-2014)



OPTIONS

356479

Fig. 16 - Sweeping Side Brush Drive Motor Group, Right Side

Ref. Part No. Serial Number Description Qty.
1 1212824 (0000- ) Motor, Ele, 36vdc 0.08hp 0068rpm Gear Rh 1
2 1207139 (0000- ) Bracket Widt, Mtg, Motor, Sba 1
3 11398 (0000- ) Pin, Roll, .250d X 2.00I, .250/.256 1
4 1040467 (0000- ) Screw, Hex, M6 X 1.00 X 20, 9.8, Sems 4
5 1207412 (0000- ) Cover, Sidebrush, Sweeping 1
6 1020341 (0000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 4
7 1017441 (0000- ) Plate, Adapter, Brush 1
8 87419 (0000- ) Brush, Disk, Swp, 19.0d, Pyp 1
9 1017802 (0000- ) Washer, Flat, 0.66b 2.50d .19, Ss 1

10 02942 (0000- ) Pin, Hair, Cotter, 0.62d .120 Wir 1
11 1071085 (0000- ) Clip, Tie, 0.25d, Plstc 1

T17 9020192 (5-2014) 3-33



OPTIONS

Fig. 17 - Sweeping Side Brush Lift Group, Right Side

T17 9020192 (5-2014)

3-34



OPTIONS

356478 - CE
Fig. 17 - Sweeping Side Brush Lift Group, Right Side

Ref. Part No. Serial Number Description Qty.
1 1207330 (0000-0399 ) Housing Widt, Sba, Rh 1
1 1225432 (0400- ) Housing WIdt, Sba, Rh 1
2 1071085 (0000- ) Clip, Tie, 0.25d, Plstc 3
3 369781 (0000- ) Pulley, Cable, 1.5d Nyl 1
4 222460 (0000- ) Sleeve, P/M, 0.32b 0.50d 0.5I [430ss] 1
5 54400 (0000- ) Bracket, Angle, Keeper, Cable 1
6 1205013 (0000- ) Cable, Ss, .09d 10.35| .38eye/M6-1.0 1
7 01685 (0000- ) Washer, Flat, 0.38b 0.88d .08, Ss 10
8 09023 (0000- ) Screw, Hex, M8 X 1.25 X 35, FI, Ss 1
9 08713 (0000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 5
10 1201500 (0000- ) Actuator, 36vdc, 2.75strk, 450lb 1
11 57598 (0000- ) Pin, Clevis, 0.37d X 3.25I 2
12 44906 (0000- ) Pin, Cotter, Hair, 0.38d .093 Wir 2
13 08179 (0000- ) Pin, Cotter, .094 X 1.00 3
14 1204919 (0000-0399 ) Bracket WIdt, Pivot, Sha 1
14 1225423 (0400- ) Bracket WIdt, Pivot, Sba 1
15 09010 (0000- ) Screw, Hex, M8 X 1.25 X 25, Ss 2
16 1204774 (0000- ) Cable, Ss, .09d 7.87I .50eye/.50eye 1
17 222516 (0000- ) Sleeve, P/M, 0.32b 0.50d 0.3I [430ss] 2
18 49924 (0000- ) Pin, Clevis, 0.37d X 6.12 1
19 1209244 (0000- ) Spring, Compr, .980d 2.5l 1
20 386299 (0000- ) Screw, Hex, M8 X 1.25 X 100, Ss 1
21 379829 (0000- ) Washer, Flat, 0.34b 1.50d .12, Stl, PI 1
22 1037346 (0000- ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 3
23 1205016 (0000- ) Lever WIdt, Adj, Sha 1
24 33930 (0000- ) Screw, Hex, M6 X 1.00 X 40, Ss 1
25 01684 (0000- ) Washer, Flat, 0.27b 0.69d .05, Ss 1
26 01847 (0000- )  Wheel, 01.6d 0.72w 0.21b 1
27 08712 (0000- ) Nut, Hex, Lock, M6 X 1.00, NI, Ss 1
28 1208858 (0000- ) Cover, Handle 1
29 81672 (0000- ) Spring, Cmpr, 0.37id X Flat Wir, 1.0l 1
30 33401 (0000- ) Screw, Hex, M8 X 1.25 X 50, FI, Ss 1
31 1017218 (0000- ) Washer, Flat, 0.32b 1.00d .12, Ss 1
32 1204396 (0000- ) Bracket, Arm, Sba 1
33 59672 (0000- ) Pin, Clevis, 0.37d X 4.50I 2
34 15047 (0000- ) Spring, Extn, 0.620d 0.08wir 03.0I 1
35 07785 (0000- ) Nut, Hex, Std, M6 X 1.00, Ss 2

T17 9020192 (5-2019) 3-35



OPTIONS

Fig. 18 - Sweeping Side Brush Drive Motor Group, Left Side

3-36 T17 9020192 (5-2014)



OPTIONS

356481

Fig. 18 - Sweeping Side Brush Drive Motor Group, Left Side

Ref. Part No. Serial Number Description Qty.
1 1212823 (0000- ) Motor, Ele, 36vdc 0.08hp 0068rpm Gear Lh 1
2 1207559 (0000- ) Mount WIdt, Motor, Sba 1
3 11398 (0000- ) Pin, Roll, .250d X 2.00l, .250/.256 1
4 1040467 (0000- ) Screw, Hex, M6 X 1.00 X 20, 9.8, Sems 4
5 1207412 (0000- ) Cover, Sidebrush, Sweeping 1
6 1020341 (0000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 4
7 1017441 (0000- ) Plate, Adapter, Brush 1
8 87419 (0000- ) Brush, Disk, Swp, 19.0d, Pyp 1
9 1017802 (0000- ) Washer, Flat, 0.66b 2.50d .19, Ss 1

10 02942 (0000- ) Pin, Hair, Cotter, 0.62d .120 Wir 1
11 1071085 (0000- ) Clip, Tie, 0.25d, Plstc 1

T17 9020192 (5-2014) 3-37



OPTIONS

Fig. 19 - Sweeping Side Brush Lift Group, Left Side

3-38 T17 9020192 (5-2014)



OPTIONS

356482 - CE
Fig. 19 - Sweeping Side Brush Lift Group, Left Side

Ref. Part No. Serial Number Description Qty.
1 1207554 (0000-0399 ) Housing Widt, Sba, Lh 1
1 1225423 (0400- ) Housing WiIdt, Sba, Lh 1
2 1071085 (0000- ) Clip, Tie, 0.25d, Plstc 3
3 369781 (0000- ) Pulley, Cable, 1.5d Nyl 1
4 222460 (0000- ) Sleeve, P/M, 0.32b 0.50d 0.5I [430ss] 1
5 54400 (0000- ) Bracket, Angle, Keeper, Cable 1
6 1205013 (0000- ) Cable, Ss, .09d 10.35| .38eye/M6-1.0 1
7 01685 (0000- ) Washer, Flat, 0.38b 0.88d .08, Ss 10
8 09023 (0000- ) Screw, Hex, M8 X 1.25 X 35, FI, Ss 1
9 08713 (0000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 5
10 1201500 (0000- ) Actuator, 36vdc, 2.75strk, 450lb 1
11 57598 (0000- ) Pin, Clevis, 0.37d X 3.25I 2
12 44906 (0000- ) Pin, Cotter, Hair, 0.38d .093 Wir 2
13 08179 (0000- ) Pin, Cotter, .094 X 1.00 3
14 1204919 (0000-0399 ) Bracket WIdt, Pivot, Sha 1
14 1225425 (0400- ) Bracket WIdt, Pivot, Sba 1
15 09010 (0000- ) Screw, Hex, M8 X 1.25 X 25, Ss 2
16 1204774 (0000- ) Cable, Ss, .09d 7.87I .50eye/.50eye 1
17 222516 (0000- ) Sleeve, P/M, 0.32b 0.50d 0.3I [430ss] 2
18 49924 (0000- ) Pin, Clevis, 0.37d X 6.12 1
19 1209244 (0000- ) Spring, Compr, .980d 2.5l 1
20 386299 (0000- ) Screw, Hex, M8 X 1.25 X 100, Ss 1
21 379829 (0000- ) Washer, Flat, 0.34b 1.50d .12, Stl, PI 1
22 1037346 (0000- ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 3
23 1205016 (0000- ) Lever WIdt, Adj, Sha 1
24 33930 (0000- ) Screw, Hex, M6 X 1.00 X 40, Ss 1
25 01684 (0000- ) Washer, Flat, 0.27b 0.69d .05, Ss 1
26 01847 (0000- )  Wheel, 01.6d 0.72w 0.21b 1
27 08712 (0000- ) Nut, Hex, Lock, M6 X 1.00, NI, Ss 1
28 1208858 (0000- ) Cover, Handle 1
29 81672 (0000- ) Spring, Cmpr, 0.37id X Flat Wir, 1.0l 1
30 33401 (0000- ) Screw, Hex, M8 X 1.25 X 50, FI, Ss 1
31 1017218 (0000- ) Washer, Flat, 0.32b 1.00d .12, Ss 1
32 1204396 (0000- ) Bracket, Arm, Sba 1
33 59672 (0000- ) Pin, Clevis, 0.37d X 4.50I 2
34 15047 (0000- ) Spring, Extn, 0.620d 0.08wir 03.0I 1
35 07785 (0000- ) Nut, Hex, Std, M6 X 1.00, Ss 2

T17 9020192 (5-2019) 3-39



OPTIONS

Fig. 20 - Sweeping Side Brush Electrical Group

3-40 T17 9020192 (5-2014)



OPTIONS

Fig. 20 - Sweeping Side Brush Electrical Group

356480

Ref. Part No. Serial Number Description Qty.
1 9020229 (0000- ) Circuit Board Kit, H20, Afmkt [T17] 1
2 06926 (0000- ) Screw, Pan, Phl, M4 X 0.70 X 10, 4.8 2
3 1202860 (0000- )  Washer, Flat, 0.17b 0.31d .03, Nyl 2
4 1210399 (0000- ) Stand-Off, Circuitboard [0.25”] 4
5 383723 (0000- ) Circuitbreaker, 20.0a, Resetable 1
6 397889 (0000- ) Switch, Rocker, Dpst, On / None / On 1
T17 9020192 (5-2014) 3-41




Fig. 21 - Sweeping Side Brush Wire Harness Group

OPTIONS

TO: SIDE SWEEP SW.

WIRE NO. |POS. Oheate
OPEN 1 SIDE SWEEP SW.
00/ TAN Z
OPEN El
13C/BLK T
OPEN S "
OPEN 5
P 7
= 5
i ) TO: LEFT SIDE MOTOR
P T LABEL: LEFT SWEEP MTR.
P Z
WIRE NO.JPOS.]
zioenk 1]
72/BRN
TO: SIDE SWEEP
MODULE
NO LABEL
DETAIL 13
WIRE NO. [FOSITION
eoswnt 11 1
TFE NO. [Fos.
Freme T
2/BR 2
[75/0rn |5 TO: LEFT SWEEP ACTUATOR
EZYATSN ) LABEL(1): LEFT SWEEP ACT.
DETAIL 13 [
[Fos.
{ )
: /(\. '
18 PIN CONi
[Wire no. ]
[eceru 111
TEEVENE
~—
WIRE NO.[FOSITION
78/6RY T 1
Ro Cha” EEZZET ER—
T TO: RIGHT SWEEP_ACTUATOR
LABEL(1): RIGHT SWEEP ACT.
©

TO: RIGHT SWEEP MOTOR
LABEL(1): RIGHT SWEEP MTR.

T17 9020192 (5-2014)

3-42



OPTIONS

Fig. 21 - Sweeping Side Brush Wire Harness Group

Ref. Part No. Serial Number Description Qty.
1 1072992 (0000- ) Harness, Ele, [Side Sweep, T17] 1

T17 9020192 (5-2014) 3-43



OPTIONS

Fig. 22 — Pre-Sweep Hopper Cover Group

3-44 T17 9020192 (5-2014)



OPTIONS

356465
Fig. 22 - Pre-Sweep Hopper Cover Group

Ref. Part No. Serial Number Description Qty.
1 1209119 (0000- ) Bracket WIdt, Corner, Rh 1
2 1207119 (0000- ) Bracket, Latch, Rh 1
3 06927 (0000- ) Screw, Pan, Phl, M4 X 0.70 X 16, 4.8 4
4 19065 (0000- ) Washer, Flat, 0.19b 0.44d .05, PI, 08 8
5 1211929 (0000- ) Plate Widt, Nut, M4 2
6 1209140 (0000- ) Bracket WIdt, Corner, Lh 1
7 1207123 (0000- ) Bracket, Latch, Lh 1
8 06927 (0000- ) Screw, Pan, Phl, M4 X 0.70 X 16, 4.8 4
9 02850 (0000- ) Nut, Hex, Lock, M4 X 0.70, NI 4
10 364614 (0000- ) Bumper, Rbr, 1.5d 0.63 0.31h 2
11 33401 (0000- ) Screw, Hex, M8 X 1.25 X 50, FI, Ss 2
12 1017218 (0000- ) Washer, Flat, 0.32b 1.00d .12, Ss 2
13 07786 (0000- ) Nut, Hex, Std, M8 X 1.25, Ss 2
14 07791 (0000- ) Nut, Hex, Fing, M8 X 1.25 2
15 09010 (0000- ) Screw, Hex, M8 X 1.25 X 25, Ss 4
16 01686 (0000- ) Washer, Flat, 0.44b 1.00d .08, Ss 4
v 9020220 (0000- ) Cover, Preswp, Afmkt [T17] 1
A 17 1207151 (0000- ) Cover, Presweep (As Trimmed) [T17] 1
A 18 603268 (0000- ) Hinge, .25pin .07 2.5w 16.0I, PI 1
A 19 1040467 (0000- ) Screw, Hex, M6 X 1.00 X 20, 9.8, Sems 5
A 20 1207041 (0000- ) Bracket, Catch, Cover, Saftey Rod 1
A 21 1020341 (0000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 2
A 22 1058477 (0000- ) Gasket, .75, 03.94w 08.58l, Adh[Nitrile] 1
A 23 1058451 (0000- ) Plate WIdt, Screen, Hppr 1
A 24 1020341 (0000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 4
A 25 1058901 (0000- ) Gasket, Box, Filter 1
A 26 49800 (0000- ) Latch W/ Keeper 2
A 27 49697 (0000- ) Screw, Pan, Phl, M4 X 0.70 X 10, Ss 4
A 28 1036892 (0000- ) Screw, Hex, M6 X 1.00 X 25, 9.8, Sems 4
A 29 1060784 (0000- ) Bracket WIdt, Mtg, Headlight 2
A 30 9008182 (0000- ) Light Assy, Pre—-Sweep, Afmkt 2
A 31 06920 (0000- ) Screw, Pan, Phl, M3 X 0.50 X 10, 4.8 6
A 32 579211 (0000- ) Nut, Hex, Lock, M3 X 0.50, NI, Ss 6
A 33 222267 (0000- ) Screw, Pan, Phl, 06-20 X 0.50, Fmg/Ab 6
A 34 1210807 (0000- ) Wire, Tie [W/.25” Fir Tree Clip] 3
35 09007 (0000- ) Screw, Hex, M6 X 1.00 X 25, Ss 1
36 08708 (0000- ) Nut, Hex, Lock, M6 X 1.00, NI 1
37 01684 (0000- ) Washer, Flat, 0.27b 0.69d .05, Ss 2
38 1208394 (0000- ) Rod WiIdt, Safety, Hopper Cover 1

T17 9020192 (5-2014) 3-45



OPTIONS

Fig. 23 — Pre-Sweep Hopper and Vacuum Fan Group

3-46 T17 9020192 (5-2014)



OPTIONS

AV

SO I S o i S N N o o

> >
> J

> > > >

19

20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40

Part No.
9020219
1207550
9020255
1205547
1205550
09007
01684
08712
1205619
1037354
32491
08709
1023920
06935
41178
06549
23446
06927
02850
19064
9020256
1200149
1206774
10912
391434
01684
81719
1204954
1058695
1020341
09010
01685
1067452
09028
01686
1205593
1205550
1207269
1207484
09007
01684
08712
1205402
12317

Fig. 23 - Pre-Sweep Hopper and Vacuum Fan Group

Serial Number
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-

v e e e e v v N v v e e v e e e v N n e e N n e S n e e N e e S N S S S N S S

Description

Hopper, Preswp, Afmkt [T17]

Hopper, Pre-Sweep, Rm-Cptl, Trimmed
Skirt Kit, Hopper, Preswp, Afmkt [T17]
Skirt, Neo, .06, 04.88w 28.26| 05/SlI
Plate, Retainer, Skirt

Screw, Hex, M6 X 1.00 X 25, Ss
Washer, Flat, 0.27b 0.69d .05, Ss

Nut, Hex, Lock, M6 X 1.00, NI, Ss
Angle, Mtg, Hopper

Screw, Hex, M8 X 1.25 X 30, 9.8, Sems
Washer, Flat, 0.31, Std

Nut, Hex, Lock, M8 X 1.25, NI

Handle, Door

Screw, Pan, Phl, M5 X 0.80 X 25, 4.8
Washer, Flat, 0.25, Fendr

Nut, Hex, Lock, M5 X 0.80, NI

Clip, Grip, Finger, 0.31-0.75d, Nk PI
Screw, Pan, Phl, M4 X 0.70 X 16, 4.8
Nut, Hex, Lock, M4 X 0.70, NI

Washer, Flat, 0.16b 0.38d .05, PI, 06
Vac Fan Kit, W/Seal [T17]

Fan, Vacuum, 6.6d, 036vdc, 1 Stage [Bpt]
Brush Kit, Motor, Fan

Seal, Rbr, Clsd, 0.375, 5.0d 2.5h
Screw, Hex, M6 X 1.00 X 80, Ss
Washer, Flat, 0.27b 0.69d .05, Ss
Tube, 0.38id 0.500d 02.2I, Stl, PI
Filterbox WIidt, Presweep

Gasket, .75, 03.94w 04.92I, Adh[Nitrile]
Screw, Hex, M8 X 1.25 X 20, Ss, Sems
Screw, Hex, M8 X 1.25 X 25, Ss
Washer, Flat, 0.38b 0.88d .08, Ss

Bag, Vacuum, Paper [1pick=1pkg(=10pc)]
Screw, Hex, M10 X 1.50 X 25, Ss
Washer, Flat, 0.44b 1.00d .08, Ss
Bracket WIidt, Mount

Plate, Retainer, Skirt

Skirt, Neo, .19, 03.62w 28.12| 05/SI
Skirt, Neo, .06, 03.62w 28.12| 05/SI
Screw, Hex, M6 X 1.00 X 25, Ss
Washer, Flat, 0.27b 0.69d .05, Ss

Nut, Hex, Lock, M6 X 1.00, NI, Ss
Frame WiIdt, Brush, Pre-Sweep

Screw, Hex, M10 X 1.50 X 30, Ss

356466

Qty.

Ol =4 =4 —a a

—_
o

A2 0000 =2 =2 =2 DNDNOPLP=2NDNNON-2A22000—-A =2 22NN =22 DdDDBDBNODPAPANODO

T17 9020192 (12-2016)

3-47




OPTIONS

Fig. 24 - Pre-Sweep Brush Drive Group

3-48 T17 9020192 (5-2014)



OPTIONS

356467
Fig. 24 - Pre-Sweep Brush Drive Group

Ref. Part No. Serial Number Description Qty.
1 1205565 (0000- ) Arm WiIdt, Brush 1
2 381502 (0000- ) Bearing, Split, 1.00b 6
3 382224 (0000- ) Plate, Sppt 3
4 09767 (0000- ) Screw, Hex, M8 X 1.25 X 70, Ss 6
5 32491 (0000- ) Washer, Flat, 0.31, Std 12
6 08713 (0000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 6
7 07786 (0000- ) Nut, Hex, Std, M8 X 1.25, Ss 2
8 09023 (0000- ) Screw, Hex, M8 X 1.25 X 35, FI, Ss 2
9 1211399 (0000- ) Shaft, Drive, Pre-Sweep, Lrg Brg 1

10 28010 (0000- ) Bearing, Ball, 0.62b 1.38d 0.43w 2
11 1055051 (0000- ) Spacer, Brg 1
12 01516 (0000- ) Ring, Retaining, Ext, 0.59d, Basic 1
13 18136 (0000- ) Ring, Retaining, Ext, 0.62d, Basic 1
14 1063363 (0000- ) Housing WIdt, Brg, Pre-Sweep 1
15 01513 (0000- ) Ring, Retaining, Int, 1
16 09007 (0000- ) Screw, Hex, M6 X 1.00 X 25, Ss 2
17 11329 (0000- ) Screw, Hex, M6 X 1.00 X 16, NI, Ss 1
18 397779 (0000- ) Washer, Flat, 0.28b 1.00d .06, Stl, Blk 1
19 41185 (0000- ) Washer, Flat, Belleville, .25 1
20 00911 (0000- ) Key, Sq, 0.19 X 0.19, 0.75I 2
21 12269 (0000- ) Plug, Drive, Brush, Nyl 1
22 09740 (0000- ) Screw, Hex, M8 X 1.25 X 20, Ss 1
23 01686 (0000- ) Washer, Flat, 0.44b 1.00d .08, Ss 4
24 41186 (0000- ) Washer, Flat, Belleville, .31 1
25 1054591 (0000- ) Sheave, 07grv, 03.3pd 0.63b [Pj] 1
26 1053342 (0000- ) Motor, Ele, 36vdc 1750rpm 1.00hp 22.0a 1
27 01684 (0000- ) Washer, Flat, 0.27b 0.69d .05, Ss 6
28 08716 (0000- ) Screw, Hex, M6 X 1.00 X 20, Ss 4
29 1054581 (0000- ) Sheave, 07grv, 1.22pd 0.55b [Pj] 1
30 1014328 (0000- ) Key, Sq, 05mm X 05mm, 25mml 1
31 222818 (0000- ) Screw, Set, Soc, 08-32 X 0.25, NI 2
32 9020257 (0000- ) Belt Kit, Preswp, Afmkt [T17] 1
33 1059308 (0000- ) Cover, Belt, Pre-Sweep 1
34 361339 (0000- ) Screw, Hex, M6 X 1.00 X 16, Fmg 2
35 1209802 (0000- ) Bracket WIdt, Adj, Actuator 1
36 1037354 (0000- ) Screw, Hex, M8 X 1.25 X 30, 9.8, Sems 2
37 1208772 (0000- ) Actuator, 36vdc, 2.08strk, 500Ibs 1
38 1009356 (0000- ) Pin, Clevis, 10mmd X 040mml 1
39 222260 (0000- ) Pin, Clevis, 0.37d X 2.25I 1
40 08170 (0000- ) Pin, Cotter, .062 X 0.50 2
41 1207488 (0000- ) Skirt, Rbr, .12, 09.11w 16.611, 05/Hole 1
42 1207486 (0000- ) Plate, Retainer, Skirt, Rh, Curved 1
43 1207487 (0000- ) Plate, Retainer, Skirt, Rh, Straight 1
44 1036892 (0000- ) Screw, Hex, M6 X 1.00 X 25, 9.8, Sems 4
45 1211934 (0000- ) Brush, Swp, 28I, Wedge, Pyp, Spiral 1
46 1052126 (0000- ) Inductor, 12.7Mm [156 Imp At 25Mhz] 1

T17 9020192 (2-2021) 3-49



OPTIONS

Fig. 25 — Pre-Sweep Brush Idler Group

3-50 T17 9020192 (5-2014)



OPTIONS

356468

Fig. 25 - Pre-Sweep Brush Idler Group

Ref. Part No. Serial Number Description Qty.
v 48749 (0000- ) Bearing Assy, W/Shaft 1
A 1 15522 (0000- ) Shaft, Idler, Brush, Main 1
A 2 01516 (0000- ) Ring, Retaining, Ext, 0.59d, Basic 2
A 3 41360 (0000- ) Bearing, Ball, 0.59b 1.26d 0.35w[2seal] 2
A 4 41362 (0000- ) Housing, Fing, Brg 1
A 5 86773 (0000- ) Ring, Retaining, Ext, 0.59d, Basic 1
6 32408 (0000- ) Plate, Hold—-Down 2
7 32720 (0000- ) Shield, Plug, Drive 1
8 392215 (0000- ) Spacer, Arm, Brush 2
9 1056189 (0000- ) Arm, Brush, Pre-Sweep, Idler, Lh 1
10 08708 (0000- ) Nut, Hex, Lock, M6 X 1.00, NI 2
11 11329 (0000- ) Screw, Hex, M6 X 1.00 X 16, NI, Ss 1
12 41185 (0000- ) Washer, Flat, Belleville, .25 1
13 397779 (0000- ) Washer, Flat, 0.28b 1.00d .06, Stl, Blk 1
14 00911 (0000- ) Key, Sq, 0.19 X 0.19, 0.75I 1
15 12269 (0000- ) Plug, Drive, Brush, Nyl 1
16 1040803 (0000- ) Screw, Hex, M6 X 1.00 X 30mm, Ss 2
17 81884 (0000- ) Plate, Arm, Adj 1
18 1017218 (0000- ) Washer, Flat, 0.32b 1.00d .12, Ss 1
19 08713 (0000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 1
20 1054948 (0000- ) Knob Assy, Star, 3.21d 5ear M8 1
21 1207488 (0000- ) Skirt, Rbr, .12, 09.11w 16.61l, 05/Hole 1
22 1207485 (0000- ) Plate, Retainer, Skirt, Lh 1
23 222470 (0000- ) Knob, Star, 1.50d 0.88I 3ear M8x1.25 Fem 3

T17 9020192 (5-2014) 3-51



OPTIONS

Fig. 26 — Pre-Sweep Side Brush Group

T17 9020192 (5-2014)

3-52



OPTIONS

356469
Fig. 26 - Pre-Sweep Side Brush Group

Ref. Part No. Serial Number Description Qty.
1 1205449 (0000- ) Tube WIdt, Arm, Brush, Side 1
2 1207045 (0000- ) Bracket WIdt, Brush, Adj, Lh 1
3 1207047 (0000- ) Bracket WIdt, Brush, Adj, Rh 1
4 1060394 (0000- ) Screw, Hex, M8 X 1.25 X 80, FI, Ss 2
5 07786 (0000- ) Nut, Hex, Std, M8 X 1.25, Ss 4
6 1017218 (0000- ) Washer, Flat, 0.32b 1.00d .12, Ss 2
7 364614 (0000- ) Bumper, Rbr, 1.5d 0.63 0.31h 2
8 222470 (0000- ) Knob, Star, 1.50d 0.88I 3ear M8x1.25 Fem 2
9 09010 (0000- ) Screw, Hex, M8 X 1.25 X 25, Ss 4

10 01685 (0000- ) Washer, Flat, 0.38b 0.88d .08, Ss 4
11 08713 (0000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 4
12 1053815 (0000- ) Bushing, Flex, Ure 2
13 1060210 (0000- ) Housing Widt, Pivot 2
14 12317 (0000- ) Screw, Hex, M10 X 1.50 X 30, Ss 4
15 01686 (0000- ) Washer, Flat, 0.44b 1.00d .08, Ss 4
16 1212823 (0000- ) Motor, Ele, 36vdc 0.08hp 0068rpm Gear Lh 1
17 11398 (0000- ) Pin, Roll, .250d X 2.00l, .250/.256 2
18 01684 (0000- ) Washer, Flat, 0.27b 0.69d .05, Ss 8
19 11329 (0000- ) Screw, Hex, M6 X 1.00 X 16, NI, Ss 8
20 1212824 (0000- ) Motor, Ele, 36vdc 0.08hp 0068rpm Gear Rh 1
21 1211837 (0000- ) Marker, Corner 2
22 02942 (0000- ) Pin, Hair, Cotter, 0.62d .120 Wir 2
23 9020221 (0000- ) Cover, Motor, Preswp, Afmkt [T17] 2
24 1020341 (0000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 8
25 1017441 (0000- ) Plate, Adapter, Brush 2
26 87419 (0000- ) Brush, Disk, Swp, 19.0d, Pyp 2
27 1017802 (0000- ) Washer, Flat, 0.66b 2.50d .19, Ss 2
28 1213802 (0000- ) Inductor, Ferrite [spit Case, 220@100HZz] 2

T17 9020192 (5-2014) 3-53



OPTIONS

Fig. 27 — Pre-Sweep Electrical Group

N

3-54 T17 9020192 (5-2014)



OPTIONS

s
(1]
o

Part No.
1210807
9020229
1210399
06926

1202860
1210969
06919

1064184
1208217
10 1207284
11 1064188
12 377084

oO~NO O~ WN =

©

Fig. 27 - Pre-Sweep Electrical Group

Serial Number
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-
0000-

P~~~ o~~~ o~~~ o~~~ —~

~— N O S N N N N N N S ~—

Description

Wire, Tie [W/.25” Fir Tree Clip]

Circuit Board Kit, H20, Afmkt [T17]
Stand-Off, Circuitboard [0.25"]

Screw, Pan, Phl, M4 X 0.70 X 10, 4.8
Washer, Flat, 0.17b 0.31d .03, Nyl
Circuitbreaker, 50.0a, Resetable

Screw, Pan, Phl, M3 X 0.50 X 6, 4.8
Circuitbreaker, 02.5a, Resetable

Label, Opertnl, Console, Rh, W/Pre-Sweep
Switch, Rocker [Mom,Off, Mom, Dual Led]
Circuitbreaker, 15.0a, Resetable

Switch, Rocker, Prgrsv

356470

Qty.

e I SIS VN SR Ny}

T17 9020192 (5-2014)

3-55




Fig. 28 — Pre-Sweep Wire Harnesses Group

OPTIONS

LHOIIQV3H LHOIY :T13av
1HOITAV3H LHOIY 0L

[ 2] Adosss]
X2 [ 1] 1HWe8
.w%_ NOILISOd[*ON 3H1M]
HSNYE L4371 : (1)7138V
HSn¥e 3015 14371 0L
(=]
HSNME LHOTH :(1)73av -
HSNHe 301S LHOTY fOL ﬁq
(g€l
Gor
(5621
ﬁ y 0SL
u 1HOITIOVEH 1437 :(1)13av]
1HOTIOVAH 14371 0L Nv4 OVA 1 (1)738v1
eer Nv3 WNNOVA 101
; [a]
El
x2 —
v (6°€1 Y
— .
H [ i T38v7 ON
SSINMVH
(e 35va JIMSIMd 1OL
1] Got
. 9L ‘El JH(FWDX{
- (5221
00 15621 E
05
62
&
[ —
_M_._ T f
= a1 (651 (801
SoF Gat 5z
El
[B°'E
oot
HSNHE NIVA & (1)738v1] M b H
HSNNE NIVA 101 =

3SVE d3IMS3Hd 0L

HOLVYNLOV d33MS 138V
HOLVNLIV d33MS 201

T17 9020192 (5-2014)

3-56



OPTIONS

Fig. 28 - Pre-Sweep Wire Harnesses Group

8
N

~NZ
S
o
N2
832
258
o

o- .l.
o‘@

Rax

H3MOd LHOITAQV3H 101
18'91

38y N =

SSINUVH d3NS-id 0L ® 7]

8] »a/5et]
| _na/9/]

t )
[T /ﬂ
o=t
ET 71vLi3a

-

*MS d33Ms_30IS
13av n
*AS d33MS 301S :0L

3-57

T17 9020192 (5-2014)




OPTIONS

Fig. 28 - Pre-Sweep Wire Harnesses Group

Ref. Part No. Serial Number Description Qty.
1 1073054 (0000- ) Harness, Ele [Presweep, Head, T17] 1
2 1073042 (0000- ) Harness, Ele [Presweep, Base, T17] 1

3-58 T17 9020192 (5-2014)



OPTIONS

T17 9020192 (5-2014) 3-59



OPTIONS

Fig. 29 - Auto Fill Group

FRONT

3-60 T17 9020192 (4-2016)



OPTIONS

Fig. 29 - Auto Fill Group

356494

Ref. Part No. Serial Number Description Qty.
1 41410 (0000- ) Valve, Water, Solenoid, 36vdc Pf08/Pf08 1
2 1220430 (0400- ) Bracket, Mtg, Ftg, Auto Fill 1
3 01685 (0000- ) Washer, Flat, 0.38b 0.88d .08, Ss 2
4 08713 (0000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 2
5 11399 (0000- ) Clamp, Hose, Wormdrive, 0.81-1.50d, .50w 8
6 79497 (0000- ) Fitting, Plstc, Tee, Pf08/Pf08/Pf08 1
7 63244-2 (0000- ) Fitting, Plstc, E90, Bm12/Pm08 1
8 365096 (0000- ) Fitting, Plstc, Tee, Bm16/Pf12/Bm16, Br 1
9 18595 (0400- ) Fitting, Plstc, E90, Bm16/Pm12 2
10 24105 (0000- ) Fitting, Brs, Qdc, Bm12/Qf08 1
11 1208043 (0000- ) Bracket, Mtg, Fitting, Qdc 1
12 01684 (0000- ) Washer, Flat, 0.27b 0.69d .05, Ss 2
13 11329 (0000- ) Screw, Hex, M6 X 1.00 X 16, NI, Ss 2
14 1045034 (0000- ) Hose, Afmkt, Pvc, Wir, 0.75id, 08ft, Clr 2
15 63810 (0000- ) Clamp, Hose, Wormdrive, 0.56-1.06d, .56w 4
16 375321 (0000- ) Fitting, Brs, Str, Pm08/Garden Hose 1
17 01316 (0000- ) Washer, Flat, 0.66b 1.00d .12, Rbr 1
18 33295 (0000- ) Fitting, Brs, Qdc, Pf08 1
19 1005218 (0400- ) Fitting, Plstc, Str, Pm08/Pm12, Nyl 1

20 10575 (0400- ) Fitting, Plstc, E45, Pf12/Pf12 1
21 57379 (0400- ) Fitting, Plstc, Str, Bm16/Pm12 1
22 1214095 (0000- ) Hose, Afmkt, Pvc, Wir,1.00 Id, 03ft, CIr 3
23 17521 (0000- ) Fitting, Pipe, Plug, Pm08, Sq Head 1
24 86508 (0000- ) Fitting, Plstc, Str, Pm08/Pm08 1
25 1207777 (0000-0399 ) Bracket, Mtg, Ftg, Auto Fill 1
26 86508 (0000-0399 ) Fitting, Plstc, Str, Pm08/Pm08 3
27 1210841 (0000-0399 ) Fitting, Plstc, E90, Bm16/Pf8 1
28 69784 (0000-0399 ) Fitting, Plstc, Str, Pm12/Pm12 Close 1
T17 9020192 (4-2016) 3-61




OPTIONS

Fig. 30 - ES Auto Fill Group

3-62 T17 9020192 (4-2016)



OPTIONS

356497

Fig. 30 - ES Auto Fill Group
Ref. Part No. Serial Number Description Qty.
1 41410 (0000- ) Valve, Water, Solenoid, 36vdc Pf08/Pf08 1
2 1220430 (0400- ) Bracket, Mtg, Ftg, Auto Fill 1
3 01685 (0000- ) Washer, Flat, 0.38b 0.88d .08, Ss 2
4 08713 (0000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 2
5 11399 (0000- ) Clamp, Hose, Wormdrive, 0.81-1.50d, .50w 8
6 79497 (0000- ) Fitting, Plstc, Tee, Pf08/Pf08/Pf08 1
7 63244-2 (0000- ) Fitting, Plstc, E90, Bm12/Pm08 1
8 365096 (0000- ) Fitting, Plstc, Tee, Bm16/Pf12/Bm16, Br 1
9 18595 (0400- ) Fitting, Plstc, E90, Bm16/Pm12 2
10 24105 (0000- ) Fitting, Brs, Qdc, Bm12/Qf08 1
11 1208043 (0000- ) Bracket, Mtg, Fitting, Qdc 1
12 01684 (0000- ) Washer, Flat, 0.27b 0.69d .05, Ss 2
13 11329 (0000- ) Screw, Hex, M6 X 1.00 X 16, NI, Ss 2
14 1045034 (0000- ) Hose, Afmkt, Pvc, Wir, 0.75id, 08ft, Cir 2
15 63810 (0000- ) Clamp, Hose, Wormdrive, 0.56-1.06d, .56w 4
16 375321 (0000- ) Fitting, Brs, Str, Pm08/Garden Hose 1
17 01316 (0000- ) Washer, Flat, 0.66b 1.00d .12, Rbr 1
18 33295 (0000- ) Fitting, Brs, Qdc, Pf08 1
19 1005218 (0400- ) Fitting, Plstc, Str, Pm08/Pm12, Nyl 1
20 10575 (0400- ) Fitting, Plstc, E45, Pf12/Pf12 1
21 57379 (0400- ) Fitting, Plstc, Str, Bm16/Pm12 1
22 1214095 (0000- ) Hose, Afmkt, Pvc, Wir,1.00 Id, 03ft, Cir 3
23 86508 (0000- ) Fitting, Plstc, Str, Pm08/Pm08 2
24 14877 (0000- ) Fitting, Plstc, E90, Bm12/Pm12 1
25 78398 (0000- ) Fitting, Plstc, Str, Bm12/PmO08, Nyl 1
26 385685 (0000- ) Sensor, Level, Lig, 14vdc O01a .62-11 1
27 1019285 (0000- ) Bracket, Protector, Float Switch 1
28 1208733 (0000- ) Filter, Soltn, 080mesh, Pm12 3.2s 17.5I 1
29 1207777 (0000-0399 ) Bracket, Mtg, Ftg, Auto Fill 1
30 86508 (0000-0399 ) Fitting, Plstc, Str, Pm08/Pm08 1
31 69784 (0000-0399 ) Fitting, Plstc, Str, Pm12/Pm12 Close 1
32 1210841 (0000-0399 ) Fitting, Plstc, E90, Bm16/Pf8 1
T17 9020192 (5-2014) 3-63




OPTIONS

Fig. 31 - ES Pump Group

3-64 T17 9020192 (6-2015)



OPTIONS

Fig. 31 - ES Pump Group

356495

Ref. Part No. Serial Number Description Qty.
1 1057978 (0000- ) Pump, Soltn, 36vdc, Impeller 1
2 1207659 (0000- ) Bracket Weldmt, Mtg, Pump 1
3 24196 (0000- ) Screw, Pan, Phl, M5 X 0.80 X 20, Ss 4
4 01683 (0000- ) Washer, Flat, 10, Ss 4
5 09739 (0000- ) Nut, Hex, Lock, M5 X 0.80, NI, Ss 4
6 09011 (0000- ) Screw, Hex, M8 X 1.25 X 30, Ss 2
7 01685 (0000- ) Washer, Flat, 0.38b 0.88d .08, Ss 2
8 73468 (0000- ) Fitting, Plstc, E90, Bm10/Pm12 2
9 71628 (0000- ) Fitting, Plstc, Str, Bm10/Pm12 [Nylon] 1
v 10 9014338 (0000- ) Valve Kit, Check, Es [T17] 1
A 11 78840 (0000- ) Valve, Check, Pump, Water 1
A 12 73342 (0000- ) Gasket, .25 1.88d 1.0id [Poron] 1
A 13 78841 (0000- ) Flapper, Valve, Pump, Water 1
A 14 1217187 (0000- ) Flap, Resistor, Check Valve 1
15 1015032 (0000- ) Hose, Afmkt, Pvc, Brd, 0.62id, 08ft, Cir 1
16 54333 (0000- ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 4
17 386652 (0000- ) Strainer, Soltn, 20mesh, Cyl, 3.5d 09.5I 1
18 05134 (0000- ) Fitting, Plstc, Str, Pf12/Pf12 1
19 14877 (0000- ) Fitting, Plstc, E90, Bm12/Pm12 2
20 1006410 (0000- ) Hose, Afmkt, Pvc, Brd, 0.75id, 03ft, Cir 1
21 63810 (0000- ) Clamp, Hose, Wormdrive, 0.56-1.06d, .56w 2
22 1061954 (0000- ) Bracket, Strainer, Pump, Es 1
23 09007 (0000- ) Screw, Hex, M6 X 1.00 X 25, Ss 1
24 76426 (0000- ) Washer, Sealing, 0.28b 0.75d Ss, Neo 1
25 08712 (0000- ) Nut, Hex, Lock, M6 X 1.00, NI, Ss 1
26 385685 (0000- ) Sensor, Level, Lig, 14vdc O01a .62-11 1
27 1019285 (0000- ) Bracket, Protector, Float Switch 1
28 377349 (0000- ) Fitting, Plstc, Pf12/Pf12, Bh 1
T17 9020192 (6-2015) 3-65




OPTIONS

Fig. 32 - ES / Detergent Metering / Severe Environment Group

Severe Environment
Group only

3-66 T17 9020192 (2-2021)



OPTIONS

Part No.
9020287
9020288
1208732
1207750
12273
09011
1017218
1011885
1213317
1225439
386364
10 24265
11 01683
12 33932
13 09010
14 32490
15 08713
16 1014981
17 1005630
18 20951
19 20944
20 20950
21 20952
22 1210807
23 1071085
24 130773
25 43844
26 1207284

)
©CoOoONOOU AN =0

27 09011
28 32490

Fig. 32 - ES / Detergent Metering / Severe Environment Group

Serial Number

— O e e e e v e v e e N e e S N e S N N S S N S N

Description

Tank Kit, Detergent, CE Afmkt [T17]
Tank Kit, Detergent, Tj Afmkt [T17]
Plate, Mtg, Tank, Detergent

Bracket, Mtg, Tank, Detergent

Screw, Hex, M8 X 1.25 X 20, NI, Ss
Screw, Hex, M8 X 1.25 X 30, Ss
Washer, Flat, 0.32b 1.00d .12, Ss
Cap, Tank

Bracket Widt, Pump

Bracket Widt, Pump

Pump, Detgt, 36vdc (See Breakdowns)
Screw, Pan, Phl, M4 X 0.70 X 16, Ss
Washer, Flat, 10, Ss

Nut, Hex, Lock, M4 X 0.70, NI, Ss
Screw, Hex, M8 X 1.25 X 25, Ss
Washer, Flat, 0.25, Std

Nut, Hex, Lock, M8 X 1.25, NI, Ss
Hose, Afmkt, Pvc, Brd, 0.38id, 20ft, Clr
Fitting, Plstc, E90, Bm06/Pm06, Nyl
Fitting, Plstc, E90, Bm06/Bm06
Grommet, Pye, 0.37id, F/1.5h, .13 Matl
Fitting, Plstc, Str, Bm06/Bm06

Screen, Pump

Wire, Tie [W/.25” Fir Tree Clip]

Clip, Tie, 0.25d, Plstc

Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D
Clamp, Hose, Wormdrive, 0.25-0.62d, .31w

Switch, Rocker [Mom,Off, Mom, Dual Led] (Only on Severe
Environment Group)

Screw, Hex, M8 X 1.25 X 30, Ss
Washer, Flat, 0.25, Std

356496

Qty.

e S > T SN 1 T S e S S N L T SN N T 1 T 1 T 1 T S A O N S A s I e

N

T17 9020192 (2-2021)

3-67




OPTIONS

Fig. 33 - ec-H20 Solution Pump Group

Disk
Scrub Head

3-68 T17 9020192 (12-2022)



OPTIONS

356498
Fig. 33 - ec-H20 Solution Pump Group

Ref. Part No. Serial Number Description Qty.
1 1212443 (0000- ) Bracket Widt, Mgt [T17 Ec-H20] 1
2 1020341 (0000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 2
3 9020260 (0000- ) Ec-H20 Module Kit, Afmkt [T17] (See Breakdowns) 1
4 1040467 (0000- ) Screw, Hex, M6 X 1.00 X 20, 9.8, Sems 4
5 57248 (0000- ) Fitting, Plstc, E90, Bm06/Pm04, Nyl 2
6 1059231 (0000- ) Fitting, Stl, Pm04/Pm02/Pm04/Pm02, Spcl 1
7 150208 (0000- ) Fitting, Brs, Str, Pm02, Plug [Skhd] 1
8 09738 (0000- ) Screw, Hex, M5 X 0.80 X 12, Ss 2
9 01683 (0000- ) Washer, Flat, 10, Ss 2

10 1055254 (0000- )  Switch, Press, 25psi, Pm02 1
11 43844 (0000- ) Clamp, Hose, Wormdrive, 0.25-0.62d, .31w 15
12 1014974 (0000- ) Hose, Afmkt, Pvc, Brd, 0.38id, 02ft, Clir 1
13 1203814 (0000- ) Fitting, Plstc, Str, BmO06, Cplg, Male 1
14 1203454 (0000- ) Fitting, Plstc, Str, Bm06, Cplg, Fem 1
15 1015455 (0000- ) Valve, Check, 0005psi Bm06/Bm06 1
16 1203996 (0000- ) Fitting, Plstc, Str, Bm05, Cplg, Fem 1
17 1204024 (0000- ) Fitting, Plstc, E90, Bm04 Cplg Male 1
18 1204338 (0000- ) Fitting, Plstc, Str, Bm04, Cplg, Male 1
19 1011522 (0000- ) Hose, Afmkt, Pvc, Brd, 0.25Id, 03Ft 1
20 1067526 (0000- ) Fastener, 8.0l [Hook And Loop] 1
21 09200 (0000- ) Screw, Pan, Phl, M5 X 0.80 X 12, Ss 1
22 01683 (0000- ) Washer, Flat, 10, Ss 1
23 09739 (0000- ) Nut, Hex, Lock, M5 X 0.80, NI, Ss 1
24 1206138 (0000-0399 ) Bracket, Pump 1
24 1221952 (0400- ) Bracket, Pump 1
25 09010 (0000- ) Screw, Hex, M8 X 1.25 X 25, Ss 1
26 32490 (0000- ) Washer, Flat, 0.25, Std 1
27 43555 (0000- ) Clamp, Hose, Wormdrive, , 0.25-0.62D, .31W 1
28 1200328 (0000- ) Pump, Soltn, Ele, 36vdc, 60psi 1
29 1005630 (0000- ) Fitting, Plstc, E90, Bm06/Pm06, Nyl 1
30 1064184 (0000- ) Circuitbreaker, 02.5a, Resetable 2
31 150538 (0000- ) Fitting, Plstc, Str, Bm06/Pm06 1
32 1014976 (0000- ) Hose, Afmkt, Pvc, Brd, 0.38id, 08ft, Clir 1
33 1014949 (0000- ) Hose, Afmkt, Pvc, Brd, 0.25id, 08ft, Clr 1
34 1039557 (0000- ) Fitting, Plstc, Str, Bm04/Bm06 1
35 1040868 (0000- ) Capacitor, Plug [.01 Uf, 200v] 1
36 1062403 (0000- ) Fitting, Brs, Snubber, Pm02/Pf02 1
37 150713 (0000- ) Fitting, Plstc, Tee, Bm04/Bm04/Bm04 1
38 1011409 (0000- ) Hose, Afmkt, Pvc, Brd, 0.25id, 011t 2
39 1016354 (0000- ) Clamp, Cable, Ss, 0.50d X 0.50w [Insul] 2

T17 9020192 (12-2022) 3-69



OPTIONS

Fig. 34 — ec-H20 solution Supply Group, Side Brush

Disk
Scrub Head

Cylindrical
Scrub Head

3-70 T17 9020192 (12-2022)



OPTIONS

s
(1]
o

Part No.
1028581
09738

01683

1011170
43844

1014949
1200467
1204338
9 1203454
10 1206303
11 1052010
12 1011170
13 1011409
14 1201441
15 1002898
16 1203996
17 1002899
18 1005630
19 1039557
20 1006400
21 87173

22 1011411
23 150713

24 1011409
25 1016354

oO~NO O~ WN =

Fig. 34 - ec-H20 solution Supply Group, Side Brush

Serial Number

— O v e e v e e e e N e e N N e S N e N S N S S

Description

Valve, Water, Solenoid, 36vdc 6.0mm Pf04
Screw, Hex, M5 X 0.80 X 12, Ss
Washer, Flat, 10, Ss

Fitting, Plstc, E90, Bm04/Pm04, Nyl
Clamp, Hose, Wormdrive, 0.25-0.62d, .31w
Hose, Afmkt, Pvc, Brd, 0.251d, 08Ft
Fitting, Plstc, Rst

Fitting, Plstc, Str, BmO04, Cplg, Male
Fitting, Plstc, Str, BmO06, Cplg, Fem
Fitting, Plstc, Pf04/Pf04/Pf04

Fitting, Plstc, Str, Pm04/Pm04

Fitting, Plstc, E90, Bm04/Pm04, Nyl
Hose, Afmkt, Pvc, Brd, 0.251d, O1Ft
Fitting, Plstc, Rst, Main Head

Fitting, Plstc, Str, Bm04, Cplg,Fem[Tco]
Fitting, Plstc, Str, BmO05, Cplg, Fem
Fitting, Plstc, Str, Pm04, Cplg,Mal[Tco]
Fitting, Plstc, E90, Bm06/Pm06, Nyl
Fitting, Plstc, Str, Bm04/Bm06

Hose, Afmkt, Pvc, Brd, 0.38id, 03ft, Cir
Fitting, Plstc, Tee, Bm06/Bm06/Bm06
Hose, Afmkt, Pvc, Brd, 0.251d, 03Ft
Fitting, Plstc, Tee, Bm04/Bm04/Bm04
Hose, Afmkt, Pvc, Brd, 0.25id, 01ft
Clamp, Cable, Ss, 0.50d X 0.50w [Insul]

356499

Qty.

—
~

[N O T\ T G G QU QUi Gy |\, T G G G G G G T G QT O |, I Q'S

T17 9020192 (12-2022)

3-71




OPTIONS

Fig. 35 - ec-H20 Wire Harness Group

TO: EC-H20/CONVENTIONAL
VALVE SV-4
LABEL: SV-4/EC-H20

[WIRE NO.[POSITION

TO: ECHO PRESSURE SWITCH.
LABEL(1): PRESS. SW.

T ® =

2X

7 ®

DETAIL 46 DETAIL 13

TO: MAIN HARNESS
EC-H20 CONNECTOR.
NO LABEL.

DETAIL

DETAIL 13. |W{\

TO:

ECHO MODULE
NO LABEL

Qty.

Serial Number Description
(0000-

Part No.

Ref.

Harness, Ele [Ec-H20, T12]

)

1069671

1

T17 9020192 (5-2014)

3-72



OPTIONS

T17 9020192 (5-2014) 3-73



OPTIONS

Fig. 36 - Spray Nozzle Group

34

3-74 T17 9020192 (5-2019)



OPTIONS

356493
Fig. 36 - Spray Nozzle Group

Ref. Part No. Serial Number Description Qty.
1 1054178 (0000-1199 ) Pump, Soltn, Ele, 36vdc, 45psi 1
2 1056982 (0000- ) Diode, Ele, Plug 1
3 1207774 (0000-1199 ) Bracket Widt, Pump, Spray Hose 1
4 12316 (0000- ) Screw, Hex, M5 X 0.80 X 25, Ss 4
5 01683 (0000- ) Washer, Flat, 10, Ss 4
6 09739 (0000-1199 ) Nut, Hex, Lock, M5 X 0.80, NI, Ss 4
7 1037346 (0000- ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 2
8 1064188 (0000- ) Circuitbreaker, 15.0a, Resetable 1
9 398500 (0000- ) Switch, Rocker, Dpdt, On / None / On 1

10 64778 (0000- ) Fitting, Plstc, E90, Bm08/Pm06 1
11 1011837 (0000- ) Hose, Afmkt, Pvc, Brd, 0.50id, 12ft, Clir 1
12 54333 (0000- ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 7
13 130773 (0000- ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 2
14 63987-1 (0000- ) Fitting, Plstc, E90, Bm08/Bm08 1
15 1206482 (0000- ) Plate Widt, Mtg, Hose-Reel [T17] 1
16 1020341 (0000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 3
17 1206456 (0000- ) Reel Assy, Hose, Large 1
18 1203947 (0000- ) Washer, Retainer, Spring 1
19 1201393 (0000- ) Pawl, Ratchet 1
20 08709 (0000- ) Nut, Hex, Lock, M8 X 1.25, NI 1
21 1056719 (0000- ) Bolt, Shid, .41d X 0.35, M8 X 1.25 1
22 1201423 (0000- ) Spring, Torsion, Hose Reel 1
23 24584 (0000- ) Fitting, Brs, E90, Pf06/PmO06, Spcl 1
24 1060128 (0000- ) Fitting, Brs, E90, Bm06/Pm06, Short 1
25 33584 (0000- ) Clamp, Cable, Stl, 0.63d X 0.50w, 1hole 1
26 06943 (0000- ) Screw, Hex, M6 X 1.00 X 20, 8.8 1
27 08708 (0000- ) Nut, Hex, Lock, M6 X 1.00, NI 1
28 1057816 (0000- ) Bushing, Sleeve, 1.00b 1.13d 1.750I, Fgl 1
29 1057814 (0000- ) Washer, Thrust, Plstc 1.02b 1.38d 1
30 32598 (0000- ) Washer, Flat, 1.02b 1.75d .12, Stl 1
31 09005 (0000- ) Ring, Retaining, Ext, 1.00d, Basic 1
32 1066919 (0000- ) Washer, Thrust, 50.0b 110.0d 0.79w 1
33 1200394 (0000- ) Fitting, Swivel, Str, Pf06/Pm06, Brs 1
34 47388 (0000- ) Fitting, Brs, E90, Em08/Pm06 1
35 9020252 (0000- ) Hose Kit, Spray, Afmkt [T17] 1
36 1060428 (0000- ) Fitting, Stl, Str, Bm06/Pm06, Swivel 1
37 1027976 (0000- ) Fitting, Brs, Str, Pf06/Pm12 1
38 769785 (0000- ) Nozzle, Spray, Gun 1
39 1242823 (1200- ) Pump, Soltn, Ele, 36vdc, 45psi 1
40 1244427 (1200- ) Bracket Widt, Pump 1

T17 9020192 (5-2019) 3-75



OPTIONS

Fig. 37 - Vacuum Wand Kit

T17 9020192 (6-2015)

3-76



OPTIONS

Fig. 37 - Vacuum Wand Kit

356500

Ref. Part No. Serial Number Description Qty.
v 9020080 (0000- ) Vac Wand Kit, Ci [T17] 1
A 1 1207911 (0000- ) Tray, Vac Wand 1
A 2 1211150 (0000- ) Knob, Star, 4
A 3 397779 (0000- ) Washer, Flat, 0.28b 1.00d .06, Stl, Blk 4
A 4 1060440 (0000- ) Squeegee, Hand 1
A 5 1060691 (0000- ) Plug, Adapter, Port 1
A 6 1061356 (0000- ) Retainer, Blade, Sqge, 14.21 (1 set = 2 blades) 1
A 7 1061570 (0000- ) Bearing, Ball, 0.24b 0.51d 0.20w [2seal] 2
A 8 1061571 (0000- ) Pin, Axle, Brg 2
A 9 1022671 (0000- ) Housing, Sqge, Holder, Wheel, F/609648 2
AV 10 9008155 (0000- ) Handle Kit, Wand, Afmkt 1
Aa 11 1062659 (0000- ) Label, Opertnl, Vacuum Wand Handle 1
A 12 1060708 (0000- ) Adapter, Swivel, 1.75, Abs 1
A 13 1060718 (0000- ) Nut, Compression, 2.25-12, Abs 1
A 14 1060720 (0000- ) Ring, Compression 1
A 15 1200642 (0000- ) Hose Assy, Sqge, W/2cuff 1
A 16 1014295 (0000- ) Clip, Grip, Hose, 0.75 - 1.12, Stl, Blk, Wyl 2
A 17 1207517 (0000- ) Cuff, Adapter, 1.75 X 2.50, Pvc 1
A 18 1213513 (0000- ) Rivet, Blind, .156D X 1.07 X .31D, Alm 6
A 19 1213799 (0000- ) Mess Assy, Cloth 1
T17 9020192 (6-2015) 3-77




OPTIONS

Fig. 38 — Squeegee Guard Group

3-78 T17 9020192 (5-2014)



OPTIONS

356488

Fig. 38 - Squeegee Guard Group

Ref. Part No. Serial Number Description Qty.
1 1207961 (0000- ) Bracket, Bumper, Lh, Squeegee [T17] 1
2 1207902 (0000- ) Bracket, Bumper, Rh, Squeegee [T17] 1
3 1208109 (0000- ) Tube, Guard 1
4 1024977  (0000- ) Bumper, Ure, 1.50d 1.25I 2
5 369359 (0000- ) Pin, Hitch, .375d X 3.12l, PI 1
6 57702 (0000- ) Cable, Glv .06d 012.0l .26eye /.26eye 1
7 1208053 (0000- ) Plate, Doubler 2
8 69972 (0000- ) Screw, Hex, M12 X 1.75 X 40, 10.9 4
9 140045 (0000- ) Washer, Flat, 0.51b 1.25d .06, Ss 4

10 06965 (0000- ) Screw, Hex, M10 X 1.50 X 80, 8.8 2
11 21196 (0000- ) Screw, Hex, .38-16 X 0.88, G5 2
12 32492 (0000- ) Washer, Flat, 0.38, Std 6
13 41430 (0000- ) Nut, Hex, Lock, M10 X 1.5, NI 2
14 06943 (0000- ) Screw, Hex, M6 X 1.00 X 20, 8.8 1
15 32483 (0000- ) Washer, Flat, 0.25, Sae 1
16 08708 (0000- ) Nut, Hex, Lock, M6 X 1.00, NI 1

T17 9020192 (5-2014) 3-79



OPTIONS

Fig. 39 - Positive Drain Group

3-80 T17 9020192 (2-2021)



OPTIONS

356595

Fig. 39 - Positive Drain Group

Ref. Part No. Serial Number Description Qty.
1 1213186 (0000- ) Valve, Ball, Drain, 2.00id, Rh 1
2 1212006 (0000- ) Bracket, Mtg, Valve, Drain 1
3 1213118 (0000- ) Support, Valve, Drain 1
4 1213182 (0000- ) Clamp, Valve, U-Bolt 2
5 1211963 (0000- ) Cuff, Hose, 5.0/2.0 Id 1
6 22297 (0000- ) Clamp, Hose, Wormdrive, 1.56-2.50d, .50w 1
7 1201434 (0000- ) Clamp, Hose, Wormdrive, 4.63-5.50, 0.5w 1
8 1213392 (0000- ) Fitting, Coupler, Hose, Shank, Fem 1
9 1213206 (0000- ) Hose Assy, W/1 Cuff, 2.0 1d 120.0 L 1

10 1214326 (0000- ) Rework, Dust Cap, Valve, Drain 1
11 12333 (0000- ) Screw, Hex, M8 X 1.25 X 25, Ss, NI 2
12 01685 (0000- ) Washer, Flat, 0.38b 0.88d .08, Ss 6
13 08713 (0000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 4
14 1212366 (0000- ) Handle, Valve 1
15 1213362 (0000- ) Grip, Handle, Valve 1
16 1074075 (0000- ) Plug, Hole, Rnd, 0.25H, 1.00D 0.6L, Nyl 1

T17 9020192 (2-2021) 3-81



OPTIONS

Fig. 40 — Telemetry Group

T17 9020192 (2-2021)

3-82



OPTIONS

356510
Fig. 40 - Telemetry Group

Ref. Part No. Serial Number Description Qty.
1 1070541 (0000-1405 ) Controlbox Assy, Telem [Int] 1
1 1247508 (1406- ) Controlbox Assy, Telem [3g, Intl.] 1
2 1207701 (0000- ) Bracket Widt, Mtg, Telem 1
3 09244 (000000- ) Screw, Hex, M5 X 0.80 X 16, 8.8 4
4 19066 (000000- ) Washer, Flat, 0.25b 0.56d .05, PI, 10 4
5 06549 (0000- ) Nut, Hex, Lock, M5 X 0.80, NI 4
6 32483 (000000- ) Washer, flat, 0.25, Sae 4
7 08712 (0000- ) Nut, Hex, Lock, M6 X 1.00, NI, Ss 2
8 1070324 (0000-0399 ) Antenna, Telem, 110 In [Gprs] 1
9 1070402 (0000-0399 ) Angle, Mtg, Antenna, Telem 1

10 140916 (0000-0399 ) Clamp, Cable, Nyl, 0.62d, Nat 2
11 1040467 (0000-0399 ) Screw, Hex, M6 X 1.00 X 20, 9.8, Sems 2
12 08712 (0000-0399 ) Nut, Hex, Lock, M6 X 1.00, NI, Ss 2
13 1069580 (0000- ) Label, Opertnl, Telem [Fcc/Ic] 1
14 1070757 (0000- ) Shunt, 050mv 400a 1
15 06927 (0000- ) Screw, Pan, Phl, M4 X 0.70 X 16, 4.8 2
16 07514 (0000- ) Washer, Lock, Int, 10, Ss 2
17 611221 (0000-1405 ) Boot, Terminal, Battery, 25.4mm, Blk 2
v 18 1073059 (0000- ) Harness, Ele [Telemetry, T17] 1
A 9009990 (0000- ) Fuse, 002a, 250vdc, Cartridge 1
19 1073077 (0000-0399 ) Cable, Battery, 1/0ga [Telem, T17] 1
19 1074600 (0400- ) Cable, Battery, 2/0ga [M17, Telem] 1
20 1073078 (0000-0399 ) Cable, 1/0ga 48.2| BIk[IM9 Ring/.25 Ring] 1
20 1074601 (0400- ) Cable, 2/0ga 61.0LI BIk[M6 Ring/M9 Ring] 1
21 1248350 (1406- ) Antenna, Telem [4g, 1807] 2
22 39358 (0000- ) Washer, Lock, Int, 0.44 2
23 1210807 (0400- ) Wire, Tie [W/.25” Fir Tree Clip] 5
24 33930 (0000- ) Screw, Hex, M6 X 1.00 X 40, Ss 2
25 09570 (0000- ) Clamp, Cable, Stl, 0.90d X 0.62w, 1hole 3
26 09740 (0000- ) Screw, Hex, M8 X 1.25 X 20, Ss 3
27 24199 (0000-0399 ) Screw, Hex, M5 X 0.80 X 16, Ss 2
28 01683 (0000-0399 ) Washer, Flat, 10, Ss 4
29 06549 (0000-0399 ) Nut, Hex, Lock, M5 X 0.80, NI 2
30 1070658 (0400-1405 ) Antenna, Telem, 187 In [Gprs] 1

T17 9020192 (2-2021) 3-83



OPTIONS

Fig. 41 - Battery Slide Out Group

T17 9020192 (5-2019)

3-84



OPTIONS

Part No.
1207912
1225437
1241249
1208527
79506
01685
08713
369415
58979
08712
01684
10 1209368
11 39349
12 09740
13 1037354
183 1037355
14 1210673
15 09120
16 06549
17 1208673
17 1241253
18 09010

)
O©CoO~NOOODWN=2 =2 2@

Fig. 41 - Battery Slide Out Group

Serial Number
(0000-0399
(0400-1199
(1200-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(
(
(
(
(
(
(
(
(
(

Description

Tray WIidt, Ro Battery, [T17]

Tray WIidt, Ro Battery, [T17]

Tray WIdt, R/O, Battery

Plate, Plstc, Bat Rollout

Screw, Flt, Soc, M8 X 1.25 X 30, Ss
Washer, Flat, 0.38b 0.88d .08, Ss

Nut, Hex, Lock, M8 X 1.25, NI, Ss
Bearing, Needle, 0.25b 0.88d 0.50w
Screw, Hex, M6 X 1.00 X 55, FI, Ss
Nut, Hex, Lock, M6 X 1.00, NI, Ss
Washer, Flat, 0.27b 0.69d .05, Ss
Plate, Guide, Battery Rollout [T17]
Washer, Flat, 0.31, Sae

Screw, Hex, M8 X 1.25 X 20, Ss (Large Battery)
Screw, Hex, M8 X 1.25 X 30, 9.8, Sems
Screw, Hex, M8 X 1.25 X 35, 9.8, Sems
Switch, Limit, N.C. [Cpi, Spst, 280 Mp]
Screw, Flt, Soc, M5 X 0.80 X 16, 10.9
Nut, Hex, Lock, M5 X 0.80, NI

Plate, Door, Battery Rollout [T17]

Plate, Door, Battery Rollout [T17/M17]
Screw, Hex, M8 X 1.25 X 25, Ss (Small Battery)

356483

Qty.

A =2 2NN 200PRPRPR,200W0W00DOCOOCW= 22

T17 9020192 (5-2019)

3-85




OPTIONS

> 1> J

0
1]
b

ab»h wOND =N =

6

Part No.
1210977
01726

1210978
01726

1206951
1037354
1072526

1221589

Fig. 42 - Battery Group (EMEA)

Serial Number
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-

(0000~

EMEA = Europe, Middle East, and Africa
APAC = Asia, Pacific

~— N ' N N ' ~—

Description

Battery, Wet, 36Vdc, 625Ah [W/Watering]
Connector, 350a, Gray

Battery, Wet, 36Vdc, 775Ah [W/Watering]
Connector, 350a, Gray

Bracket, Front, Battery

Screw, Hex, M8 X 1.25 X 30, 9.8 Sems

Tank, Water, 30.0L, Battery Fill sys (Note: Also Order Item

#6 - Fitting not Included)
Fitting, Plstc, Str, BmO06, Cplg, Fem[HI]

356527- CE

Qty.

_ N = =

3-86

T17 9020192 (2-2021)



OPTIONS

Fig. 43 - Battery and Charger Group, 775AH, Opportunity Charging (EMEA)

356672-CE
Ref. Part No. Serial Number Description Qty.
v 1 12255837 (0000- ) Battery, Wet, 36Vdc, 775Ah [Opportunity] 1
A 2 01726 (0000- ) Connector, 350a, Gray 1
v 3 1225535 (0000- ) Charger, 36Vdc 195A 400Vac [Opportunity] 1
A 4 01726 (0000- ) Connector, 350a, Gray 1
5 1206951 (0000- ) Bracket, Front, Battery 1
6 1037354 (0000- ) Screw, Hex, M8 X 1.25 X 30, 9.8 Sems 2
7 1072526 (0000- ) Tank, Water, 30.0L, Battery Fill Sys (Note: Also Order Item 1

#8 - Fitting not Included)
8 1221589 (0000- ) Fitting, Plstc, Str, Bm06, Cplg, Fem[HI] 1

EMEA = Europe, Middle East, and Africa
APAC = Asia, Pacific

T17 9020192 (2-2021) 3-87



OPTIONS

Fig. 44 - Battery and Charger Group, 510AH / 625AH (APAC)

T17 9020192 (2-2021)

3-88



OPTIONS

Fig. 44 - Battery and Charger Group, 510AH / 625AH (APAC)

356508

Ref. Part No. Serial Number Description Qty.

v 1 1244404 (0000- ) Battery, Wet, 36Vdc, 510Ah 1
A 2 01726 (0000- ) Connector, 350a, Gray 1
v 1 1248312 (0000- ) Battery, Wet, 36Vdc, 625Ah (China Only) 1
A 2 01726 (0000- ) Connector, 350a, Gray 1
v 3 1244412 (0000- ) Battery, Wet, 36vdc, 510ah [W/Watering] 1
A 4 01726 (0000- ) Connector, 350a, Gray 1

5 1213281 (0000- ) Kit, Hose, Watering, Battery, 20ft 1

6 1206951 (0000- ) Bracket, Front, Battery 1

7 1037354 (0000- ) Screw, Hex, M8 X 1.25 X 30, 9.8 Sems 2
v 8 1207934 (0000- ) Charger, 36vdc/80a, 200- 240vac 3ph 1
A 9 01726 (0000- ) Connector, 350a, Gray 1
v 10 1207933 (0000- ) Charger, 36vdc/80a, 200- 240vac 1ph 1
A 11 01726 (0000- ) Connector, 350a, Gray 1
v 12 1228060 (0000- ) Charger, 36Vdc/a60A, 600Vac, 3Ph 1
A 13 01726 (0000- ) Connector, 350a, Gray 1

EMEA = Europe, Middle East, and Africa
APAC = Asia, Pacific

T17 9020192 (2-2021)

3-89




OPTIONS

Fig. 45 - Battery and Charger Group, 750AH / 775AH (APAC)

T17 9020192 (2-2021)

3-90



OPTIONS

356508

Fig. 45 - Battery and Charger Group, 750AH / 775AH (APAC)

Ref. Part No. Serial Number Description Qty.

v 1 1244405 (0000- ) Battery, Wet, 36Vdc, 750Ah 1
A 2 01726 (0000- ) Connector, 350a, Gray 1
v 1 1248313 (0000- ) Battery, Wet, 36Vdc, 755Ah (China Only) 1
A 2 01726 (0000- ) Connector, 350a, Gray 1
v 3 1244413 (0000- ) Battery, Wet, 36vdc, 750ah [W/Watering] 1
A 4 01726 (0000- ) Connector, 350a, Gray 1

5 1213281 (0000- ) Kit, Hose, Watering, Battery, 20ft 1

6 1206951 (0000- ) Bracket, Front, Battery 1

7 1037354 (0000- ) Screw, Hex, M8 X 1.25 X 30, 9.8 Sems 2
v 8 1212158 (0000- ) Charger, 36vdc/100a, 200- 240vac 3ph 1
A 9 01726 (0000- ) Connector, 350a, Gray 1
v 8 1207936 (0000- ) Charger, 36vdc/120a, 480vac 3ph 1
A 9 01726 (0000- ) Connector, 350a, Gray 1
v 8 1207935 (0000- ) Charger, 36vdc/120a, 380- 415vac 3ph (International Only) 1
A 9 01726 (0000- ) Connector, 350a, Gray 1
v 10 9020652 (0000- ) Charger Kit, 36vdc/80a, 200- 240vac 1ph 1

(International Only)

A 11 01726 (0000- ) Connector, 350a, Gray 1
v 12 1228060 (0000- ) Charger, 36Vdc/a60A, 600Vac, 3Ph 1
A 13 01726 (0000- ) Connector, 350a, Gray 1

EMEA = Europe, Middle East, and Africa
APAC = Asia, Pacific

T17 9020192 (2- 2021) 3-91



OPTIONS

Fig. 46 — Battery and Charger Group, 930AH (APAC)

T17 9020192 (2-2021)

3-92



OPTIONS

356508

Fig. 46 - Battery and Charger Group, 930AH (APAC)

Ref. Part No. Serial Number Description Qty.

v 1 1210313 (0000- ) Battery, Wet, 36Vdc, 930Ah 1
A 2 01726 (0000- ) Connector, 350a, Gray 1
v 3 1210316 (0000- ) Battery, Wet, 36vdc, 930ah [W/Watering] 1
A 4 01726 (0000- ) Connector, 350a, Gray 1

5 1213281 (0000- ) Kit, Hose, Watering, Battery, 20ft 1

6 1206951 (0000- ) Bracket, Front, Battery 1

7 1037354 (0000- ) Screw, Hex, M8 X 1.25 X 30, 9.8 Sems 2
v 8 1212158 (0000- ) Charger, 36vdc/100a, 200- 240vac 3ph 1
A 9 01726 (0000- ) Connector, 350a, Gray 1
v 8 1207936 (0000- ) Charger, 36vdc/120a, 480vac 3ph 1
A 9 01726 (0000- ) Connector, 350a, Gray 1
v 8 1207935 (0000- ) Charger, 36vdc/120a, 380- 415vac 3ph (International Only) 1
A 9 01726 (0000- ) Connector, 350a, Gray 1
v 10 9020652 (0000- ) Charger Kit, 36vdc/80a, 200- 240vac 1ph 1

(International Only)

A 11 01726 (0000- ) Connector, 350a, Gray 1
v 12 1228060 (0000- ) Charger, 36Vdc/a60A, 600Vac, 3Ph 1
A 13 01726 (0000- ) Connector, 350a, Gray 1

EMEA = Europe, Middle East, and Africa
APAC = Asia, Pacific

T17 9020192 (2- 2021) 3-93



OPTIONS

Fig. 47 — Battery and Charger Group, 930AH, Opportunity Charging (APAC)

T17 9020192 (2-2021)

3-94



OPTIONS

Fig. 47 - Battery and Charger Group, 930AH, Opportunity Charging (APAC)

356657

ef. Part No. Serial Number Description Qty.
v 1 1225538 (0000- ) Battery, Wet, 36Vdc, 930Ah [Spw/Wi-Iq] 1
A 2 01726 (0000- ) Connector, 350a, Gray 1
3 1213281 (0000- ) Kit, Hose, Watering, Battery, 20ft 1
4 1206951 (0000- ) Bracket, Front, Battery 1
5 1037354 (0000- ) Screw, Hex, M8 X 1.25 X 30, 9.8 Sems 2
v 6 1219396 (0000- ) Charger, 36 Vdc/240A, 480Vac [Opportunity] 1
A 7 01726 (0000- ) Connector, 350a, Gray 1
v 6 1225535 (0000- ) Charger, 36 Vdc 195A 400Vac [Opportunity] — (China Only) 1
A 7 01726 (0000- ) Connector, 350a, Gray 1
EMEA = Europe, Middle East, and Africa
APAC = Asia, Pacific
T17 9020192 (2-2021) 3-95




OPTIONS

<> P>

A

(]
bl

WD =N =

4

Part No.
1207935
01726
1217681
01726
1232901
01726

Fig. 48 - Battery Charger Group (EMEA)

Serial Number
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-

EMEA = Europe, Middle East, and Africa
APAC = Asia, Pacific

~— N — ' ~— ~—

Description

Charger, 36Vdc/120A, 380-415Vac 3Ph
Connector, 350a, Gray

Charger, 36Vdc/80A, 380-415Vac 3Ph
Connector, 350a, Gray

Charger, 36Vdc/80A, 200-240Vac 1Ph
Connector, 350a, Gray

356507 - CE

Qty.

JET G N WU G G Y

3-96

T17 9020192 (2-2021)



OPTIONS

Fig. 49 - Battery Quick Disconnect Group (1200- )

\ \\% S

S NG

356873

Ref. Part No. Serial Number Description Qty.
v 9018832 (1200- ) Parts Kit, Battery Qdc, CI [T17/M17] 1
A 1 1238009 (1200- ) Bracket, Mtg, Battery, Disconnect 1
A 2 1238011 (1200- ) Bracket, Mtg, Base, Battery, Disconnect 1
A 3 33930 (1200- ) Screw, Hex, M6 X 1.00 X 40, Ss 2
A 4 32490 (1200- ) Washer, Flat, 0.25, Std 2
A 5 07790 (1200- ) Nut, Hex, FIng, M6 X 1.00 2
A 6 06948 (1200- ) Screw, Hex, M6 X 1.00 X 45, 8.8 2
A 7 1238390 (1200- ) Plate, Mtg, Battery, Disconnect 1
A 8 09570 (1200- ) Clamp, Cable, Stl, 0.90D X 0.62W, 1 Hole 1
A 9 49826 (1200- ) Screw, Hex, M8 X 1.25 X 16, NI, Ss 3

T17 9020192 (5-2019) 3-97



OPTIONS

Fig. 50 — Pressure Washer Wand and Cover Group (1200- )

3-98 T17 9020192 (12-2022)



OPTIONS

356906 - CE
Fig. 50 - Pressure Washer Wand and Cover Group (1200- )

Ref. Part No. Serial Number Description Qty.
1 9018850 (1200- ) Brkt Kit, Press Wash, Afmkt [T/M17] 1

2 12312 (1200- ) Screw, Hex, M5 X 0.80 X 12, 8.8 4
3 397779 (1200- ) Washer, Flat, 0.28b 1.00d .06, Stl, Blk 1
4 222158 (1200- ) Screw, Hex, M6 X 1.00 X 10, Fmg 1
5 41140 (1200- ) Washer, Lock, Int-Ext, 0.25 1
6 1239531 (1200- ) Seal, Rbr, Clsd, 0.63, 0.63, 3.0l 1
7 9018979 (1200- ) Cover, Battery, Pw, Dv, Na [T/M17] 1
7 9018981 (1200- ) Cover, Battery, Pw, Dv, Ohg [T/M17] 1
8 398806 (1200- ) Latch 1
9 1208748 (1200- ) Plate, Latch [T17] 1
10 06935 (1200- ) Screw, Pan, Phl, M5 X 0.80 X 25, 4.8 1
11 1225700 (1200- ) Hinge WIdt, Cover, Battery 1

12 1020341 (1200- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 12

13 1245866 (1200- ) Gasspring, 90Ib, 3.15strk 2

14 1241509 (1200- ) Stud, Ball, 10mm Ball, M8x1.25 4

15 32491 (1200- ) Washer, Flat, 0.31, Std 4

16 08713 (1200- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 4
17 1225704 (1200- ) Plate, Mtg, Cover 1

18 1207130 (1200- ) Bracket, Retain, Hinge, Cover 2

19 09010 (1200- ) Screw, Hex, M8 X 1.25 X 25, Ss 2

20 01685 (1200- ) Washer, Flat, 0.38b 0.88d .08, Ss 2

21 08713 (1200- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 2

22 1040467 (1200- ) Screw, hex, M6 X 1.00 X20, 9.8, Sems 3
23 1020168 (1200- ) Molding, Afmkt, Trim, Pvc, .08 .11, 01 Ft 1
24 9018847 (1200- ) Cover Kit, Press Wash, Afmkt [T/M17] 1

25 57772 (1200- ) Plug, Hole, Rt, 1.45 X 0.83, Blk Nyl 4
v 9018841 (1200- ) Plug Kit, Press Wash, Pump, Afmkt[T/M17] 1
A 26 1243644 (1200- ) Strap, Plug 1
A 27 1243645 (1200- ) Plug, Ol 1
28 06927 (1200- ) Screw, Pan, Phl, M4 X 0.70 X 16, 4.8 2

29 23446 (1200- ) Clip, Grip, Finger, 0.31-0.75d, Nk PI 2

30 02850 (1200- ) Nut, Hex, Lock, M4 X 0.70, NI 2

31 41579 (1200- ) Washer, Flat, 08, Ss 2
32 1244570 (1200- ) Latch, Draw 1

33 09244 (1200- ) Screw, Hex, M5 X 0.80 X 16, 8.8 3
34 1244906 (1200- ) Keeper, Latch, Draw 1
v 9018842 (1200- )  Wand Kit, Press Wash, Afmkt [T/M17] 1
A 35 1039042 (1200- ) Handle, Gun, Trigger 1
A 36 1039044 (1200- ) Wand, Str, Ss, 28I 1
A 37 1238513 (1200- ) Nozzle, Press Washer 1
A 38 1042191 (1200- ) Fitting, Ss, Qdc, Mal 1
A 39 1044428 (1200- ) Fitting, Brs, Str, Pm04/Pm06 [Hp] 1
v 9018844 (1200- ) Hose Kit, Press Wash, Afmkt [T/M17] 1
A 40 1039056 (1200- ) Hose, Rbr, 25ft 1
A 41 1042051 (1200- ) Fitting, Ss, Qdc, Fem 2
A 42 1259146 (1200- ) Fitting, Swivel, Str, Pf06/Pm04, Stl 2
43 21168 (1200- ) Plug, Hole, Rnd, 0.25h 0.8I, Brb, Nyl 1

T17 9020192 (12-2022) 3-99



OPTIONS

Fig. 51 — Pressure Washer Solution Supply Group (1200- )

3-100 T17 9020192 (1-2020)



OPTIONS

Fig. 51 - Pressure Washer Solution Supply Group (1200-

)

356907

Ref. Part No. Serial Number Description Qty.
1 64778 (1200- ) Fitting, Plstc, E90, Bm08/Pm06 1
2 1011412 (1200- ) Hose, Afmkt, Pvc, Brd, 0.50id, 08ft, Cir 1
3 54333 (1200- ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 6
4 1250867 (1200- ) Pump, Soltn, Ele, 36vdc, 45psi 1
5 1244427 (1200- ) Plate Widt, Pump 1
6 1037346 (1200- ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 2
7 63987-1 (1200- ) Fitting, Plstc, E90, Bm08/Bm08 1
8 12316 (1200- ) Screw, Hex, M5 X 0.80 X 25, Ss 4
9 01683 (1200- ) Washer, Flat, 10, Ss 4
10 1210807 (1200- ) Wire, Tie [W/.25” Fir Tree Clip] 4
11 222375 (1200- ) Fitting, Plstc, Str, Bm06/Bm08 1
12 1014976 (1200- ) Hose, Afmkt, Pvc, Brd, 0.38id, 12ft, Cir 1
13 43844 (1200- ) Clamp, Hose, Wormdrive, 0.25-0.62d, .31w 13
14 1240293 (1200- ) Tube, Water, Pressure Washer 2
15 87677 (1200- ) Sleeve, Nyl, 1.22id 20.0I 1
16 1014976 (1200- ) Hose, Afmkt, Pvc, Brd, 0.38id, 08ft, Cir 1
17 150412 (1200- ) Fitting, Plstc, E90, Bm06/Pm06 1
18 24584 (1200- ) Fitting, Brs, E90, Pf06/Pm06, Spcl 2
19 1242000 (1200- ) Valve, Pop-0ff, 3500 Psi 1
20 63810 (1200- ) Clamp, Hose, Wormdrive, 0.56-1.06d, .56w 4
21 1015026 (1200- ) Hose, Afmkt, Pvc, Brd, 0.62id, 03ft, Cir 1
22 1243167 (1200- ) Fitting, Plstc, Str, Bm06/Bm10 1
23 1014974 (1200- ) Hose, Afmkt, Pvc, Brd, 0.38id, 02ft, Cir 1
24 87173 (1200- ) Fitting, Plstc, Tee, Bm06/Bm06/Bm06 1
25 1060128 (1200- ) Fitting, Brs, E90, Bm06/Pmo6, Short 1
26 1243167 (1200- ) Fitting, Brs, Str, Bm06/Pf08 1
v 27 9014338 (1200- ) Valve Kit, Check, Es [T17] 1
A 28 78840 (1200- ) Valve, Check, Pump, Water 1
A 29 73342 (1200- ) Gasket, .25 1.88d 1.0id [Poron] 1
A 30 78841 (1200- ) Flapper, Valve, Pump, Water 1
A 31 1217187 (1200- ) Flap, Restrictor, Check Valve 1
32 07515 (1200- ) Washer, Lock, Int, 0.25, Ss 4
33 32483 (1200- ) Washer, Flat, 0.25, Sae 4
T17 9020192 (2-2021) 3-101




OPTIONS

Fig. 52 — Pressure Washer Motor and Pump Group (1200- )

3-102 T17 9020192 (12-2019)



OPTIONS

356946 - T17
Fig. 52 - Pressure Washer Motor and Pump Group (1200- )

Ref. Part No. Serial Number Description Qty.
1 1236318 (1200- ) Pump, Pressure Washer 1
2 16735 (1200- ) Screw, Hex, M8 X 1.25 X 16, 8.8 4
3 32491 (1200- ) Washer, Flat, 0.31, Std 8
4 21198 (1200- ) Screw, Hex, .38-16 X 1.25, G5 4
5 1239141 (1200- ) Motor, Ele, 24-72vdc 3400rpm 6.71hp 1
6 00912 (1200- ) Key, Sq, 0.19 X 0.19, 1.00I 1
7 1052126 (1200- ) Inductor, 12.7mmid [156 Imp At 25mhz] 2
8 1241608 (1200- ) Block, Cooling, Press Wash 1
9 1020341 (1200- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 2

10 1238746 (1200- ) Controller, Propel [36vdc,200a, |-Drive] 1
11 06938 (1200- ) Screw, Pan, Phl, M5 X 0.80 X 40, 4.8 2
12 1241005 (1200- ) Cover Assy, |-Drive 1
13 1239673 (1200- ) Cover, Wash, Press [I-Drive] 1
14 06942 (1200- ) Screw, Hex, M6 X 1.00 X 16, 8.8 2
15 32483 (1200- ) Washer, Flat, 0.25, Sae 2
16 150538 (1200- ) Fitting, Plstc, Str, Bm06/Pm06 1
17 43844 (1200- ) Clamp, Hose, Wormdrive, 0.25-0.62d, .31w 10
18 1014971 (1200- ) Hose, Afmkt, Pvc, Brd, 0.38Id, 01ft, CIr 1
19 1060128 (1200- ) Fitting, Brs, E90, Bm06/Pmo6, Short 1
20 24584 (1200- ) Fitting, Brs, E90, Pf06/PmO06, Spcl 2
21 47167 (1200- ) Fitting, Brs, Str, Pf06/Pm08 1
22 1224331 (1200- ) Fitting, Brs, Str, Pm06/Pm06 1
23 1239018 (1200- ) Valve, Needle, [M17/T17] 1
24 1044428 (1200- ) Fitting, Brs, Str, Pm04/Pm06 [Hp] 1
25 1042191 (1200- ) Fitting, Ss, Qdc, Mal 1
26 1247646 (1200- ) Bracket WIdt, Sppt, Motor 1
27 09028 (1200- ) Screw, Hex, M10 X 1.50 X 25, Ss 3
28 36996 (1200- ) Washer, Flat, 0.41B 1.50D .19, Stl, PI 3

T17 9020192 (12-2019) 3-103



OPTIONS

Fig. 53 — Pressure Washer Electrical Group (1200- )

TO THE MACHINE: 4
NO LABEL / TO THE MACHINE:
O === e R s s =u )| NO LABEL
@I_l- ——————————— e e = ———————————|————————i——————————————————1_|@
356874
Ref. Part No. Serial Number Description Qty.
1 398500 (1200- )  Switch, Rocker, Dpdt, On / None / On 1
2 1056982 (1200- ) Diode, Ele, Plug 1
3 1064188 (1200- ) Circuitbreaker, 15.0a, Resetable 1
v 4 1076436 (1200- ) Cable Assy, 04ga, Fuse [Press Wash, M17] 1
A 1248572 (1200- ) Fuse, 100A, 58Vdc 1

3-104 T17 9020192 (1-2020)



OPTIONS

)

Fig. 54 — Pressure Washer Electrical Wire Harness Group (1200-

v TEA/VIE

=1 AR >9/E ]|

3 N3O |

N3O |

o N3O |

N3O |

N3O |
N79/901

H REIVZS

N79/80€ |

! O= N30

N “3av oN N3O

ANNOY9 J11VLS :0L1 2 N3d0
1HM/69
*Sod “ON 3dIM

_ P P 77 _ 3AIHA-1 *AVHDS SS3Yd°H :(1)738V7

3ATHO-1 AVHAS SS3dd HOIH :0L

] El

HOLON 1V °*MS °dWN3L :(2)73av7

13av1 ON © HOLOA LV °"MS dW3L :0L
[o]=

ANNOY9 OI1vlS :0l []

*3INAON OcH YV3IN I3A/%T2 L3N 3 (T1)73av 9
*37NAON OZH WOH4 3TGYN3 W3LSAS :0L

5] @

\1

(o[~ |o(D

2 Aavel 2 Aa/et
1| 3A/8v9 T 3A/V4S
"SOd| "ON 3dIM "SOd| "ON 3dIM

A3A/$#9 L3N “NOILO3INNOOD-A :(T1)713av
T3A/¥9 L3N ‘NOILO3NNOO-A :0L

356875
Qty.
3-105

Harness, Ele [Pressure Washer, M17/T17]

Description
Sleeve, Nyl, 1.22id 20.0I

)
)

Serial Number

(1200~
(1200~

Part No.
1076449
2 87677

1

Ref.

T17 9020192 (5-2019)



OPTIONS

Fig. 55 — Dry Vacuum Wand Group (1338- )

3-106 T17 9020192 (4-2020)



OPTIONS

356951
Fig. 55 - Dry Vacuum Wand Group (1338- )

Ref. Part No. Serial Number Description Qty.
v 9020698 (1338- ) Wand Assy Kit, Vacuum, hose 1
A 1 1219065 (1338- ) Hose, Vacuum, 3.00id X 132l, 2 Cuff 1
AV 1250357 (1338- ) Wand Assy, Vacuum Dry 1
AA 2 1243787 (1338- ) Tube, 3.0d, 2.9b, 56.3| 1
AA 3 1243710 (1338- ) Handle, Wand, Dry Vac, Rh 1
AA 4 1243711 (1338- ) Handle, Wand, Dry Vac, Lh 1
AA 5 1244571 (1338- ) Nozzle, Wand, Inlet 2
AA 6 1247624 (1338- ) Seal, Epdm, .38, .50w 2.65I, Adh 8
AA 7 1248099 (1338- ) Pad, Rest 1
AA 8 1247164 (1338- ) Screw, Hex, M5 X 0.80 X 16, NI, Ss 11
AA 9 1247165 (1338- ) Screw, Hex, M5 X 0.80 X 30, NI, Ss 3
Aa 10 09252 (1338- ) Screw, Hex, M5 X 0.80 X 20, 8.8 1
Aa 11 01683 (1338- ) Washer, Flat, 10, Ss 16
AA 12 09739 (1338- ) Nut, Hex, Lock, M5 X 0.80, NI, Ss 1
13 1225192 (1338- ) Cover, Inlet, Wand, Vac (M17,Trimmed) 1
14 1225566 (1338- ) Cover, Inlet, Wand, Vac [M17,Trimmed] 1
15 1222526 (1338- ) Tube WIidt, Wand, Vacuum 1
16 1225479 (1338- ) Gasket, Hose 1
17 1036892 (1338- ) Screw, Hex, M6 X 1.00 X 25, 9.8, Sems 2
18 1226647 (1338- ) Bracket, Mtg, Latch, Keeper 2
19 09206 (1338- ) Screw, Hex, M4 X 0.70 X 12, 8.8 4
20 02850 (1338- ) Nut, Hex, Lock, M4 X 0.70, NI 4
21 1227707 (1338- ) Bracket Widt, Sppt, Wand, Vacuum 1
22 1243783 (1338- ) Bracket, Sppt, Wand, Vac 1
23 1046404 (1338- ) Molding, Afmkt, Trim, Pvc, .18 .31, 02ft 1
24 12277 (1338- ) Screw, Hex, M6 X 1.00 X 20, NI, Ss 2
25 386063 (1338- ) Washer, Flat, 0.25b 1.12d .12, Ss 2
26 1037354 (1338- ) Screw, Hex, M8 X 1.25 X 30, 9.8, Sems 3
27 1228978 (1338- ) Plate Widt, Mtg 1
28 1229338 (1338- ) Bracket Widt, Adjmt 1
29 1020341 (1338- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 4

T17 9020192 (4-2020) 3-107



OPTIONS

)

Fig. 56 — Dry Vacuum Rear Cover and Hinge Group (1338-

o
AW

T17 9020192 (4-2020)

3-108



OPTIONS

356952

Fig. 56 - Dry Vacuum Rear Cover and Hinge Group (1338- )

Ref. Part No. Serial Number Description Qty.
1 1238324 (1338- ) Cover, Battery, Trimmed [Washer/Vac] 1
2 1225700 (1338- ) Hinge WIdt, Cover, Battery 1
3 1020341 (1338- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 12
4 1241509 (1338- ) Stud, Ball, 10mm Ball, M8x1.25 1
5 32491 (1338- ) Washer, Flat, 0.31, Std 2
6 08713 (1338- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 2
7 1207145 (1338- ) Rod WiIdt, Seat, Battery Cover [T17] 1
8 1225704 (1338- ) Plate, Mtg, Cover 1
9 1040467 (1338- ) Screw, Hex, M6 X 1.00 X 20, 9.8, Sems 3

T17 9020192 (4-2020) 3-109



OPTIONS

)

Fig. 57 — Dry Vacuum Fan and Housing Group (1338-

T17 9020192 (4-2020)

3-110



OPTIONS

s
(1]
o

Part No.
1222504
1244957
08716
01684
78785
08712
12273
1017218
9 1224229
10 49826
11 1218331
12 06943
13 32483
14 1225482
15 54345
16 1218173
17 43555
18 74455
19 1210807
20 55248
21 1245600
22 1020341
23 360973
24 01683
25 1050295
26 1245646

oONO O~ WN =

Fig. 57 - Dry Vacuum Fan and Housing Group (1338-

Serial Number
(1338-

— O v e e N N v e e e e N n e S N e S N S S S S

Description

Box, Wand, Vac (Trimmed)

Plate, Spring

Screw, Hex, M6 X 1.00 X 20, Ss
Washer, Flat, 0.27b 0.69d .05, Ss
Washer, Flat, 0.25b 0.88d .06, Neo
Nut, Hex, Lock, M6 X 1.00, NI, Ss
Screw, Hex, M8 X 1.25 X 20, NI, Ss
Washer, Flat, 0.32b 1.00d .12, Ss
Bracket WIdt, Fan

Screw, Hex, M8 X 1.25 X 16, NI, Ss
Fan, Vacuum, 5.7d, 036vdc, 1 Stage
Screw, Hex, M6 X 1.00 X 20, 8.8
Washer, Flat, 0.25, Sae

Gasket, .50, 3.94id 5.080d, Adh [Poron]
Grommet, Rbr, 1.62id, F/1.9h, .13 Matl
Muffler, Vacfan, 2.50 Id X 25.0 Oal
Clamp, Hose, Wormdrive, 2.62-3.50d
Screw, Hex, M6 X 1.00 X 12, Fmg
Wire, Tie [W/.25” Fir Tree Clip]

Mount, Cable Tie

Bracket, Mirror

Screw, Hex, M8 X 1.25 X 20, Ss, Sems
Screw, Pan, Phl, 12-16 X 0.50, F/ Plstc
Washer, Flat, 10, Ss

Mirror, Convex, 5.00 D, Rnd

Label, Instructional, Dry Vac

356953

Qty.

e e e ¢ I T L& TR N NP S N S S s I o IR S ¢ BEEE S (o B > TN L © TN L & T SN\ P N Y

T17 9020192 (4-2020)

3-111




OPTIONS

)

Fig. 58 — Dry Vacuum Debris Tray and Filter Group (1338-

T17 9020192 (4-2020)

3-112



OPTIONS

Fig. 58 - Dry Vacuum Debris Tray and Filter Group (1338-

356954

Ref. Part No. Serial Number Description Qty.
1 1222501 (1338- ) Tray WIdt, Wand, Debris 1
2 1219060 (1338- ) Gasket, Inlet, Vac Wand 1
3 1023920 (1338- ) Handle, Door 1
4 06935 (1338- ) Screw, Pan, Phl, M5 X 0.80 X 25, 4.8 2
5 06945 (1338- ) Screw, Hex, M6 X 1.00 X 30, 8.8 2
6 1034731 (1338- ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 1
7 1244985 (1338- ) Plate, Contact 2
8 49800 (1338- ) Latch 4
9 09206 (1338- ) Screw, Hex, M4 X 0.70 X 12, 8.8 8

10 19065 (1338- ) Washer, Flat, 0.19b 0.44d .05, PI, 08 8
11 02850 (1338- ) Nut, Hex, Lock, M4 X 0.70, NI 8
12 1225417 (1338- ) Brkt, Mtg, Latch 2
13 1225312 (1338- ) Plate, Mtg, Latch 2
14 49826 (1338- ) Screw, Hex, M8 X 1.25 X 16, NI, Ss 10
15 01685 (1338- ) Washer, Flat, 0.38b 0.88d .08, Ss 12
16 1225331 (1338- ) Plate, Mtg, Switch 1
17 49162 (1338- ) Screw, Pan, Phl, 08-16 X 0.50, F/ Plstc 2
18 397889 (1338- )  Switch, Rocker, Dpst, On / None / On 1
19 1225182 (1338- ) Hinge WiIdt, Cover 2
20 1050554 (1338- ) Hinge, Leaf [T7, 5680/5700] 2
21 1020341 (1338- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 4
22 222463 (1338- ) Screw, Flt, Soc, M8 X 1.25 X 20, Al, Bk 2
23 1225397 (1338- ) Angle, Ring 1
24 1225415 (1338- ) Guard, Fan 1
25 49162 (1338- ) Screw, Pan, Phl, 08-16 X 0.50, F/ Plstc 2
26 1225482 (1338- ) Gasket, .50, 3.94id 5.080d, Adh [Poron] 1
27 1224634 (1338- ) Bracket Widt, Hinge 1
28 09011 (1338- ) Screw, Hex, M8 X 1.25 X 30, Ss 1
29 222516 (1338- ) Sleeve, P/M, 0.32b 0.50d 0.3I [430ss] 1
30 08713 (1338- ) Nut, hex, lock, m8 X 1.25, nl, Ss 1
31 1225416 (1338- ) Brkt, Lanyard 1
32 1224140 (1338- ) Filter, Wand, Vac 1
33 1225078 (1338- ) Cover, Wand, Vac (Trimmed) 1
34 1226647 (1338- ) Bracket, Mtg, Latch, Keeper 2
35 1069315 (1338- ) Screw, Pan, Phl, M4 X 0.70 X 10, Blk 2
T17 9020192 (4-2020) 3-113




OPTIONS

Fig. 59 — Dry Vacuum Nozzle Holder Group (1338- )

3-114 T17 9020192 (4-2020)



OPTIONS

356956-M17
Fig. 59 - Dry Vacuum Nozzle Holder Group (1338- )

Ref. Part No. Serial Number Description Qty.
1 1249034 (1338- ) Bracket Widt, Nozzle 1
2 1210673  (1338- ) Switch, Limit, N.C. [Cpi, Spst, 280 Mp] 1
3 24196 (1338- ) Screw, Pan, Phl, M5 X 0.80 X 20, Ss 2
4 01683 (1338- ) Washer, Flat, 10, Ss 2
5 06549 (1338- ) Nut, Hex, M5 X 0.80 X 16, 8.8 2
6 1020341 (1338- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 4
7 1249017 (1338- ) Bracket Widt, Roller 1
8 12273 (1338- ) Screw, Hex, M8 X 1.25 X 20, NI, Ss 3
9 1017218 (1338- ) Washer, Flat, 0.32b 1.00d .12, Ss 10

10 09011 (1338- ) Screw, Hex, M8 X 1.25 X 30, Ss 9
11 1210807 (1338- ) Wire, Tie [W/.25” Fir Tree Clip] 1
12 1221283 (1338- ) Pin, .75d X 5.88l 1
13 49145 (1338- ) Washer, Flat, 0.76b 1.50d .06, Ss 1
14 02942 (1338- ) Pin, Hair, Cotter, 0.62d .120 Wir 1
15 23146 (1338- ) Pin, Roll, .187d X 1.62l, .187/.192 1
16 1052962 (1338- )  Wheel, 05.0d 2.00w 0.75b, Gray, W/ Bshg 2
17 1249038 (1338- ) Bracket Widt, Step, Sba 1
18 1212248 (1338- ) Tread, Non-Skid-Step, 3.75w 8.5|, Sba 2
19 09010 (1338- ) Screw, Hex, M8 X 1.25 X 25, Ss 4
20 01685 (1338- ) Washer, Flat, 0.38b 0.88d .08, Ss 6
21 1225419 (1338- ) Bracket WIdt, Skid, Anti-Roll 1
22 1222170 (1338- ) Cover WIdt, Sba 1
23 1249205 (1338- ) Plate Widt, Cover 1

T17 9020192 (4-2020) 3-115



OPTIONS

)

Fig. 60 - Dry Vacuum Wire Harness Group (1338-

[sod]

Hevg

Ay ON
SONNDHD DILVLS 0L

@_H@
SO01 s71v13a

HOLON OVA_AMO 211)738v1
HOLON OVA AHO :0L

TOs SWITCHED B+ @ N1
LABEL (1) SW.B+ @M1

SSINUVH NIVWIOL (1) T3avi
SSINHVH NIVA :0L

/261
5/861
EEI

o M

B/561
TAR-TB/VETT

“ONIIVS AHOQT ATZLVWIXOHddY

NHOMS SV S311 3HIA € ATV

[mezer]
[eno/zer] [7]
I

[ 8l Tw-rmzeTt

HOLOW DVA_AHQ 11)7T3av1
HOLON OVA AHOQ 0L

2 N30
E[ IHA-Y18/8E 1T
z Neg/261
T 1FN/BBT
NOIL(S0d P

S, IIBYNI OVA AN (11738v7
“HS TTEYNI OVA AMT 0L

“EavT O
“ONS DILVIS (0L

/\r(m: £71vi3a

TEav] ON
4400NVIS ONNOM 0L

HOLINS OVA AHO i (1)738V7
“MS VA AMT :OL

T17 9020192 (4-2020)

3-116



OPTIONS

Fig. 60 - Dry Vacuum Wire Harness Group (1338- )

Ref. Part No. Serial Number Description Qty.
1 1076532 (1338- ) Harness, Ele [Dry Vac, M17/T17] 1
2 1076746 (1338- ) Harness, Ele, Fuse [Dry Vac, M17/T17] 1

T17 9020192 (4-2020) 3-117



OPTIONS

Fig. 61 - Spotlight Kit, Blue

T17 9020192 (12-2022)

3-118



OPTIONS

357166 - T17
Fig. 61 - Spotlight Kit, Blue
Ref. Part No. Serial Number Description Qty.
v 9021203 (0000- ) Spotlight Kit, Blue, Ci [M17/T17] 1
A 1 1240687 (0000- ) Light, Spot, Blue, Led 2
A 2 41143 (0000- )  Washer, Lock, Int- Ext, 0.50 2
A 3 1254712 (0000- ) Harness, Blu Spotlight 1
A 4 1076808 (0000- ) Brki, Blu Spotlight 1
A 5 1031665 (0000- ) Screw, Pan, M8 X 1.25, Blk 3
A 6 39890 (0000- ) Washer, Flat, M8, Fendr 3
A 7 08713 (0000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 3
AV 8 1257237 (0000- ) Harness, Blu Spotlight, Rr, Ci 1
AA 1016029 (0000- ) Fuse, Blade, 005A 32vdc [Atof] 1
A 9 1076810 (0000- ) Brkt, Blu Spotlight, Rr, Cover Mtg 1
A 10 1063263 (0000- ) Gasket, Base, Module 1
A 11 1020341 (0000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 2
AV 12 1256917 (0000- ) Harness, Blu Spotlight, Rr Fi & Ci 1
(Machine W/Strobe Light Option Only)
AA 1016029 (0000- ) Fuse, Blade, 005A 32vdc [Atof] 1
(Machine W/Strobe Light Option Only)
A 13 1262447 (0000- ) Brkt, Blu Spotlight, Rr, Cover Mtg 1
(Machine W/Strobe Light Option Only)
A 14 1064184 (0000- ) Circuitbreaker, 02.5a, Resetable 1
A 15 1064191 (0000- ) Boot, Circuitbreaker 1
A 16 763114 (0000- ) Tie, Cable, 11.3l, 2.75d Max 10

T17 9020192 (12-2022)

3-119




OPTIONS

Ref. Part No.

9020190
9020180
9020169
9020175
9020189
9020168
9020172
9020177
9020170
9020182
9020181
9020173
9020188
9020187
9020171
9020176
9020179
9020178
9020191
9020183
9020174
9020186
9020185
9020194
9020184
9020192
9020167
9020146
9020305

Fig. 62 - Documentation Group (Online Only)

Serial Number

— O v e v e e v e e e N N e e S N e S N e S N N S S S

Manual, Oprtr [T17 Ele, Bg, Ce]
Manual, Oprtr [T17 Ele, Cz, Ce]
Manual, Oprtr [T17 Ele, De, Ce]
Manual, Oprtr [T17 Ele, Dk, Ce]
Manual, Oprir [T17 Ele, Ee, Ce]
Manual, Oprtr [T17 Ele, En, Ce]
Manual, Oprtr [T17 Ele, Es, Ce]
Manual, Oprtr [T17 Ele, Fi, Ce]
Manual, Oprtr [T17 Ele, Fr, Ce]
Manual, Oprtr [T17 Ele, Gr, Ce]
Manual, Oprtr [T17 Ele, Hu, Ce]
Manual, Oprtr [T17 Ele, It, Ce]

Manual, Oprtr [T17 Ele, Lt, Ce]
Manual, Oprtr [T17 Ele, Lv, Ce]
Manual, Oprtr [T17 Ele, NI, Ce]
Manual, Oprtr [T17 Ele, No, Ce]
Manual, Oprtr [T17 Ele, PI, Ce]
Manual, Oprtr [T17 Ele, Pt, Ce]
Manual, Oprtr [T17 Ele, Ro, Ce]
Manual, Oprtr [T17 Ele, Ru, Ce]
Manual, Oprtr [T17 Ele, Se, Ce]
Manual, Oprtr [T17 Ele, Si, Ce]
Manual, Oprtr [T17 Ele, Sk, Ce]
Manual, Oprtr [T17 Ele, Hr, Ce]
Manual, Oprtr [T17 Ele, Tr, Ce]
Manual, Parts [T17 Ele, En, Ce]

Manual, Service Info [T17 Ele, En]

Dvd, Operator [T17]
Instr, Use&Care, Wallchart [T17]

Qty.

—_. a2 a4 a4 a4 a4 a4 4 a1 b L

3-120

T17 9020192 (2-2021)



BREAKDOWNS

SECTION 4

Contents Page

Fig. 1 - ec-H20 Module Assembly

Breakdown, 9020260 ............... 4-2
Fig. 2 - Accelerator and Brake Pedal Assembly

Breakdown, 1209411 ............... 4-4
Fig. 3 - Metering Solution Pump

Breakdown, 386364 ................ 4-5

T17 9020192 (5-2014) 4-1



BREAKDOWNS

Fig. 1 - ec-H20 Module Assembly Breakdown, 9020260

21

20

4-2

T17 9020192 (5-2019)



BREAKDOWNS

356891 - CE
Fig. 1 - ec-H20 Module Assembly Breakdown, 9020260
Ref. Part No. Serial Number Description Qty.
v 9020260 (000000- ) Ec-H2o0 Module Kit, Afmkt [T17] 1
A 1 9020261 (000000- ) Circuit Board Kit, Ec-H20, Afmkt [T17] 1
A 2 1018155 (000000- ) Screw, Pan, Phl, M5 X 0.80 X 16, Tcut,Ss 8
A 3 1057637 (000000- ) Electrode, 5 Plate, High Flow 1
A 4 1069708 (000000- ) Harness, Ele, Ech20 [T12 Module] 1
A 5 9006268 (000000- ) Hose, Pvc, Brd, 0.38id, 01Ft, Cir 1
A 6 1014971 (000000- ) Hose, Afmkt, Pvc, Brd, 01Ft, Cir 1
A 7 54333 (000000- ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 1
A 8 1049637 (000000- ) Label, Direction [Ec-H20] 1
A 9 1051519 (000000- ) Housing, Upper, Module, High Flow 1
A 10 32509 (000000- ) Screw, Hex, M4 X 0.70 X 50, Ss 4
A 11 41579 (000000- )  Washer, Flat, 08, Ss 4
A 12 33932 (000000- ) Nut, Hex, Lock, M4 X 0.70, NI, Ss 4
A 13 1046041 (000000- ) Label, Module [Nsf, Ec-H20] 1
A 14 1044393 (000000- ) Switch, Rocker, Spst, Mom 1
A 15 1048741 (000000- ) Bracket, Valve, Large 1
A 16 1062006 (000000- ) Electrode, Cylindrical 1
A 17 130773 (000000- ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 1
A 18 1055552 (000000- ) Fitting, Brs, Str, Bm06/Pm02 1
A 19 1051268 (000000- ) Fitting, Plstc, E90, Bm05/Pm02, Nyl 1
A 20 43844 (000000- ) Clamp, Hose, Wormdrive, 0.25-0.62d, .31w 3
A 21 1014971 (000000- ) Hose, Afmkt, Pvc, Brd, 01Ft, Clr 1
A 22 1037032 (000000- ) Housing, Bottom 1
A 23 1054776 (000000- ) Grommet, Blind 1

T17 9020192 (5-2019) 4-3



BREAKDOWNS

Fig. 2 - Accelerator and Brake Pedal Assembly Breakdown, 1209411

356515

Ref. Part No. Serial Number Description Qty.
1209411 (000000- Pedal Assy, Accelerator, W/O Brake

> > > J

) 1
1 1058687 (000000- ) Sensor, Position [Hall] 1
2 1071311 ((000000- ) Pedal, Foot, W/ Tread 1
3 1061049  (000000- ) Spring, Extn, 0.350d 0.05wir 02.8I 2

4-4 T17 9020192 (5-2014)



BREAKDOWNS

Fig. 3 - Metering Solution Pump Breakdown, 386364

el

<O 2
]

Motor
Bracket

00112

Ref. Part No. Serial Number Description Qty.
v 386364 (000000- ) Pump, Metering Solution 1
A 1 63923 (000000- ) Connector Kit, Tubing 1
A 2 21659 (000000- ) Valve Kit, Pump 1
A 3 21661 (000000- ) Replacement Kit, Bellows 1
A 4 02430 (000000- ) Crank Replacement Kit 1

T17 9020192 (5-2014) 4-5



BREAKDOWNS

<4

WALO

hygiéne en reinigingssystemen

Walo Hygiéne en Reinigingssystemen B.V.
(+31)187-605374
welkom@walo.nl

www.walo.nl

<4

4-6

T17 9020192 (5-2014)



	T17 CE Parts Manaul
	GENERAL RECOMMENDED MAINTENANCE
	General Recommended Maintenance Items

	STANDARD PARTS
	Fig. 1 - Replacement Brushes, Scrub Head
	Fig. 2 - Replacement Brushes, Side Brush and Pre-Sweep
	Fig. 3 - Main Frame Group
	Fig. 4 - Front Covers Group
	Fig. 5 - Steering Group
	Fig. 6 - Brake and Directional Pedals Group
	Fig. 7 - Instrument Panel and Front Electrical Group
	Fig. 8 - Seat Group
	Fig. 9 - Deluxe Seat Kit
	Fig. 10 - Drive Wheel Group (0000-0399)
	Fig. 11 - Drive Wheel Group (0400- )
	Fig. 12 - Drive Wheel Electrical Group (0000-0399)
	Fig. 13 - Drive Wheel Electrical Group (0400- )
	Fig. 14 - Rear Wheels and Brake Group
	Fig. 15 - Scrub Head Lift Group
	Fig. 16 - Scrub Head and Drive Motor Group, Disk
	Fig. 17 - Scrub Head Frame Group, Cylindrical
	Fig. 18 - Scrub Head Drive Motors Group, Cylindrical
	Fig. 19 - Scrub Head Side Squeegee Group, Right Hand (0000-U01850)
	Fig. 20 - Scrub Head Side Squeegee Group, Right Hand (U01851- )
	Fig. 21 - Scrub Head Side Squeegee Group, Left Hand (0000-U01850)
	Fig. 22 - Scrub Head Side Squeegee Group, Left Hand (U01851- )
	Fig. 23 - Solution Tank Group
	Fig. 24 - Solution Supply Group
	Fig. 25 - Recovery Tank Group
	Fig. 26 - Tank Drains Group
	Fig. 27 - Vacuum Fans and Rear Side Door Group
	Fig. 28 - Rear Squeegee Lift Group
	Fig. 29 - Rear Squeegee Linkage Group
	Fig. 30 - Rear Squeegee Group
	Fig. 31 - Right Hand Door and Battery Cover Group
	Fig. 32 - Electrical Box Group
	Fig. 33 - Electrical Box Wires Group
	Fig. 34 - Electrical Schematic (0000-0399)
	Fig. 35 - Electrical Schematic (0400-1199)
	Fig. 36 - Electrical Schematic (1200-1337)
	Fig. 37 - Electrical Schematic (1338- )
	Fig. 38 - Wire Harnesses Group
	Fig. 39 - Label Group

	OPTIONS
	Fig. 1 - Headlight Group
	Fig. 2 - Strobe Light and Backup Alarm Kit
	Fig. 3 - Strobe Light Kit, Overhead Guard
	Fig. 4 - Overhead Guard Group
	Fig. 5 - Power Steering Group (0000-0399)
	Fig. 6 - Power Steering Group (0400-1606)
	Fig. 7 - Power Steering Group (1607- )
	Fig. 8 - Power Steering Wire Harness Group
	Fig. 9 - Ramp Climb Counter Weight Group
	Fig. 10 - Scrubbing Side Brush Lift Group
	Fig. 11 - Scrubbing Side Brush Motor and Squeegee Group
	Fig. 12 - Scrubbing Side Brush Mount Group
	Fig. 13 - Scrubbing Side Brush Solution Supply Group
	Fig. 14 - Scrubbing Side Brush Electrical Group
	Fig. 15 - Scrubbing Side Brush Wire Harness Group
	Fig. 16 - Sweeping Side Brush Drive Motor Group, Right Side
	Fig. 17 - Sweeping Side Brush Lift Group, Right Side
	Fig. 18 - Sweeping Side Brush Drive Motor Group, Left Side
	Fig. 19 - Sweeping Side Brush Lift Group, Left Side
	Fig. 20 - Sweeping Side Brush Electrical Group
	Fig. 21 - Sweeping Side Brush Wire Harness Group
	Fig. 22 - Pre-Sweep Hopper Cover Group
	Fig. 23 - Pre-Sweep Hopper and Vacuum Fan Group
	Fig. 24 - Pre-Sweep Brush Drive Group
	Fig. 25 - Pre-Sweep Brush Idler Group
	Fig. 26 - Pre-Sweep Side Brush Group
	Fig. 27 - Pre-Sweep Electrical Group
	Fig. 28 - Pre-Sweep Wire Harnesses Group
	Fig. 29 - Auto Fill Group
	Fig. 30 - ES Auto Fill Group
	Fig. 31 - ES Pump Group
	Fig. 32 - ES / Detergent Metering / Severe Environment Group
	Fig. 33 - ec-H20 Solution Pump Group
	Fig. 34 - ec-H20 solution Supply Group, Side Brush
	Fig. 35 - ec-H20 Wire Harness Group
	Fig. 36 - Spray Nozzle Group
	Fig. 37 - Vacuum Wand Kit
	Fig. 38 - Squeegee Guard Group
	Fig. 39 - Positive Drain Group
	Fig. 40 - Telemetry Group
	Fig. 41 - Battery Slide Out Group
	Fig. 42 - Battery Group (EMEA)
	Fig. 43 - Battery and Charger Group, 775AH, Opportunity Charging (EMEA)
	Fig. 44 - Battery and Charger Group, 510AH / 625AH (APAC)
	Fig. 45 - Battery and Charger Group, 750AH / 775AH (APAC)
	Fig. 46 - Battery and Charger Group, 930AH (APAC)
	Fig. 47 - Battery and Charger Group, 930AH, Opportunity Charging (APAC)
	Fig. 48 - Battery Charger Group (EMEA)
	Fig. 49 - Battery Quick Disconnect Group (1200- )
	Fig. 50 - Pressure Washer Wand and Cover Group (1200- )
	Fig. 51 - Pressure Washer Solution Supply Group (1200- )
	Fig. 52 - Pressure Washer Motor and Pump Group (1200- )
	Fig. 53 - Pressure Washer Electrical Group (1200- )
	Fig. 54 - Pressure Washer Electrical Wire Harness Group (1200- )
	Fig. 55 - Dry Vacuum Wand Group (1338- )
	Fig. 56 - Dry Vacuum Rear Cover and Hinge Group (1338- )
	Fig. 57 - Dry Vacuum Fan and Housing Group (1338- )
	Fig. 58 - Dry Vacuum Debris Tray and Filter Group (1338- )
	Fig. 59 - Dry Vacuum Nozzle Holder Group (1338- )
	Fig. 60 - Dry Vacuum Wire Harness Group (1338- )
	Fig. 61 - Spotlight Kit, Blue
	Fig. 62 - Documentation Group (Online Only)

	BREAKDOWNS
	Fig. 1 - ec-H2O Module Assembly Breakdown, 9020260
	Fig. 2 - Accelerator and Brake Pedal Assembly Breakdown, 1209411
	Fig. 3 - Metering Solution Pump Breakdown, 386364





